
2020 - 2021 RAM PROMASTER
PARTS CATALOG

Uptime Delivered
800.842.7285



FLEET PARTS

INVENTORY 
MANAGEMENT

Uptime Delivered

At Wheeler Fleet Solutions, we are driven to deliver 
exceptional parts value, product knowledge and market-
leading customer service. Our team members have decades 
of experience helping fleet managers, technicians and 
independent shop owners find the perfect parts solution. 
Wheeler actively manages over 700 parts suppliers for 
medium and heavy-duty vehicles. We select the best parts 
and buy from OEMs, Tier 1 and aftermarket manufacturers, 
so you buy from one source with confidence. 

Wheeler Fleet Solutions offers a comprehensive fleet parts 
management system, Wheeler PLUS, that guarantees the 
rights parts are always on your shelf. Wheeler PLUS is an 
intuitive system designed to limit keystrokes for technicians 
and provide impactful analytics to managers. Wheeler PLUS 
will improve shop efficiency, lower your parts’ spending, 
consolidate invoicing and improve vehicle uptime. Wheeler 
PLUS can be customized to fit your company’s specific 
needs better than any big box solution and integrates 
seamlessly with dozens of accounting or fleet management 
systems. Invest in your business, not your inventory, with 
Wheeler PLUS. 

Wheeler Fleet Solutions is a solution-driven partner with a 
60-year history of fleet support. Each day, over 400,000 
vehicles rely on Wheeler Fleet Solutions’ parts and system 
to keep their vehicles moving and their businesses running. 
From vocational vehicles to last mile delivery to our armed 
services, Wheeler has a solution for you, and that’s Uptime, 
Delivered. 



IIUse of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

TABLE OF CONTENTS
SUSPENSION
FRONT SUSPENSION - STRUT AND CRADLE 1 - 2

FRONT CROSSMEMBER 3 - 4

REAR SUSPENSION COMPONENTS 5 - 6

DRIVELINE
FRONT AXLE DRIVE SHAFTS 7

INTERMEDIATE SHAFT 8

BRAKES
FRONT BRAKE ASSEMBLY 9 - 10

REAR BRAKE ASSEMBLY 11 - 12

POWER BRAKE BOOSTER ASSEMBLY 13 -14

MASTER CYLINDER 15

HYDRAULIC CONTROL UNIT [HCU] MODULE 16

FRONT BRAKE LINES AND HOSES 17

REAR BRAKE LINES AND HOSES 18

BRAKE PEDAL ASSEMBLY 19

PARKING BRAKE LEVER AND COMPONENTS 20

REAR DISK PARKING BRAKE ASSEMBLY 21 - 22

PARKING BRAKE LEVER AND CABLE ASSEMBLY 23 - 24

ELECTRICAL
INSTRUMENT PANEL SWITCHES 55

DOORS, MIRRORS AND LIFTGATE SWITCHES 55

BODY SWITCH 56

STEERING COLUMN AND WHEEL SWITCHES 57

HORNS 58

HEATER AND AIR CONDITIONING SWITCHES 58

BATTERY TRAY AND SUPPORT 59 - 60

BATTERY WIRING 61 - 62

FRONT LAMP ASSEMBLY 63 - 64

REAR LAMP ASSEMBLY 65 - 66

INTERIOR LAMP ASSEMBLY 67

ROOF MARKER LAMP ASSEMBLY 67

OUTSIDE MIRROR ASSEMBLY 68

ENGINE WIRING - 3.6L 69

GROUND STRAP 70

INSTRUMENT PANEL WIRING 70

HEADLAMP TO DASH WIRING 71 - 72

BODY WIRING 73

OPTIONAL CAB BODY WIRING 74

CHASSIS AND UNDERBODY WIRING 75

FRONT DOOR WIRING 76

REAR DOOR WIRING 76

SIDE DOOR AND LIFTGATE WIRING 77

SEAT WIRING 77

MISCELLANEOUS CLIPS, INSULATORS, PLUGS 
AND STRAPS 78

MISCELLANEOUS SCREWS, BOLTS, NUTS, WASHERS 
AND FASTENERS 79

MISCELLANEOUS DOOR FASTENERS 79

PASSENGER COMPARTMENT AND BODY 
HARNESS FASTENERS 80

SPARK PLUGS, IGNITION WIRES, IGNITION COIL 
AND CAPACITORS 81

INSTRUMENT PANEL CLUSTER 82

RADIO 83

ANTENNA 84

SPEAKERS, AMPLIFIERS AND SUB WOOFERS 85

REAR VIEW CAMERA SYSTEM 86

UCONNECT MEDIA AND CHARGING CENTERS 86

ENGINE COOLING
RADIATOR ASSEMBLY 25 - 26

RADIATOR SHIELD 27

RADIATOR SUPPORT 28

WATER PUMP ASSEMBLY 29

THERMOSTAT ASSEMBLY 30

ENGINE COOLANT RECOVERY BOTTLE ASSEMBLY 31 - 32

PULLEY ASSEMBLY 33

DRIVE BELT 34

TRANSMISSION OIL COOLER ASSEMBLY 35-36

ELECTRICAL
STARTER ASSEMBLY 37

ALTERNATOR ASSEMBLY 38

FRONT WIPER SYSTEM 39

FRONT WASHER SYSTEM 40

ENGINE CONTROLLER MODULE (ECM) 41

BODY CONTROL MODULE 42

BODY MODULES 43

BRAKES, SUSPENSION AND STEERING MODULES 44

RECEIVERS, KEYS, AND KEY FOBS 45 - 46

POWER DISTRIBUTION - CENTER 47 - 48

ENGINE SENSORS 49

OXYGEN SENSORS 50

BRAKE SENSORS 51

DRIVELINE SENSORS 52

BODY SENSORS 53 - 54

ENGINE COMPONENTS
ENGINE ASSEMBLY 87

ENGINE GASKETS/INSTALL KITS 88

CYLINDER HEAD COVERS 89 - 90

CYLINDER HEADS 91 - 92

CYLINDER BLOCK AND HARDWARE 93 - 94

CRANKSHAFT ASSEMBLY 95 - 96

CAMSHAFT AND VALVETRAIN ASSEMBLY 97 - 98

PISTON ASSEMBLY 99 - 100

TIMING CASE COVER 101 - 102



III

AIR CONDITIONERS AND HEATERS
HVAC ASSEMBLY 169 - 170

HEATER PLUMBING 171 - 172

A/C PLUMBING 173 - 174

A/C AND HEATER CONTROLS 175

A/C COMPRESSOR AND MOUNTING 176

FRONT AIR DUCT ASSEMBLY 177

EXHAUSTER ASSEMBLY 178

VACUUM CANISTER AND LEAK DETECTION PUMP 179

EMISSION CONTROL VACUUM HARNESS 180

TABLE OF CONTENTS

ENGINE COMPONENTS
TIMING SYSTEM 103 - 104

ENGINE OIL PUMP 105

OIL FILTER, ADAPTER, COOLER AND SPLASHGUARD 106

OIL PAN, LEVEL INDICATOR AND COMPONENTS 107 - 108

INTAKE MANIFOLD 109

LOWER INTAKE MANIFOLD 110

CRANKCASE VENTILATION 111 - 112

LEFT SIDE ENGINE MOUNTING 113

RIGHT SIDE ENGINE MOUNTING 114

REAR ENGINE MOUNTING 115 - 116

FRONT AIR BAGS 117

AIR BAG MODULES AND IMPACT SENSORS 118

SAFETY COMPONENTS
FRONT AIR BAGS 117

AIR BAG MODULES AND IMPACT SENSORS 118

FIRST ROW SEAT BELTS 119 - 120

EXHAUST
EXHAUST SYSTEM 121 - 122

EXHAUST SYSTEM HEAT SHIELD 123 - 124

FRAME, BUMPER AND FASCIA
FRONT FRAME ASSEMBLY 125 - 126

REAR FRAME 127 - 128

FRONT FASCIA 129 - 130

REAR FASCIA 131 - 132

UNDERBODY SHIELDS AND PLATES 133 - 134

FUEL SYSTEMS
FUEL TANK ASSEMBLY 135 - 136

FUEL TANK FILLER TUBE ASSEMBLY 137 - 138

REAR FUEL LINES/TUBES 139 - 140

FUEL RAIL AND INJECTORS 141

FUEL PUMP MODULE 142

AIR CLEANER 143 - 144

THROTTLE BODY ASSEMBLY 145

ACCELERATOR PEDAL ASSEMBLY 146

STEERING
STEERING WHEEL ASSEMBLY 147

STEERING COLUMN ASSEMBLY 148

STEERING GEAR, RACK AND PINION 149 - 150

POWER STEERING PUMP 151

POWER STEERING RESERVOIR 152

POWER STEERING HOSES 153 - 154

TRANSMISSION COMPONENTS
TRANSMISSION / TRANSAXLE ASSEMBLY 155 - 156

TRANSMISSION / TRANSAXLE CASE 157

SENSORS, SWITCHES AND VENTS 158

EXTENSIONS AND ADAPTORS 159

OIL FILL TUBE ASSEMBLY 160

OIL PAN, COVER AND COMPONENTS 161

TRANSMISSION FILTERS 162

OIL PUMP ASSEMBLY 163 - 164

GEARSHIFT CONTROLS 165

GEARSHIFT LEVER, CABLE AND BRACKET 165 - 166

WHEEL COMPONENTS
TIRE MONITORING SYSTEM 167

WHEELS, WHEEL COVERS AND HARDWARE 168

GLASS
FRONT WINDSHIELD GLASS 181

REAR WINDSHIELD GLASS 182

INSIDE REARVIEW MIRROR 183

FRONT DOOR GLASS 184



IVUse of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

BODY SHEET METAL
FRONT FLOOR PAN ASSEMBLY 229 - 230

REAR FLOOR PAN ASSEMBLY 231 - 232

UNDERBODY SHIELDS AND SKID PLATES 233

PLUGS 234

FRONT FENDER ASSEMBLY 235 - 236

HOOD ASSEMBLY 237 - 238

COWL AND DASH PANEL ASSEMBLY 239 - 240

LEFT SIDE COMPLETE APERTURE PANEL STRUCTURE 241 - 242

RIGHT SIDE COMPLETE APERTURE PANEL STRUCTURE 243 - 244

WHEEL BASE SHEET METAL 245 - 246

REAR CARGO OPENING 247 - 248

FRONT APERTURE PANEL 249 - 250

FUEL FILLER HOUSING AND DOOR ASSEMBLY 251

ROOF PANEL ASSEMBLY 252

TABLE OF CONTENTS

DOORS AND COMPONENTS
FRONT DOOR SHELL AND HINGES 185 - 186

FRONT DOOR AND HARDWARE 187 - 188

SLIDING DOOR SHELL AND HINGES 189 - 190

REAR CARGO DOOR SHELL AND HINGES 191 - 192

REAR LEFT CARGO DOOR AND HARDWARE 193 - 194

REAR RIGHT CARGO DOOR AND HARDWARE 195 - 196

SIDE MIRROR ASSEMBLY 197 - 198

SLIDING DOOR AND HARDWARE COMPONENTS 199

FRONT DOOR WEATHERSTRIPS 200

SLIDING DOOR WEATHERSTRIPS 201

REAR DOOR WEATHERSTRIPS 202

EXTERIOR MOLDINGS
SIDE BODY MOLDING ASSEMBLY 203 - 204

SPLASH SHIELDS 205 

GRILLE ASSEMBLY 206

INTERIOR TRIM
HEADLINERS AND VISORS 201 - 208

INTERIOR MOLDINGS AND PILLARS 209 - 210

D PILLAR TRIM 211

SLIDING DOOR AND HARDWARE 212

CARPET ASSEMBLY 213 - 214

UPPER FRONT DOOR TRIM PANELS 215 - 216

LOWER FRONT DOOR TRIM PANELS 217

SLIDING DOOR INTERIOR COMPONENTS 218

REAR CARGO DOOR TRIM PANELS 219

DRIVERS BUCKET SEAT ASSEMBLY 220

ADJUSTERS, RECLINERS, SHIELDS AND RISERS 221 - 222

OVERHEAD CONSOLE 223

INSTRUMENT PANEL STRUCTURE 224

UPPER INSTRUMENT PANEL 225 - 226

LOWER INSTRUMENT PANEL 227 - 228

ACCESSORIES
ACCESSIBILITY OPTIONS 235

BACK - UP CAMERA SYSTEM 236



S
U

S
P

E
N

S
IO

N

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY1

SUSPENSION

10A
10B

ALTERNATE DESIGN



S
U

S
P

E
N

S
IO

N

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY 2Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

SUSPENSION

FRONT SUSPENSION - STRUT AND CRADLE
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1

PLATE, SUSPENSION, STRUT MOUNT REINFORCEMENT

LEFT, UPPER 68109700AA 1

RIGHT, UPPER 68109701AA 1

2 NUT, STRUT MOUNT TO STRUT ROD 6510539AA 2

3 BOLT AND WASHER, HEX HEAD, M10X1.25X35.00 6106109AA 6

4

MOUNT, SHOCK UPPER

UPPER, LEFT 68226709AA 1

UPPER, RIGHT 68226710AA 1

5

BRACKET, FENDER MOUNTING

LEFT 68095784AA 1

RIGHT 68134448AA 1

6
SPRING, FRONT COIL

FRONT LEFT AND RIGHT [X84], [ZNA], [ZAA] 68214924AA 1

7 SEAT, SPRING, LOWER 68167899AB 2

8 BUMPER, JOUNCE 68405340AA 2

9 SHIELD, DUST 68167901AB 2

10 STRUT, FRONT SUSPENSION, [X84], [SDB] 68185556AF 2

10A LEFT READY MOUNT STRUT (OPTIONAL PRE-ASSEMBLED STRUT) 68185556AEL 1

10B RIGHT READY MOUNT STRUT (OPTIONAL PRE-ASSEMBLED STRUT) 68185556AER 1

11 BOLT, STRUT MOUNTING, FRONT STRUT TO KNUCKLE 68134922AA 2

12 NUT, HEX FLANGE LOCK, M14X2.00 6509871AA 2

13

KNUCKLE, FRONT

FRONT, LEFT 68280708AA 1

FRONT, RIGHT 68280709AA 1

14

ARM, LOWER CONTROL, FRONT

FRONT, RIGHT 68157802AB 1

FRONT, LEFT 68157803AB 1

15 BALL JOINT, FRONT KNUCKLE, RIGHT OR LEFT 68167888AB 2

16 BOLT, HEX HEAD, M12X1.25X30.00, BALL JOINT TO KNUCKLE 6510540AA 6

17 BOLT, M18X1.50X125.00, FRONT LOWER CONTROL ARM TO CROSSMEMBER 68095782AA 4

18 NUT, FLANGE, M18X1.50, FRONT LOWER CONTROL ARM TO CROSSMEMBER (FRONT) 68134531AA 2

19 NUT, FLANGE, M18X1.50, FRONT LOWER CONTROL ARM TO CROSSMEMBER (REAR) 68134490AA 2

20 NUT, HEX LOCK, M16X1.50, FRONT LOWER CONTROL ARM TO BALL JOINT STUD 6106986AA 2

[X84] = FRONT SUSPENSION PARTS MODULE

[ZNA] = SPRING - RIGHT FRONT

[ZAA] = SPRING - LEFT FRONT

[SDB] = SUSPENSION - HEAVY DUTY



S
U

S
P

E
N

S
IO

N

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY3

SUSPENSION



S
U

S
P

E
N

S
IO

N

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY 4Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

FRONT CROSSMEMBER
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 CROSSMEMBER, FRONT SUSPENSION 04725969AG 1

2 BOLT, HEX HEAD, M16X1.50X142.00, FRONT CROSSMEMBER TO BODY 6510539AA 6

SUSPENSION



S
U

S
P

E
N

S
IO

N

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY5

SUSPENSION



S
U

S
P

E
N

S
IO

N

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY 6Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

REAR SUSPENSION
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 AXLE ASSEMBLY, REAR, [Z1C] OR [Z2E] OR [Z3G] OR [Z5C] OR [Z5B], [X85], [DRC] 68293903AA 1

2 NUT, HEX FLANGE, M16X1.50 06511689AA 1

3 BOLT, HEX HEAD, M16X1.50X142.00 68095781AA 6

4 BUMPER, JOUNCE 68157773AB 2

5 PLATE, SPRING U-BOLT, UPPER 68109647AB 2

6 U-BOLT 68100645AA 4

7
SPRING, REAR LEAF

SPRING, REAR LEAF, [ZSR] 68188872AE 1

SPRING, REAR LEAF, [ZDR] 68188872AE 1

8

BUSHING, SPRING

BUSHING, SPRING, [ZSR] 68334682AA 1

BUSHING, SPRING, [ZDR] 68334682AA 1

9 SHACKLE, SPRING 68206756AC 4

10

BUSHING, SPRING

BUSHING, SPRING, [ZSR] 68239502AA 1

BUSHING, SPRING, [ZDR] 68239502AA 1

11 WASHER, CONED, M14 06107006AA 8

12 WASHER, FLAT, M14 06107007AA 8

13 NUT, HEX, M14X1.50 68168050AA 8

14 SHOCK ABSORBER, SUSPENSION, REAR, [SDB] 68157782AF 2

15 BOLT, HEX FLANGE HEAD, M16X1.50X70.00 06511824AA 4

[DRC] = STANDARD WIDTH REAR AXLE

[SDB] = SUSPENSION - HEAVY DUTY

[X85] = REAR SUSPENSION PARTS MODULE

[ZDR] = SPRING - LEFT REAR

[Z1C] = GVW RATING - 8550#

[Z2E] = GVW RATING - 8900#

[Z3G] = GVW RATING - 9350#

[Z5C] = GVW RATING - 3750KG

[Z5B] = GVW RATING - 3500KG

[ZSR] = SPRING - RIGHT REAR

SUSPENSION



D
R

IV
E

L
IN

E

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY7

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS

DRIVELINE

FRONT AXLE DRIVE SHAFTS
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 SHAFT, AXLE HALF 68159666AA 1

2 SHAFT, AXLE HALF (REFERENCE ONLY)

3 NUT, HEX LOCK, M7X1.00, INTERMEDIATE SHAFT BRACKET TO HALFSHAFT 06510618AA 2

4 SHAFT, AXLE HALF, LEFT 68159667AA 1

5 STUD, INTERMEDIATE SHAFT BRACKET TO HALFSHAFT 68135205AA 2

6 NUT 06510636AA 2

8 BOOT KIT, HALF SHAFT, OUTER 68173890AA 1



D
R

IV
E

L
IN

E

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY 8Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

DRIVELINE

INTERMEDIATE SHAFT
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 SHAFT, INTERMEDIATE 68066178AA 1

2 BOLT, HEX FLANGE HEAD, M10X1.50X40.00, MOUNTING, 
INTERMEDIATE SHAFT TO BLOCK 06104218AA 3



B
R

A
K

E
S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY9

BRAKES



B
R

A
K

E
S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY 10Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

BRAKES

FRONT BRAKE ASSEMBLY
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 PAD KIT, FRONT DISC BRAKE, [BR6], [X8X], [BPT] 04726702AA 1

2

CALIPER ASSEMBLY, DISC BRAKE, FRONT

CALIPER ASSEMBLY, DISC BRAKE, FRONT, RIGHT, [BR6], [X8X], [BPT] 68167891AE 1

CALIPER ASSEMBLY, DISC BRAKE, FRONT, LEFT, [BR6], [X8X], [BPT] 68167896AE 1

3 SCREW, BLEEDER, [BR6], [X85], [BPT] 68133196AA 1

4 RETAINER, [BR6], [X85], [BPT] 68269714AA 1

5 CLIP, RETAINING, INCLUDES CALIPER PINS 06106644AA 1

6 BEARING, WHEEL 68094813AA 2

7 RING, RETAINING 68094810AA 2

8 HUB, WHEEL 68167887AA 1

10

SHIELD, SPLASH, FRONT

SHIELD, SPLASH, FRONT, LEFT 68132635AA 1

SHIELD, SPLASH, FRONT, RIGHT 68132636AA 1

11 ROTOR, BRAKE, FRONT 68195026AB 2

12 STUD, HUB, M8X1.25 06509744AA 2

13 BOLT, HEX FLANGE HEAD, M6X1.00X10.00, DUST SHIELD TO KNUCKLE, [X8X] 06106155AA 3

14 ADAPTER, DISC BRAKE CALIPER, FRONT 68133199AA 1

15 BOLT, BRAKE MOUNTING, CALIPER TO KNUCKLE 68095707AA 4

[BR6] = ANTI-LOCK 4-WHEEL DISC HD BRAKES

[BPT] = HYDRAULIC BRAKE BOOST COMPENSATION

[X8X] = BRAKE & KNUCKLE PARTS MODULE

[X85] = REAR SUSPENSION PARTS MODULE



B
R

A
K

E
S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY11

BRAKES

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



B
R

A
K

E
S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY 12Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

BRAKES

REAR BRAKE ASSEMBLY
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1

CALIPER ASSEMBLY, DISC BRAKE, REAR

CALIPER ASSEMBLY, DISC BRAKE, REAR, RIGHT, [BR6], [X85], [BPT] 68230092AB 1

CALIPER ASSEMBLY, DISC BRAKE, REAR, LEFT, [BR6], [X85], [BPT] 68230093AB 1

2 PAD KIT, REAR DISC BRAKE, [BR6], [X85], [BPT] 68289463AA 1

3 SPRING KIT, DISC BRAKE PAD, [BRD], INCLUDED IN PART #68226919AA, 
 (SERVICED IN ASSEMBLY)

4 PIN KIT, DISC BRAKE

5 ADAPTER, DISC BRAKE CALIPER, REAR, RIGHT & LEFT, [BR6], [X85], [BPT] 68230096AA 1

6 SCREW, BLEEDER, [BR6], [X85], [BPT] 68133196AA 1

7 RETAINER, [BR6], [X85], [BPT] 68269714AA 1

8 BRACKET, BRAKE SENSOR

9 BOLT, BRAKE MOUNTING 68095713AA 4

10 STUD 68162648AA 4

11

ROTOR, BRAKE, REAR

ROTOR, BRAKE, REAR, MAGNETI MARELLI, [BR6], [X85] 2AMV5534AC 2

ROTOR, BRAKE, REAR, [BR6], [X85] 68195534AC 2

12 CAP, HUB NUT 68095794AA 2

13 NUT 06510636AA 2

14 HUB AND BEARING, BRAKE 68094829AA 2

15 BOLT AND WASHER, HEX HEAD, M14X1.50X50.00 68095791AA 8

16

KNUCKLE, SUSPENSION

KNUCKLE, SUSPENSION, LEFT 68133285AA 1

KNUCKLE, SUSPENSION, RIGHT 68133286AA 1

17 BEARING SET, DRIVE SHAFT (NOT SHOWN IN DIAGRAM),
INCLUDES ITEMS 12, 13 AND 14 68133167AA 2

[BR6] = ANTI-LOCK 4-WHEEL DISC HD BRAKES

[BPT] = HYDRAULIC BRAKE BOOST COMPENSATION

[X8X] = BRAKE & KNUCKLE PARTS MODULE

[X85] = REAR SUSPENSION PARTS MODULE



B
R

A
K

E
S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY13

BRAKES

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



B
R

A
K

E
S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY 14Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

BRAKES

POWER BRAKE BOOSTER ASSEMBLY
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 HOSE, BRAKE BOOSTER VACUUM, PUMP TO CONNECTOR 68196927AC 1

2 TUBE, VACUUM

3 PUMP, AIR 68239633AB 1

4 BRACKET, VACUUM PUMP 68168004AB 1

5 CLIP, RETAINING 06106644AA 1

6 CLIP, FUEL LINE 68073090AA 1

7 HOSE, BRAKE BOOSTER VACUUM, CONNECTOR TO INTAKE MANIFOLD 68196932AA 1

8 CLIP, TUBE 06510628AA 1

9 CLIP, BRAKE BOOSTER VACUUM 68073514AA 1

10 CLIP, HOSE 68199595AA 1

11 CLAMP, HOSE, SPRING TYPE, BRAKE VACUUM HOSE TO ENGINE SIDE 06106141AA 1

12 CLIP, RETAINER, BOOSTER VACUUM HOSE TO DASH 52104849AA 1

13 NUT, HEX LOCK, M8X1.25 06106135AA 3

14 BOLT, HEX FLANGE HEAD, M6X1.00X48.00 06107010AA 2

15 GROMMET, BRAKE BOOSTER CHECK VALVE 05179921AA 1

16 BOOSTER, POWER BRAKE 68312265AA 1

17 SEAL, MASTER CYLINDER TO BOOSTER 05191826AA 1

18 NUT, HEX LOCK, M12X1.25X22.00 68211340AA 2



B
R

A
K

E
S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY15

BRAKES

MASTER CYLINDER
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 NUT, HEX LOCK, M12X1.25X22.00 68211340AA 2

2 SEAL, MASTER CYLINDER TO BOOSTER 05191826AA 1

3 MASTER CYLINDER, BRAKE 68428495AA 1

4 RESERVOIR, BRAKE MASTER CYLINDER, 
SERVICED WITH MASTER CYLINDER (SERVICED IN ASSEMBLY)

5 CAP, MASTER CYLINDER RESERVOIR 68211344AA 1

6 GROMMET, MASTER CYLINDER RESERVOIR

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



B
R

A
K

E
S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY 16Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

BRAKES

HYDRAULIC CONTROL UNIT (HCU) MODULE
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 COVER, ACTUATOR 68169570AA

2 HYDRAULIC CONTROL UNIT, ANTI-LOCK BRAKE SYSTEM 68476335AA

3 MODULE, ANTI-LOCK BRAKE SYSTEM 68476336AA

4 NUT AND WASHER, HEX FLANGE, M8X1.25 06107002AA



B
R

A
K

E
S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY17

BRAKES

FRONT BRAKE LINES AND HOSES
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 TUBE, BRAKE MASTER CYLINDER TO JUNCTION BLOCK, PRIMARY 68231387AB 1

2 TUBE ASSEMBLY, BRAKE, MASTER CYLINDER TO HCU, SECONDARY 68231393AB 1

3 CLIP, BRAKE TUBE

4 HOSE, BRAKE, FRONT 68099237AD 2

5 CLIP, BRAKE LINE 68073199AA 2

6 CLIP, WIRING 68073236AA 2

7 TUBE, BRAKE, FRONT RIGHT 68225330AA 1

8 TUBE, BRAKE, FRONT RIGHT 68169556AA 1

9

TUBE, BRAKE, ECU TO JUNCTION

RIGHT 68169564AA 1

LEFT 68169565AA 1

10 ISOLATOR, FOAM 68169568AA 1

11 CLIP, RETAINING, RIGHT FRONT TUBE TO RAIL 06505051AA 1

12 CLIP, RETAINING 68132484AA 2

13 CLIP, RETAINING

14 CLIP, BRAKE LINE 04779917AA 1

15 CLIP, RETAINING 68169569AA 3

16 CLIP, RETAINING 68162575AA 1

17 CLIP, RETAINING 68132495AA 1

18 CLIP, TUBE 68073491AA 3

19 CLIP, RETAINING 68117947AA 1

20 CLIP, BRAKE TUBE (NOT SHOWN IN DIAGRAM) 68073497AA 4

21 CLIP, RETAINING (NOT SHOWN IN DIAGRAM) 68132487AA 1

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



B
R

A
K

E
S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY 18Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

BRAKES

REAR BRAKE LINES AND HOSES
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 HOSE, BRAKE, REAR 68135180AF 1

2 CLIP, WIRING

3 SCREW AND WASHER, HEX HEAD, M8X1.25X22.00, 
BRAKE HOSE BRACKET TO CALIPER 06106336AA 2

4

BRACKET, BRAKE HOSE

LEFT 68134341AB 1

RIGHT 68134342AB 1

5 CLIP, BRAKE LINE 68073199AA 2

6 TUBE, BRAKE, RIGHT REAR 68134128AA 1

7 TUBE, BRAKE, LEFT REAR 68134647AA 1

8

TUBE, BRAKE, HOSE TO JUNCTION

LEFT, REAR 68134610AB 1

RIGHT, REAR 68134611AB 1

9 CLIP, RETAINING 68116407AA 1

10 CLIP, RETAINING 68134021AA 1

11 CLIP, BRAKE LINE 68223657AA 17

12 CLIP, RETAINING 68073500AA 1

13 CLIP, RETAINING 68116407AA 1

14 CLIP, RETAINING 68132495AA 1

15 CLIP, BRAKE LINE 68214547AA 1

16 SCREW, HEX FLANGE HEAD 06509781AA 2

17 CLIP, RETAINING, REAR TUBE TO CROSSMEMBER (NOT SHOWN IN DIAGRAM) 68112856AA 6

18 SPRING, RETAINER, REAR TUBE TO CROSSMEMBER (NOT SHOWN IN DIAGRAM) 68366419AA 1

19 CLIP, RETAINING, REAR TUBES TO UNDERBODY SIDE RAIL (NOT SHOWN IN DIAGRAM) 68366261AB 11

20 CLIP, RETAINING (NOT SHOWN IN DIAGRAM) 68366416AC 3

21 CLIP, RETAINING, RIGHT REAR TUBE TO BODY CROSSMEMBER (NOT SHOWN IN DIAGRAM) 68366421AA 1

22 CLIP, RETAINING, REAR TUBES TO RAIL AT REAR (NOT SHOWN IN DIAGRAM) 68366424AA 1

23 CLIP, RETAINING, REAR TUBE & ABS SENSOR TO REAR RAIL (NOT SHOWN IN DIAGRAM) 68375931AC 2

24 CLIP, BRAKE TUBE, RT REAR TUBE & ABS SENSOR TO CROSSMEMBER (NOT SHOWN IN DIAGRAM) 68375955AA 3

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



B
R

A
K

E
S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY19

BRAKES

BRAKE PEDAL ASSEMBLY
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 PEDAL ASSEMBLY, NON ADJUSTABLE 68436946AA 1

2 CLIP, MASTER CYLINDER PUSH ROD PIN 68095301AA 1

3 NUT, HEX LOCK, M8X1.25 06106123AA 4

4 PEDAL, BRAKE 68224487AA 1

5 PAD, BRAKE AND CLUTCH PEDAL 68224488AA 1

6 CLIP, MASTER CYLINDER PUSH ROD PIN 68094672AA 1

7 BUSHING 68094674AA 2

8 PIN, CLUTCH PEDAL 68100549AA 1



B
R

A
K

E
S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY 20Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

BRAKES

PARKING BRAKE LEVER AND COMPONENTS
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 LEVER ASSEMBLY, PARKING BRAKE 1ZT85LAHAA 1

2 WASHER, FLAT, FRONT PARK BRAKE CABLE TO LEVER 06106581AA 1

3 PIN, PARKING BRAKE HANDLE, FRONT PARK BRAKE CABLE TO LEVER 68112883AA 1

4 CLIP, PARKING BRAKE CABLE, FRONT PARK BRAKE CABLE TO LEVER 06107004AA 1

5 SWITCH, PARKING BRAKE 68134026AA 1

6 SCREW, FLANGE HEAD, SWITCH MOUNTING (NOT SHOWN IN DIAGRAM) 06107063AA 1

7 SCREW AND WASHER, M8X1.25X19.00 06510622AA 3

8 CABLE, PARKING BRAKE, FRONT 68241548AE 1

9 BRACKET, PARKING BRAKE CABLE

10 BRACKET, PARKING BRAKE CABLE 68167222AA 4

11 SEAL, PARKING BRAKE LEVER, PARKING BRAKE LEVER TO BODY 68169259AA 1

12 PIN, COTTER (NOT SHOWN IN DIAGRAM) 68100459AA 1

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



B
R

A
K

E
S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY21

BRAKES



B
R

A
K

E
S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY 22Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

BRAKES

REAR DISK PARKING BRAKE ASSEMBLY
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1

PLATE, BRAKE BACKING

PLATE, BRAKE BACKING, LEFT 68407422AA 1

PLATE, BRAKE BACKING, RIGHT 68407423AA 1

2 ADJUSTER, PARKING BRAKE 68094319AA 1

3 LINK AND LEVER ASSEMBLY, PARKING BRAKE 68095418AA 1

4 SPRING KIT, BRAKE SHOE RETURN 68095416AA 1

5 BRACKET, PARKING BRAKE CABLE 68100562AA 1

6 SPRING KIT, BRAKE SHOE HOLD DOWN 68095417AA 1

7 SHOE AND LINING KIT, PARKING BRAKE, [X85] 68101452AA 1

8 BUSHING, PARKING BRAKE CABLE 68095406AA 2

9 BOLT AND WASHER, M8X1.00X20.00 (NOT SHOWN IN DIAGRAM) 06510580AA 6

10 BOLT, M8X1.25X29.00, INTERNAL HEX, 
PARKING BRAKE ASSEMBLY TO KNUCKLE (NOT SHOWN IN DIAGRAM) 68118394AA 4

[X85] = REAR SUSPENSION PARTS MODULE



B
R

A
K

E
S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY23

BRAKES

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



B
R

A
K

E
S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY 24Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

BRAKES

PARKING BRAKE LEVER AND CABLE ASSEMBLY
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 PLATE 68109638AC 1

2 SCREW, HEX FLANGE HEAD, M8X1.25X20 06106251AA 3

3 NUT, HEX, M6X1.00 06107284AA 2

4 LEVER, PARKING BRAKE 68240389AA 1

5 WASHER 06106705AA 1

6 NUT, HEX FLANGE LOCK, M6X1.00 06505316AA 1

7 SPRING 68132480AA 1

8 TENSION LINK 68240409AC 1

9 WASHER, FLAT 06106581AA 1

10 PIN, COTTER 68100459AA 1

11 BRACKET, CABLE MOUNTING

11 RIGHT 68167010AA 1

11 LEFT 68167011AA 1

12 BRACKET, PARKING BRAKE CABLE

13 BUSHING, PARKING BRAKE CABLE 68095406AA 2

14 BRACKET, PARKING BRAKE 68118395AA 1

15 CLIP, PARKING BRAKE CABLE 68134394AB 2

16 ISOLATOR 68113023AA 1

17 BOLT, HEX FLANGE HEAD, M6X1.00X16.00 06106050AA 2

18 NUT, SNAP IN

19 CABLE, PARKING BRAKE, LEFT AND RIGHT, [DRC] 68307712AD 1

20 BUSHING, PARKING BRAKE CABLE 68095406AA 2

21 BRACKET, PARKING BRAKE 68241551AB 1

[DRC] = STANDARD WIDTH REAR AXLE



E
N

G
IN

E
 C

O
O

L
IN

G

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY25

ENGINE COOLING
PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



E
N

G
IN

E
 C

O
O

L
IN

G

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY 26Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

ENGINE COOLING

RADIATOR ASSEMBLY
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 HOSE, RADIATOR INLET 52014861AE 1

2 NUT, HEX, M8X1.25 06107086AA 2

3 RADIATOR, ENGINE COOLING, [HAA] 68188992AB 1

4 SUPPORT, RADIATOR, [HAA] 68134339AA 2

5 BOLT, HEX FLANGE HEAD, M8X1.25X25.00, 
SERVICED WITH PIN REPAIR KIT (SERVICED IN ASSEMBLY)

6 GROMMET, INSULATOR, [HAA] 68095779AA 2

7 HOSE, RADIATOR OUTLET 52014849AB 1

8 GROMMET, INSULATOR 68095703AA 2

9 FAN MODULE, RADIATOR COOLING, [HAA] 68189000AD 1

10 RELAY, RADIATOR FAN (REFERENCE ONLY)

11 RESISTOR, RADIATOR FAN, [HAA] 68099815AA 2

12 SCREW, PAN HEAD, M5X2.24X16 68277017AA 1

13 WIRING, RADIATOR FAN, [HAA] 68478901AA 1

14 ANTIFREEZE, COOLANT, GALLON 68163848AB 1

15 CLAMP, HOSE 68185932AA 1

16 PIN REPAIR KIT, RADIATOR MOUNTING PINS 68133094AA 1

17 CLIP, RETAINING (NOT SHOWN IN DIAGRAM) 68116241AA 4

[HAA] = AIR CONDITIONING



E
N

G
IN

E
 C

O
O

L
IN

G

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY27

ENGINE COOLING

RADIATOR SHIELD
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 SHIELD, RADIATOR, INCLUDES FOAM SEAL 57008664AA 1

2 SCREW, M6X20

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



E
N

G
IN

E
 C

O
O

L
IN

G

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY 28Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

ENGINE COOLING

RADIATOR SUPPORT
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 PLUG 68169465AA 1

2 PLUG 68122664AA 1

3 CROSSMEMBER, RADIATOR 68100667AC 1

4 BOLT, HEX FLANGE HEAD 06107053AA 6



E
N

G
IN

E
 C

O
O

L
IN

G

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY29

ENGINE COOLING

WATER PUMP ASSEMBLY
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 BOLT, HEX FLANGE HEAD, M6X1.00X48.00 06509392AA 22

2 CROSSOVER, COOLANT 05184653AF 1

3 GASKET, CROSSOVER WATER OUTLET 05184454AE 1

4 BOLT, HEX HEAD, M8X1.25X45.00, FRONT COVER TO CYLINDER HEAD 06105053AA 1

5 BOLT AND CONED WASHER, HEX HEAD, M6X1.00X25.00 06102429AA 4

6 PUMP, WATER 05184498AM 1

7 GASKET, WATER PUMP 68087340AA 1



E
N

G
IN

E
 C

O
O

L
IN

G

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY 30Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

ENGINE COOLING

THERMOSTAT AND ASSEMBLY
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 SCREW AND WASHER, HEX HEAD, M6X1.00X30.00 06507610AA 2

2 HOUSING, THERMOSTAT, INCLUDES THERMOSTAT 68136754AA 1

3 SCREW, BLEEDER 04893378AA 1

4 SEAL, THERMOSTAT 04893377AA 1



E
N

G
IN

E
 C

O
O

L
IN

G

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY31

ENGINE COOLING



E
N

G
IN

E
 C

O
O

L
IN

G

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY 32Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

ENGINE COOLING

ENGINE COOLANT RECOVERY BOTTLE ASSEMBLY
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 BOTTLE, COOLANT RECOVERY 52014880AA 1

2 BOLT 68111560AA 4

3 CAP, COOLANT RECOVERY BOTTLE 68097622AA 1

4 BOLT 68111560AA 4

5 GROMMET, COOLANT BOTTLE 68109391AA 2

6 BRACKET, COOLANT RECOVERY BOTTLE 52014850AB 1

7 CLAMP, HOSE 06106139AA 1

8 HOSE, HEATER SUPPLY 52014853AC 1

9 CLAMP, HOSE, HEATER INLET HOSE TO BOTTLE 06106139AA 1

10 NUT, HEX, M8X1.25 06107086AA 2

11 HOSE, COOLANT RECOVERY BOTTLE 68167955AA 1

12 CLAMP 68326248AA 1

13 HOSE, COOLANT RECOVERY BOTTLE 68214933AC 1

14 LABEL, ENGINE COOLANT (NOT SHOWN IN DIAGRAM) 68217344AA 1

15 CLAMP, RADIATOR HOSE (NOT SHOWN IN DIAGRAM) 68217783AA 1



E
N

G
IN

E
 C

O
O

L
IN

G

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY33

ENGINE COOLING

PULLEY ASSEMBLY
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 PULLEY, IDLER, SMOOTH 04627039AA 1

2 SCREW, HEX FLANGE HEAD, M8X1.25X34 06509487AA 1

3 PULLEY, IDLER 05281301AA 1

4 BOLT, HEX FLANGE HEAD, M8X1.25X75.00 06510429AA 1

5 TENSIONER, BELT 05184617AD 1

6 BOLT, HEX FLANGE HEAD, M10X1.50X100.00 06104227AA 1



E
N

G
IN

E
 C

O
O

L
IN

G

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY 34Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

ENGINE COOLING

DRIVE BELT
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 SERPENTINE BELT 04627818AA 1



E
N

G
IN

E
 C

O
O

L
IN

G

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY35

ENGINE COOLING



E
N

G
IN

E
 C

O
O

L
IN

G

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY 36Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

ENGINE COOLING

TRANSMISSION OIL COOLER ASSEMBLY
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 BRACKET, TRANSMISSION LINE 68188681AA 1

2 NUT, HEX, M6 06107085AA 2

3 HOSE AND TUBE, OIL COOLER PRESSURE AND RETURN 52014862AD 1

4 BRACKET, TRANSMISSION LINE 68188684AA 1

5 SCREW, M6X1X20 06106103AA 1

6 COOLER, TRANSMISSION OIL, [HAA] 68188998AA 1

7 BRACKET, OIL COOLER, [HAA] 68189003AA 1

[HAA] = AIR CONDITIONING



E
L

E
C

T
R

IC
A

L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY37

ELECTRICAL

STARTER AND ASSEMBLY
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1

STARTER, ENGINE

STARTER, ENGINE 04801839AD 1

STARTER, ENGINE, REMANUFACTURED R4801839AB 1

2 SCREW AND WASHER, HEX HEAD, M10X1.50X65.00 06101986 2

3 NUT, HEX FLANGE LOCK, M8X1.25 06506929AA 1



E
L

E
C

T
R

IC
A

L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY 38Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

ELECTRICAL

ALTERNATOR AND ASSEMBLY
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 GENERATOR KIT, ENGINE [BAD] 68271769AA 1

2 SHIELD, SPLASH 56029754AA 1

3 NUT, HEX FLANGE LOCK, M8X1.25 06506929AA 1

4 SCREW AND WASHER, HEX HEAD, M8X1.25X80.00 06104406AA 1

5 SCREW, HEX HEAD, M8X1.25X110 06104209AA 2

6 GENERATOR, ENGINE, [BAD] R8271769AA 1

[BAD] = 180 AMP ALTERNATOR



E
L

E
C

T
R

IC
A

L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY39

ELECTRICAL

FRONT WIPER SYSTEM
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 MOTOR, WINDSHIELD WIPER 04725998AE 1

2

ARM, FRONT WIPER

RIGHT 68159679AE 1

LEFT 68159680AD 1

3

BLADE, FRONT WIPER

RIGHT 68159681AA 1

LEFT 68159682AA 1

4 CAP, WIPER ARM 68213899AA 2

5 NUT, M10 68094503AA 2

6 WASHER, WAVE 06106344AA 2

7 SCREW, HEX HEAD, M6X1X16 06509747AA 6



E
L

E
C

T
R

IC
A

L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY 40Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

ELECTRICAL

FRONT WASHER SYSTEM
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 HOSE, WINDSHIELD WASHER 68134542AA 1

2 NOZZLE, WINDSHIELD WASHER 5PN18JXWAB 1

3 CLIP, ATTACHING 68134651AA 4

4 RESERVOIR, WINDSHIELD WASHER 68134379AD 1

5 CAP, WASHER RESERVOIR (NOT SHOWN IN DIAGRAM) 68399690AA 1

6 BRACKET, WASHER RESERVOIR 68134970AB 1

7 SCREW, M6X1X20 06106111AA 3

8 FILTER, WINDSHIELD WASHER 68250739AA 1

9 PUMP, WASHER, WINDSHIELD 68428899AA 1

10 GROMMET, WINDSHIELD WASHER PUMP 68100556AA 1

11 FILTER, WINDSHIELD WASHER 68134661AA 1

12 SPACER, INSULATING 68169682AA 1

13 TUBE, DRAIN 68134996AA 2

14 BRACKET, WASHER RESERVOIR 68250762AC 1



E
L

E
C

T
R

IC
A

L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY41

ELECTRICAL

Engine Controller Module (ECM)
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 MODULE, ENGINE CONTROLLER 68475154AA 1

2 NUT, HEX FLANGE, M6X1.0 06502726 3

3 BRACKET, CONTROLLER 68165236AD 1

4 NUT, HEX, M8X1.25 (NOT SHOWN IN DIAGRAM) 06106587AA 1

5 SCREW, PAN HEAD (NOT SHOWN IN DIAGRAM) 06107036AA 6

6 NUT, HEX, M6X1, ENGINE GROUND TO PCM BRACKET (NOT SHOWN IN DIAGRAM) 06101808 1

7 BOLT, HEX HEAD, M6X1.00X20.00 (NOT SHOWN IN DIAGRAM) 06508683AA 1



E
L

E
C

T
R

IC
A

L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY 42Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

ELECTRICAL

BODY CONTROLLER MODULE
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 MODULE, BODY CONTROLLER 68457680AB 1

2 FUSE, MINI, 5 AMP, TAN (REFERENCE ONLY)

3 FUSE, MINI, 7.5 AMP, BROWN 68094331AA 1

4 FUSE, MINI, 10 AMP, RED 000ATM10 1

5 FUSE, MINI, 15 AMP, LIGHT BLUE, 000ATM15 06106573AA 1

6 FUSE, MINI, 20 AMP, YELLOW 68096895AA 1

7 RELAY, ELECTRICAL (NOT SHOWN IN DIAGRAM) 68150127AA 1

8 PULLER, FUSE 68073605AA 1

9 BRACKET, FUSE BLOCK 68158699AA 1

10 NUT, SPRING 68212528AA 1

12 MODULE, OIL LEVEL, EXPORT ONLY

13 NUT, HEX FLANGE 06106158AA 1

14 SCREW AND WASHER, HEX FLANGE HEAD 06106404AA 8

15 SCREW (NOT SHOWN IN DIAGRAM) 68134029AA 1

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



E
L

E
C

T
R

IC
A

L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY43

ELECTRICAL

BODY MODULES
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 MODULE, PARKING ASSIST

2 MODULE, TIRE PRESSURE MONITORING 68158118AC 1

3 MODULE, AIR BAG CONTROL 68484345AA 1

4 COVER, AIR BAG MODULE 68401929AA 1

5 MODULE, HEATER CONTROL, DIESEL ONLY (NOT SERVICED)

6 MODULE, GATEWAY (NOT SHOWN IN MODULE) 68471115AA 1

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



E
L

E
C

T
R

IC
A

L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY 44Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

ELECTRICAL

BRAKES, SUSPENSION AND STEERING MODULES
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 MODULE, STEERING CONTROL, [BNB], [RDZ] 6TB17JXWAB 1

2 HYDRAULIC CONTROL UNIT, ANTI-LOCK BRAKE SYSTEM 68476335AA 1

3 MODULE, ANTI-LOCK BRAKE SYSTEM 68476336AA 1

4 MODULE, STEERING CONTROL

5 SCREW, STEERING CONTROL MODULE TO STEERING COLUMN, [BNB], [RDZ]
 (NOT SHOWN IN DIAGRAM) 06107321AA 1

[BNB] = ELECTRONIC STABILITY CONTROL

[RDZ] = STEERING WHEEL MOUNTED AUDIO CONTROLS

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



E
L

E
C

T
R

IC
A

L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY45

ELECTRICAL

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



E
L

E
C

T
R

IC
A

L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY 46Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

ELECTRICAL

RECEIVERS, KEYS, AND KEY FOBS
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 LOCK KIT, [GXM], [GXK] 7HG87JXWPA 1

2

KEY, BLANK, VALET, BLACK

KEY, BLANK, VALET, BLACK, UNCUT, MUST BE PROGRAMMED 68435275AA 1

KEY, BLANK, VALET, BLACK, CUT KEY, AND PROGRAMMED VIN SPECIFIC 68435275CP 1

3

KEY, BLANK WITH TRANSMITTER

KEY, BLANK WITH TRANSMITTER, 3 BUTTON KEY BLANK 
WITH TRANSMITTER UNCUT KEY PROGRAMMED BY DEALER [GXK] 68435273AA 1

KEY, BLANK WITH TRANSMITTER, 3 BUTTON KEY PRECUT AND PROGRAMMED [GXM] 68435273CP 1

4 BATTERY, TRANSMITTER 05066241AB 1

5 CYLINDER, DOOR LOCK (NOT SERVICED)

6 CYLINDER, IGNITION LOCK (NOT SERVICED)

7 ANTENNA, SENTRY KEY 68162857AA 1

8 COVER, 3 BUTTON FOB COVER 68428406AA 1

9 KEY, BLANK, UNCUT, GREY COLOR DOOR KEY ONLY

[GXK] = ADDITIONAL KEY FOBS (2)

[GXM] = REMOTE KEYLESS ENTRY



E
L

E
C

T
R

IC
A

L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY47

ELECTRICAL
PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



E
L

E
C

T
R

IC
A

L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY 48Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

ELECTRICAL

POWER DISTRIBUTION - CENTER
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 NUT, M5X.8 06107050AA 2

2 COVER, POWER DISTRIBUTION CENTER 68100627AA 1

3 POWER DISTRIBUTION CENTER, INTELLIGENT POWER, [HAA] 68305537AB 1

4 NUT, M6X1.00 (NOT SHOWN IN DIAGRAM) 06107049AA 1

5 FUSE, MAXI, 70 AMP, TAN, [HAA] 68119313AA 1

6 FUSE, MAXI, 60 AMP, BLUE, [HAA] 68113058AA 1

7 FUSE, MAXI, 50 AMP, RED (NOT SERVICED)

8 FUSE, MAXI, 40 AMP, ORANGE

9 FUSE, MAXI, 30 AMP, GREEN, [HAA] 68096909AA 1

10 FUSE, MAXI, 20 AMP, YELLOW, [HAA] 68113059AA 1

11 RELAY, ELECTRICAL 06106094AA 1

12 RELAY, ELECTRICAL, [HAA] [JJJ] 06106092AA 2

13 RELAY, MICRO, [HAA] 06106575AA 1

14 RELAY, MAXI, [HAA] 68174990AA 1

15 FUSE, MINI, 30 AMP, GREEN 68096897AA 1

16 FUSE, MINI, 20 AMP, YELLOW 68096895AA 1

17 FUSE, MINI, 15 AMP, LIGHT BLUE 06106573AA 1

18 FUSE, MINI, 7.5 AMP, BROWN 68094331AA 1

19 FUSE, MINI, 10 AMP, RED, [HAA] (NOT SHOWN IN DIAGRAM) 68094332AA 1

20 COVER, POWER DISTRIBUTION CENTER 68100637AA 1

21 PULLER, FUSE 68073605AA 1

22 NUT, HEX FLANGE, M6X1.00 06106024AA 4

23 BRACKET, POWER DISTRIBUTION CENTER 68134112AD 1

[HAA] = AIR CONDITIONING

[JJJ] = 12V POWER OUTLET MOUNTED IN IP



E
L

E
C

T
R

IC
A

L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY49

ENGINE SENSORS
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 SENSOR, THROTTLE POSITION, SERVICED IN THROTTLE BODY ASSEMBLY, 
 (NOT SERVICED) ( NOT SHOWN IN DIAGRAM)

2 SENSOR, AIR TEMPERATURE 05149182AB 1

3 SENSOR, MAP 68371847AA 1

4 SENSOR, FLUID TEMPERATURE 05149077AB 1

5 SENSOR, FLUID TEMPERATURE

6 ACTUATOR, CAM PHASER 05184101AH 4

7 SENSOR, TEMPERATURE/PRESSURE 68295556AA 1

8 SENSOR, KNOCK 68313570AA 2

9 SCREW, PAN HEAD, M8X1.25X22.00 06509301AA 2

10 SENSOR, CRANKSHAFT POSITION 05149167AF 1

11 BOLT AND WASHER, HEX HEAD, M6X1.00X20.00 (NOT SERVICED)

12 SENSOR, CAMSHAFT 05149141AF 2

ELECTRICAL
PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



E
L

E
C

T
R

IC
A

L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY 50Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

OXYGEN SENSORS
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 SENSOR, OXYGEN, BEFORE CATALYST RIGHT 05149180AB 1

2 SENSOR, OXYGEN, AFTER CATALYST RIGHT 05149180AB 1

3 SENSOR, OXYGEN, AFTER CATALYST LEFT 05149180AB 1

4 SENSOR, OXYGEN, BEFORE CATALYST LEFT 05149180AB 1

5 BRACKET, OXYGEN SENSOR 68197525AA 1

6 BRACKET, OXYGEN SENSOR 68197526AA 1

7 BOLT, HEX FLANGE HEAD, M10X1.50X25.00 06105062AA 1

ELECTRICAL



E
L

E
C

T
R

IC
A

L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY51

BRAKE SENSORS
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 SENSOR, ANTI-LOCK BRAKES, FRONT 68437014AB 1

2 CLIP, TUBE 68073491AA 1

3 CLIP, TUBE 68073491AA 2

4 SENSOR, WHEEL SPEED, REAR, [DRC] 68437015AA 2

5 SCREW AND WASHER, M6X16 06510453AA 2

[DRC] = STANDARD WIDTH REAR AXLE

ELECTRICAL



E
L

E
C

T
R

IC
A

L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY 52Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

DRIVELINE SENSORS
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 SPEED SENSOR ASSY, INPUT OUTPUT 05078554AA 2

2 O RING, TRANS SPEED SENSOR (NOT SHOWN IN DIAGRAM) 06501657AB 1

3 SPEED SENSOR ASSY, TRANSFER 05078930AA 1

4 SENSOR, TRANS PRESSURE TRANSDUCER 05078708AC 1

5 SENSOR, TRANS VARIABLE FORCE SOLENOID 0 - 90 PSI 05169313AA 1

6 SENSOR, TRANSMISSION RANGE 68055955AA 1

ELECTRICAL



E
L

E
C

T
R

IC
A

L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY53

ELECTRICAL

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



E
L

E
C

T
R

IC
A

L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY 54Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

BODY SENSORS
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 SENSOR, AMBIENT TEMPERATURE, NOT SERVICED SEPARATELY, MUST ORDER 
OUTSIDE MIRROR (SERVICED IN ASSEMBLY) (NOT SHOWN IN DIAGRAM)

2 SENSOR, IMPACT, LEFT AND RIGHT 68304326AA 1

3 SCREW, M6X1X25 06106104AA 2

4 SENSOR, AIR BAG 68335884AA 2

5 NUT, HEX FLANGE 06106158AA 2

6 SENSOR, DIFFERENTIAL PRESSURE

7 SENSOR, FUEL VAPOR 68525698AA 1

8 SENSOR, OCCUPANT DETECTION

9 SENSOR, TIRE PRESSURE, VALVE STEM 68510378AA 4

ELECTRICAL



E
L

E
C

T
R

IC
A

L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY55

INSTRUMENT PANEL SWITCHES
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 SWITCH, INSTRUMENT PANEL 5MK27JXWAA 1

2 SCREW, TAPPING 06510317AA 6

3 SWITCH, MULTIFUNCTION, INSTRUMENT PANEL 6LC93JXWAA 1

4 SWITCH, BRAKE, ELECTRIC PARK BRAKE (REFERENCE ONLY)

5 SWITCH, PARKING BRAKE 68134026AA 1

6 SWITCH, STOP LAMP 68433876AA 1

7 SWITCH, LAMP, AMBIENT LED LIGHTING (NOT SHOWN IN ASSEMBLY)

ELECTRICAL
PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



E
L

E
C

T
R

IC
A

L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY 56Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

DOORS, MIRRORS AND LIFTGATE SWITCHES
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 SWITCH AND BEZEL, FRONT DOOR, [GTR] 1ZP73JXWAE 1

2 SWITCH AND BEZEL, FRONT DOOR 1ZP67JXWAD 1

[GTR] = POWER FOLDING/HEATED MIRRORS

BODY SWITCH
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 INERTIA SWITCH 04727581AA 1

2 NUT M5X8 06106796AA 1

ELECTRICAL
PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



E
L

E
C

T
R

IC
A

L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY57

STEERING COLUMN AND WHEEL SWITCHES
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 MODULE, STEERING CONTROL, [BNB], [RDZ] 6TB17JXWAC 1

2 SWITCH, IGNITION 68257356AC 1

3 SCREW, HEX HEAD, M8X1.25X22, BREAKAWAY BOLT FOR ATTACHING 
IGNITION SWITCH (NOT SHOWN IN DIAGRAM) 06510887AA 2

4 WHEEL, STEERING (REFERENCE ONLY)

5 SWITCH, RADIO CONTROL 6XB58JXWAA 1

6 CLIP, WIRING (NOT SHOWN IN DIAGRAM) 06510647AA 4

[BNB] = ELECTRONIC STABILITY CONTROL

[RDZ] = STEERING WHEEL MOUNTED AUDIO CONTROLS

ELECTRICAL
PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



E
L

E
C

T
R

IC
A

L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY 58Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

HEATER AND AIR CONDITIONING SWITCHES
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 CONTROL, A/C AND HEATER 6RK11DX9AB 1

2 SCREW, LARGE ROUND WASHER HEAD, M4.8X1.59X16 06106224AA 4

HORNS
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 HORN 04727506AB 1

2 SCREW, M6X1X14 06106326AA 1

ELECTRICAL



E
L

E
C

T
R

IC
A

L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY59

ELECTRICAL



E
L

E
C

T
R

IC
A

L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY 60Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

BATTERY TRAY AND SUPPORT
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 NUT, HEX LOCK, M8X1.25 06106135AA 1

2 BRACKET, BATTERY HOLD DOWN 68134585AA 1

3 BRACKET, BATTERY HOLD DOWN 68134584AA 1

4 BATTERY, STORAGE, [BCY] BBH8F001AA 1

5 TUBE, BATTERY RETURN 04727608AA 1

6 SPACER, BATTERY TRAY 68114242AA 1

7 SCREW AND WASHER, HEX HEAD 06107065AA 4

8 TRAY, BATTERY 68169810AB 1

9 BOLT, HEX FLANGE HEAD, M6X1.00X16.00 06106318AA 2

10 CLIP, WIRING, STRAP, HOLD DOWN (NOT SHOWN IN DIAGRAM) 06106189AA 1

11 REINFORCEMENT (NOT SHOWN IN DIAGRAM) 68134301AA 1

[BCY] = 95 AMP BATTERY

ELECTRICAL



E
L

E
C

T
R

IC
A

L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY61

ELECTRICAL
PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



E
L

E
C

T
R

IC
A

L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY 62Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

BATTERY WIRING
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1

WIRING, BATTERY

WIRING, BATTERY POSITIVE 52112163AC 1

WIRING, BATTERY POSITIVE, PDC TO ALTERNATOR AND STARTER 52112166AA 1

2 CLIP, BATTERY HARNESS 68169666AA 1

3 BRACKET, BATTERY WIRING 68197673AA 1

4 BOLT, HEX FLANGE HEAD, M8X1.25X16.0 06104195AA 1

5 FUSE BOX, BATTERY PLACE HOLDER, [BC3] AND/OR [HDG] AND/OR [BC1] 68283344AB 1

6 COVER, BATTERY, [BC3] 68109570AA 1

7 COVER, FUSEBLOCK

8 FUSE, MIDI, 80 AMP (NOT SHOWN ON DIAGRAM) 68094336AA 1

9 FUSE, MIDI, 70 AMP, [BC3] AND/OR [HDG] AND/OR [BC1] 68172085AA 1

10 FUSE, MEGA, 250 AMP, [BC3] AND/OR [HDG] AND/OR [BC1] 68234719AA 1

11 FUSE, POWERVAL, CAL.5, [BC3] AND/OR [HDG] AND/OR [BC1] 68234780AA 1

12 FUSE, MEGAVAL 500 (NOT SHOWN ON DIAGRAM) 68354569AA 1

13 WIRING, BATTERY NEGATIVE 04727651AB 1

14 SCREW (NOT SERVICED)

15 NUT, HEX LOCK, M8X1.00 06107048AA 2

16 BATTERY, REFER TO ILLUSTRATION 1005 FOR PART NUMBER (REFERENCE ONLY)

17 CLIP, TUBE, BATTERY HARNESS TO BODY (NOT SHOWN ON DIAGRAM) 06107020AA 1

18 RETAINER (NOT SHOWN ON DIAGRAM) 06510566AA 1

19 BRACKET, WIRING, STARTER WIRING BRACKET TO TRANSMISSION 
 (NOT SHOWN ON DIAGRAM)

20 SCREW AND WASHER, HEX HEAD, M6X1X12, ALTERNATOR 
WIRING TO ENGINE BRACKET (NOT SHOWN ON DIAGRAM)

21 FUSE BOX, BATTERY PLACE HOLDER, [BC3] 68230919AB 1

22 WIRING, ENGINE GROUND 04727654AC 1

23 BOLT, HEX FLANGE HEAD (NOT SHOWN IN DIAGRAM) 68121361AA 1

[BC1] = AUXILIARY POWER CONNECTOR

[BC3] = 12 VOLT INTERFACE BLOCK

[HDG] = REAR HEATER - A/C PREP PACKAGE

ELECTRICAL



E
L

E
C

T
R

IC
A

L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY63

ELECTRICAL

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



E
L

E
C

T
R

IC
A

L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY 64Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

FRONT LAMP ASSEMBLY
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1

HEADLAMP

RIGHT, [LMA] 04725944AK 1

LEFT, [LMA] 04725945AK 1

2 BULB

3 BULB, PARK AND TURN

4 BULB, 7440/W21W L0007440 1

5 BULB, WY5W 68099526AA 1

7 BUSHING, ISOLATOR 68100647AA 2

8 CLIP, RETAINING 06510654AA 2

9 SCREW, HEX HEAD, M6X1X16 06509747AA 6

10 WIRING, FOG LAMP JUMPER

11 BRACKET, FOG LAMP

12 LAMP, FRONT FOG, RIGHT AND LEFT

13 BULB, HEADLAMP

14 SCREW, PAN HEAD

[LMA] = HALOGEN HEADLAMPS

ELECTRICAL



E
L

E
C

T
R

IC
A

L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY65

ALTERNATE DESIGN
REFER TO PAGE 254

1A

ELECTRICAL

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



E
L

E
C

T
R

IC
A

L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY 66Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

REAR LAMP ASSEMBLY
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 BEZEL, BACK UP CAMERA, BEZEL, INCLUDES CENTER CAB LAMP

2 LAMP, CAB, [LNG], [XAC] 68169776AD 4

3 BULB, W3W 00153624 1

5 LAMP, TAIL, LEFT 04725947AD 1

6 LAMP, TAIL, RIGHT 04725946AD 1

7 GROMMET, LAMP (NOT SHOWN IN DIAGRAM) 68316663AA 2

8

BULB, 921

RIGHT L000921E 1

RIGHT (SYLVANIA) P000921STS 1

LEFT L000921E 1

LEFT (SYLVANIA) P000921STS 1

9

BULB, 7440/W21W

LEFT AND RIGHT CLEAR AND SINGLE ELEMENT L0007440 1

LEFT AND RIGHT AMBER L0007440NA 1

10 BULB, W3W 00153624 1

11 BULB, 7444NA L0007443 1

12 NUT, HEX

13 NUT, M6X1 68100472AA 4

14 LAMP, LICENSE PLATE 5MA21RXFAC 1

15 BULB, C5W, LICENSE PLATE BULB (NOT SHOWN IN DIAGRAM) L0000C5W 2

16 NUT, HEX FLANGE, M6X1.00 06106024AA 4

17 LAMP, LICENSE PLATE

19 BEZEL, PARK ASSIST

20 BEZEL, FASCIA 68098863AB 1

22 LAMP, TAIL, LEFT

23 LAMP, TAIL, RIGHT

[LNG] = CLEARANCE LAMPS-REAR

[XAC] = PARKVIEW REAR BACK-UP CAMERA

ELECTRICAL



E
L

E
C

T
R

IC
A

L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY67

INTERIOR LAMP ASSEMBLY
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 LAMP, DOME, [UDA], [UJA], [UAA] OR [UCA] 5NB60LDMAA 1

2 BULB, 12V 10W (NOT SHOWN IN DIAGRAM) 68096966AA 1

3 HOUSING, LAMP 5YU66LA6AA 1

4 LAMP, DOME, [UDA], [UJA], [UAA] OR [UCA] 5YC35LA6AA 1

5 LAMP, DOME

6 BULB, 12V 15W (NOT SHOWN IN DIAGRAM) 68098331AA 2

[UDA], [UJA], [UAA] OR [UCA] = UCONNECT 3 WITH 5 DISPLAY

ROOF MARKER LAMP ASSEMBLY
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 SCREW, PAN HEAD 06512041AA 10

2 LAMP, CAB 68232473AD 8

3 CLIP, LAMP 68224180AB 5

ELECTRICAL
PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



E
L

E
C

T
R

IC
A

L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY 68Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

OUTSIDE MIRROR ASSEMBLY
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1

MIRROR, OUTSIDE REARVIEW, INCLUDES MIRROR GLASS

RIGHT [GTR] 5VF00JXWAI 1

LEFT [GTR] 5VF01JXWAI 1

2

BEZEL, MIRROR

RIGHT 1ZP63JXWAA 1

LEFT 1ZP68JXWAA 1

3 SCREW, PAN HEAD LOCKING, MIRROR ATTACHING (NOT SHOWN IN DIAGRAM) 06512018AA 4

4 SCREW, LARGE ROUND WASHER HEAD (NOT SHOWN IN DIAGRAM) 06107013AA 8

5 BUSHING (NOT SHOWN IN DIAGRAM) 68094674AA 1

6 STUD (NOT SHOWN IN DIAGRAM) 68315273AA 5

7 LAMP, SIDE MARKER (NOT SHOWN IN DIAGRAM) 68374916AA 1

8

GLASS, MIRROR REPLACEMENT, UPPER

RIGHT [GTR] 68465079AA 1

LEFT [GTR] 68465087AA 1

9

GLASS, MIRROR REPLACEMENT, LOWER

LEFT [GTR] 68095310AA 1

RIGHT [GTR] 68095311AA 1

10 SCREW, [GTR] (NOT SHOWN IN DIAGRAM) 68154062AA 4

[GTR] = POWER FOLDING/HEATED MIRRORS

ELECTRICAL



E
L

E
C

T
R

IC
A

L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY69

Engine Wiring - 3.6L
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 WIRING, INJECTOR 05148037AM 1

2 WIRING, ENGINE, [HAA] 68477729AB 1

3 WIRING, JUMPER, FUEL VAPOR SENSOR (REFERENCE ONLY)

4 RELAY, RADIATOR FAN (NOT SERVICED)

5 CORD, ENGINE BLOCK HEATER

6 HEATER, ENGINE BLOCK

7 WIRING, JUMPER, KNOCK, OIL PRESSURE, & TEMPERATURE SENSOR 68371469AA 1

8 WIRING, RADIATOR FAN, [HAA] 68478901AA 1

9 BRACKET, TRANSMISSION WIRING SUPPORT (NOT SHOWN IN DIAGRAM) 68081929AC 1

[HAA] = AIR CONDITIONING

ELECTRICAL

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



E
L

E
C

T
R

IC
A

L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY 70Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

Ground Strap
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 WIRING, ENGINE GROUND 04727654AC 1

2 BOLT, HEX FLANGE NUT (NOT SHOWN IN DIAGRAM) 68121361AA 1

Instrument Panel Wiring
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 WIRING, INSTRUMENT PANEL 68478222AB 1

ELECTRICAL



E
L

E
C

T
R

IC
A

L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY71

ELECTRICAL

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



E
L

E
C

T
R

IC
A

L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY 72Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

HEADLAMP TO DASH WIRING
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 WIRING, HEADLAMP TO DASH, [HAA], [GTB], [GTR], [LNJ], [LMK], [JKP] 68478506AB 1

2 JUNCTION BLOCK, ELECTRICAL (SERVICED IN ASSEMBLY)

3 FUSE, MINI, 20 AMP, YELLOW 68096895AA 1

4 FUSE, MINI, 30 AMP, GREEN 68096897AA 1

5 FUSE, MINI, 7.5 AMP, BROWN 68094331AA 1

6 FUSE, MINI, 25 AMP, NATURAL, [HAA], [GTB], [GTR], [LNJ], [LMK], [JKP] 000ATM25 1

7 FUSE, MINI, 5 AMP, TAN 0000ATM5 1

8

FUSE

FUSE, GREEN 30 AMP (NOT SHOWN IN ASSEMBLY) 68428409AA 1

FUSE, WHITE 25 AMP (NOT SHOWN IN ASSEMBLY) 68489990AA 1

9 RELAY, ELECTRICAL 06106094AA 1

10 WIRING, JUMPER, TIRE AIR PRESSURE 68217824AC 1

[GTB] = WIDE POWER HEATED MIRRORS

[GTR] = POWER FOLDING/HEATED MIRRORS

[HAA] = AIR CONDITIONING

[JKP] = 12V REAR AUXILIARY POWER OUTLET

[LMK] = DAYTIME RUNNING HEADLAMPS

[LNJ] = FRONT FOG LAMPS

ELECTRICAL



E
L

E
C

T
R

IC
A

L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY73

BODY WIRING
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

2 WIRING, BODY 68486105AB 1

ELECTRICAL



E
L

E
C

T
R

IC
A

L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY 74Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

OPTIONAL CAB BODY WIRING
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 WIRING, BODY, INTERIOR, OPTIONAL CAB, [BC3], [BC1], [HDG] 68478303AB 1

2 FUSE, MINI, 7.5 AMP, BROWN 68094331AA 1

3 FUSE, MINI, 20 AMP, YELLOW 68096895AA 1

4 FUSE, MINI, 10 AMP, RED [HAA] 68094332AA 1

5

RELAY, ELECTRICAL

SUPPLIER # 46520422 68150127AA 1

BROWN REMOTE SWITCH 10/20A 68218393AA 1

[BC1] = AUXILIARY POWER CONNECTOR

[BC3] = 12 VOLT INTERFACE BLOCK

[HAA] = AIR CONDITIONING

[HDG] = REAR HEATER - A/C PREP PACKAGE

ELECTRICAL



E
L

E
C

T
R

IC
A

L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY75

CHASSIS AND UNDERBODY WIRING
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 WIRING, BODY RIGHT

2 WIRING, TAIL LAMP JUMPER

3 WIRING, BODY LEFT 68096895AB 1

4 WIRING, CAMERA

ELECTRICAL
PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



E
L

E
C

T
R

IC
A

L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY 76Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

FRONT DOOR WIRING
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 WIRING, FRONT DOOR, RIGHT FRONT DOOR, [GTR] 68422218AC 1

2 WIRING, FRONT DOOR, LEFT FRONT DOOR, [GTR] 68478414AB 1

3 GROMMET, WIRING 68186826AA 1

4 PLUG 68134603AA 1

5 HARNESS, WIRING 68462445AA 2

[GTR] = POWER FOLDING/HEATED MIRRORS

REAR DOOR WIRING
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 WIRING, REAR DOOR, RIGHT, [GLF] 68460501AA 1

2 WIRING, REAR DOOR, LEFT, [GLF] 68460701AA 1

3

BRACKET, WIRE HARNESS

LEFT, [GLF] 68095872AA 1

RIGHT, [GLF] 68095873AA 1

4 GROMMET, WIRING

[GLF] = 260 DEG OPENING REAR HINGED DOORS

ELECTRICAL

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



E
L

E
C

T
R

IC
A

L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY77

SIDE DOOR AND LIFTGATE WIRING
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 WIRING, SLIDING DOOR RIGHT, [GK8] AND/OR [GKS] 04727677AF 1

2 WIRING, SLIDING DOOR LEFT

3 CONNECTOR PLATE, WIRING, DOOR SIDE 68100641AB 1

4 CONNECTOR PLATE, WIRING, BODY SIDE

5 CLIP

SEAT WIRING
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 WIRING, PASSENGER SEAT 68240435AA 1

2 WIRING, DRIVER SEAT

ELECTRICAL
PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



E
L

E
C

T
R

IC
A

L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY 78Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

MISCELLANEOUS CLIPS, INSULATORS, PLUGS AND STRAPS
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 CLIP, CABLE, [GLF] 68201933AA 3

2 CLIP, WIRING 68324628AA 1

3 CLIP 06510646AA 2

4 CLIP, WIRING 68118156AA 2

5 CLIP 68134656AA 1

6 CLIP, RETAINING 06106644AA 1

7 CLIP 06107047AA 2

8 CLIP 06510621AA 1

9 CLIP 68398681AA 4

10 CLIP, TUBE 06510632AA 1

11 CLIP, WIRING 68163172AA 1

12 CLIP, CABLE 68073602AA 1

13 CLIP, WIRING

14 CLIP, RETAINING 68134021AA 1

15 PLUG, BODY, RUBBER 06106634AA 3

16 PLUG, BODY 68134024AA 2

17 SCREW, HEX HEAD, M8 68132528AA 4

18 NUT, HEX LOCK, M8X1.00 06107048AA 1

[GLF] = 260 DEG OPENING REAR HINGED DOORS

ELECTRICAL
PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



E
L

E
C

T
R

IC
A

L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY79

MISCELLANEOUS SCREWS, BOLTS, NUTS, WASHERS
AND FASTENERS

ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED
1 CLIP, WIRING 68118156AA 2

2 O RING 68134030AA 1

3 FASTENER 68134958AA 1

4 NUT, SNAP IN 68094455AA 3

5 SCREW, ROUND WASHER HEAD TAPPING, [BC3] 06107023AA 4

6 CLIP, WIRING 68163172AA 1

[BC3] = 12 Volt Interface Block

MISCELLANEOUS DOOR FASTENERS
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 BRACKET, CABLE MOUNTING 68167010AA 1

2 GROMMET, WIRING 68186826AA 1

3 PLUG 68134603AA 1

4 CLIP, CABLE

5 CLIP, WIRING

6 GROMMET, WIRING

7
BRACKET, WIRE HARNESS
LEFT, [GLF] 68095872AA 1

RIGHT, [GLF] 68095873AA 1

[GLF] = 260 DEG OPENING REAR HINGED DOORS

ELECTRICAL

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



E
L

E
C

T
R

IC
A

L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY 80Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

PASSENGER COMPARTMENT AND BODY HARNESS FASTEN-
ERS

ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 CLIP

2 CLIP, Wiring 06106188AA 1

4 CLIP, Wiring 68163172AA 1

5 CLIP 06510645AA 3

7 CLIP, Wiring 06510647AA 4

8 CLIP, Tube 06510628AA 1

9 CLIP 06510586AA 6

10 CLIP

11 FASTENER 68134905AA 1

12 CLIP 06510617AA 2

13 CLIP 68150108AA 3

14 CLIP 06510282AA 1

15 CLIP 06510598AA 1

16 CLIP 06510623AA 2

17 CLIP 06510626AA 15

ELECTRICAL

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



E
L

E
C

T
R

IC
A

L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY81

SPARK PLUGS, IGNITION WIRES, IGNITION COIL 
AND CAPACITORS

ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 SPARK PLUG SP149125AF 6

2 COIL, IGNITION 05149168AJ 6

3 SCREW, HEX FLANGE HEAD, M6X1.00X60.00 (SERVICED IN COIL ASSEMBLY)

4 CAPACITOR, IGNITION 68080837AB 2

5 BOLT, HEX FLANGE HEAD, M6X1.00X12.00 06502993 2

ELECTRICAL

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



E
L

E
C

T
R

IC
A

L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY 82Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

 INSTRUMENT PANEL CLUSTER
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 CLUSTER, INSTRUMENT PANEL, [JCJ] 68472804AB 1

2 SCREW 06509682AA 4

[JCJ] = MPH PRIMARY SPEEDOMETER

ELECTRICAL



E
L

E
C

T
R

IC
A

L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY83

RADIO
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 NUT, SPRING U TYPE 06509756AA 4

2 SCREW (NOT SHOWN IN DIAGRAM) 06107091AA 4

3 RADIO, MULTI MEDIA, [UAA], [UDA], [UCA] 6ZH43LXFAC 1

4 BRACKET, RADIO 68158687AA 2

5 NUT, M5X0.8 (NOT SHOWN IN DIAGRAM) 06102443AA 2

6 WIRING, JUMPER, GROUND (NOT SHOWN IN DIAGRAM)

7 CLIP, U TYPE, [X81] (NOT SHOWN IN DIAGRAM) 06510582AA 1

8 MODULE, TELEMATICS (NOT SHOWN IN DIAGRAM)

[UAA], [UCA], [UDA] = UCONNECT 3 WITH 5 DISPLAY

[X81] = INSTRUMENT PANEL PARTS MODULE

ELECTRICAL



E
L

E
C

T
R

IC
A

L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY 84Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

ANTENNA
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 ANTENNA, CABLE & BASE ASSY

2 SCREW, HEX HEAD, M6X1.00X13.00

3 MAST, ANTENNA 68169773AA 1

4 PLUG, RADIO, DELETE

5 SUPPORT, ANTENNA 68169512AA 1

ELECTRICAL

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



E
L

E
C

T
R

IC
A

L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY85

SPEAKERS, AMPLIFIER AND SUB WOOFER
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 MOLDING, A PILLAR (REFERENCE ONLY)

2 SPEAKER, TWEETER 68073734AA 1

3 PANEL ASSEMBLY, FRONT DOOR TRIM (REFERENCE ONLY)

4 SPEAKER, WOOFER 68073732AA 1

5 NUT, SNAP IN 68094455AA 3

6 SCREW, TAPPING 06107079AA 1

ELECTRICAL

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



E
L

E
C

T
R

IC
A

L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY 86Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

REAR VIEW CAMERA SYSTEM
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 BEZEL, BACK UP CAMERA, BEZEL, [XAC], [MWJ] 6RZ04RXFAB 1

3 CAMERA, REAR VIEW, [XAC], [MWJ] 68417057AA 1

4 LAMP, CAB, [LNG], [XAC] 68169776AD 4

5 NUT, M6X1.00 06106984AA 2

[LNG] = CLEARANCE LAMPS-REAR

[MWJ] = HIGH ROOF

[XAC] = PARKVIEW REAR BACK-UP CAMERA

UCONNECT MEDIA AND CHARGING CENTERS
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1

USB PORT, MEDIA HUB

USB PORT 5NX49JXWAA 1

USB PORT, [UAA], [UDA], [UCA], [UAB], [UDB], [UCB], [UJA], [UJB] 6KG69LXHAA 1

2 USB, CHARGING PORT 68212468AA 1

[UAA], [UCA], [UDA], [UAB], [UCB], [UDB], [UJA], [UJB] = Uconnect 3 NAV with 5 Display

ELECTRICAL



E
N

G
IN

E
 C

O
M

P
O

N
E

N
T

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY87

ENGINE COMPONENTS

ENGINE ASSEMBLY
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 ENGINE, COMPLETE (REFERENCE ONLY)

2 ENGINE KIT. LONG BLOCK 68426944AA 1

TECH TIP
IMPORTANT NOTE***WHEN A LONG BLOCK ENGINE IS REPLACED, NEW OR REMANUFACTURED THE FASTENERS FOR 
THE TRANSMISSION BRACKET TO TRANSMISSION CASE MUST BE REPLACED BECAUSE THE ORIGINAL FASTENERS ARE 
A ONE TIME USE ONLY. ORDER FASTENER KIT PN 68329056AA.

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



E
N

G
IN

E
 C

O
M

P
O

N
E

N
T

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY 88Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

ENGINE COMPONENTS

ENGINE GASKET/INSTALL KITS
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 GASKET KIT, ENGINE, UPPER 68297850AC 1

2 GASKET, CYLINDER HEAD COVER, LEFT 05184596AE 1

3 GASKET, CYLINDER HEAD COVER, RIGHT 05184595AE 1

4 GASKET, THROTTLE BODY 05281822AA 1

5 SEAL, RIGHT & LEFT, CYLINDER HEAD COVER 05184855AB 2

6 GASKET, CYLINDER HEAD, RIGHT SIDE 05184456AI 1

7 GASKET, INTAKE PLENUM 05281823AA 6

8 GASKET, INTAKE MANIFOLD 05281824AA 6

9 GASKET, CYLINDER HEAD, LEFT SIDE 05184455AJ 1

10 GASKET KIT, ENGINE, LOWER (REFERENCE ONLY)

11 GASKET KIT, CHAIN CASE COVER 68078604AA 1

12 GASKET, CHAIN CASE COVER, SERVICED IN ITEM 10 OR 11 (SERVICED IN ASSEMBLY)

13 SEAL, CRANKSHAFT OIL, FRONT 68079589AA 1

14 SEAL, THERMOSTAT 04893377AA 1

15 O RING, OIL PICK UP TUBE 05184908AB 1

16 GASKET, CROSSOVER WATER OUTLET 05184454AE 1

17 GASKET, WATER PUMP 68087340AA 1

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



E
N

G
IN

E
 C

O
M

P
O

N
E

N
T

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY89

ENGINE COMPONENTS

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



E
N

G
IN

E
 C

O
M

P
O

N
E

N
T

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY 90Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

CYLINDER HEAD COVERS
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 COVER, CYLINDER HEAD, RIGHT 05184068AN 1

2 COVER, CYLINDER HEAD, LEFT 05184069AN 1

3 BOLT, HEX FLANGE HEAD, M6X1.00X37.00, MOUNTING RIGHT SIDE, 
CYLINDER HEAD COVER TO CYLINDER HEAD 06509451AA 10

4 STUD, DOUBLE ENDED, M6-1.00X79.70, MOUNTING RIGHT SIDE, 
CYLINDER HEAD COVER TO CYLINDER HEAD 06509450AA 3

5 GASKET, SPARK PLUG WELL, RIGHT SIDE 05184778AB 3

6 SEAL, CAMSHAFT SENSOR, RIGHT AND LEFT 05184772AB 1

7 SEAL, RIGHT & LEFT 05184855AB 2

8 GASKET, CYLINDER HEAD COVER, RIGHT 05184595AE 1

9 GASKET, CYLINDER HEAD COVER, LEFT 05184596AE 1

10 CAP, ENGINE OIL, FILL 04893232AA 1

11 O RING, OIL FILLER CAP 68029299AA 1

12 TUBE, OIL FILLER 04893317AA 1

13 O RING, SERVICED WITH ITEM 12 OIL FILLER TUBE (SERVICED IN ASSEMBLY)

ENGINE COMPONENTS



E
N

G
IN

E
 C

O
M

P
O

N
E

N
T

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY91

ENGINE COMPONENTS

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



E
N

G
IN

E
 C

O
M

P
O

N
E

N
T

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY 92Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

CYLINDER HEADS
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1

HEAD, CYLINDER, WITH VALVES

RIGHT SIDE 68141352AD 1

LEFT SIDE 68227451AA 1

LEFT SIDE (REMANUFACTURED) R3602014AA 1

RIGHT SIDE (REMANUFACTURED) R3620112AA 1

2 HEAD, CYLINDER, PARTIAL MACHINED (SERVICED IN ASSEMBLY)

3 BOLT, HEX WASHER HEAD, M12X1.50X130.00, MOUNTING, 
CYLINDER HEAD TO CYLINDER BLOCK 06509564AA 16

4 BOLT KIT, CYLINDER HEAD OIL GALLERY (CYLINDER HEAD OIL GALLERY BOLT IS 
ALSO NOW INCLUDED WITH COMPLETE CYLINDER HEAD ASSEMBLY) 68154699AA 1

5 BOLT, HEX FLANGE HEAD, M8X1.25X12.00 (CYLINDER HEAD OIL GALLERY BOLT IS 
ALSO NOW INCLUDED WITH COMPLETE CYLINDER HEAD ASSEMBLY) 06104194AA 2

6 PLUG, CORE, 1.25 DIAMETER, RIGHT CYLINDER HEAD 04556020AB 1

7 PLUG, PIPE, .375-18X.475, RIGHT CYLINDER HEAD 06036308AA 3

8 BOLT, 6 LOBE RECESSED HEAD, M6X1.00X34.00 06509455AA 16

9 CAP, CAMSHAFT BEARING, SERVICED WITH CYLINDER HEAD
 (SERVICED IN ASSEMBLY)

10 SEAT, EXHAUST VALVE, SERVICED WITH CYLINDER HEAD (SERVICED IN ASSEMBLY)

11 GUIDE, VALVE, SERVICED WITH CYLINDER HEAD (SERVICED IN ASSEMBLY)

12 SEAT, INTAKE VALVE, SERVICED WITH CYLINDER HEAD (SERVICED IN ASSEMBLY)

13 BALL, LEFT CYLINDER HEAD 00104919 2

14 GASKET, EXHAUST FLANGE TO CYLINDER HEAD 68093232AA 2

15 DOWEL PIN, MOUNTING, CYLINDER HEAD TO CYLINDER BLOCK 05240849 4

16 LOCK, VALVE SPRING RETAINER 04663722 48

17 RETAINER, VALVE SPRING 05184126AB 24

18 SPRING, VALVE 05184060AN 24

19 SEAL, VALVE GUIDE 05184168AB 24

20 SEAT, VALVE SPRING 05184167AB 24

21 VALVE, INTAKE, STANDARD 05184127AC 12

22 VALVE, EXHAUST, STANDARD 05184128AE 12

23

GASKET, CYLINDER HEAD

GASKET, CYLINDER HEAD, LEFT SIDE 05184455AJ 1

GASKET, CYLINDER HEAD, RIGHT SIDE 05184456AI 1

24 TUBE, SPARK PLUG 05184436AD 6

25 SPARK PLUG SP149125AF 6

ENGINE COMPONENTS



E
N

G
IN

E
 C

O
M

P
O

N
E

N
T

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY93

ENGINE COMPONENTS

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



E
N

G
IN

E
 C

O
M

P
O

N
E

N
T

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY 94Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

CYLINDER BLOCK AND HARDWARE
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 ENGINE KIT, SHORT BLOCK, SHORT BLOCK ENGINES ARE NO LONGER SERVICED 
PLEASE REFER ILLUSTRATION 115 FOR SERVICE ENGINES (SERVICED IN ASSEMBLY)

2 DOWEL, MOUNTING, TRANSMISSION TO CYLINDER BLOCK 06102439AA 2

3
PLUG, PIPE, M24X1.50, ITEM 13 (PIN KIT ALSO CONTAINED IN SHORT BLOCK ENGINE 
KIT. ALL PLUGS AND DOWEL PINS MUST BE INSTALLED ON CYLINDER BLOCK BEFORE 
INSTALLING ENGINE, MOUNTING, OIL GALLERY)

06510082AA 1

4
DOWEL PIN, ITEM 13 (PIN KIT ALSO CONTAINED IN SHORT BLOCK ENGINE KIT. 
ALL PLUGS AND DOWEL PINS MUST BE INSTALLED ON CYLINDER BLOCK BEFORE 
INSTALLING ENGINE., MOUNTING, CYLINDER HEAD TO CYLINDER BLOCK)

05240849 4

5 SEAL, CRANKSHAFT OIL, REAR, SERVICED WITH ITEM 6 CRANKSHAFT REAR OIL SEAL 
AND RETAINER (SERVICED IN ASSEMBLY)

6 RETAINER AND SEAL, CRANKSHAFT REAR OIL 68223854AA 1

7 GASKET, CRANKSHAFT REAR OIL SEAL RETAINER, SERVICED WITH ITEM 6 
CRANKSHAFT REAR OIL SEAL AND RETAINER (SERVICED IN ASSEMBLY)

8 BOLT AND CONED WASHER, HEX HEAD, M6X1.00X20.00 06509210AA 8

9 BOLT, HEX HEAD, M8X1.25X40.00, MOUNTING, MAIN BEARING CROSS BAR TO 
CYLINDER BLOCK 06509171AA 1

10 BOLT, HEX HEAD, M8X1.25X58.00 06509170AA 7

11 PIN, DOWEL, MOUNTING, TIMING COVER TO CYLINDER BLOCK 06100997 2

12 PIN 06505758AA 1

13
PIN KIT, SHORT BLOCK ENGINE, ITEM 13 PIN KIT ONLY SERVICED IN SHORT BLOCK 
ENGINE KIT. ALL PLUGS AND DOWEL PINS MUST BE INSTALLED ON CYLINDER BLOCK 
BEFORE INSTALLING ENGINE (SERVICED IN ASSEMBLY)

14 BOLT, PAN HEAD, M5X.08X16.00 06104136AA 3

15 JET, PISTON OIL COOLER 68088092AB 3

16 BOLT, HEX FLANGE HEAD, M11X1.50X94.00 06509563AA 8

17 CAP, MAIN, SERVICED IN LONG BLOCK ENGINE (SERVICED IN ASSEMBLY)

18 BOLT, HEX FLANGE HEAD, M8X1.25X97.00 06509565AA 8

19 PLUG, CORE, 1.25 DIAMETER 04556020AB 1

ENGINE COMPONENTS



E
N

G
IN

E
 C

O
M

P
O

N
E

N
T

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY95

TECH TIP
NOTE: FOR ALL PROMASTER (VF) 3.6L/62TE EQUIPPED VEHICLES: IF THE TRANSMISSION BRACKET TO THE 
TRANSMISSION CASE FASTENERS ARE REMOVED DURING SERVICING, THE FASTENERS (PART NUMBER 06511385AS) 
ARE ONE TIME USAGE, AND MUST BE REPLACED, AND PROPERLY TORQUED TO 105 NM. VEHICLES BUILT PRIOR TO 
10/23/2015 REQUIRES SERVICE KIT P/N 68461214AA; INCLUDES TRANSMISSION ISOLATOR P/N 68264483AA, AND 
ADAPTATION BRACKET 68264479AA, FASTENER SERVICE KIT P/N 68329056AA. VEHICLES BUILT AFTER ON OR 
AFTER 10/23/2015 WILL REQUIRE ONLY THE FASTENER SERVICE KIT P/N 68329056AA. THE VVT ACTUATOR`S P/N 
05184101A* MUST ALSO BE REPLACED. 

ENGINE COMPONENTS

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



E
N

G
IN

E
 C

O
M

P
O

N
E

N
T

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY 96Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

CRANKSHAFT ASSEMBLY
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 BOLT, HEX FLANGE HEAD, M16X1.50X60.00, MOUNTING, DAMPER TO CRANKSHAFT 06511710AA 1

2 DAMPER, CRANKSHAFT 05184293AH 1

3 KEY, WOODRUFF 06509258AA 1

4 BEARING, CRANKSHAFT UPPER, STANDARD, SEE NOTE, CLASS 3 05184105AI AR

9 BEARING, CRANKSHAFT LOWER, STANDARD, SEE NOTE, CLASS 3 05184088AH AR

14 CRANKSHAFT 05184251AH 1

15 BEARING, THRUST 05184129AH 2

16 TONE RING, SENSOR, SERVICED WITH CRANKSHAFT (NOT SERVICED)

17 BOLT, HEX FLANGE HEAD, M6X1.00X19.00, 
CRANKSHAFT SENSOR TONE RING TO CRANKSHAFT 06509338AA 4

18 RETAINER AND SEAL, CRANKSHAFT REAR OIL 68223854AA 1

19 BOLT AND CONED WASHER, HEX HEAD, M6X1.00X20.00, MOUNTING, 
REAR CRANKSHAFT OIL SEAL RETAINER TO CYLINDER BLOCK 06509210AA 15

20 PLATE, TORQUE CONVERTER DRIVE 04800696AA 1

21 PLATE, FLEXPLATE OR FLYWHEEL BACKING 04752465AA 1

22 BOLT, HEX HEAD LOCK, M10X1.00X18.00, TORQUE CONVERTER 
DRIVEPLATE TO CRANKSHAFT 06503465 8

ENGINE COMPONENTS



E
N

G
IN

E
 C

O
M

P
O

N
E

N
T

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY97

ENGINE COMPONENTS

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



E
N

G
IN

E
 C

O
M

P
O

N
E

N
T

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY 98Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

CAMSHAFT AND VALVETRAIN ASSEMBLY
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 DOWEL PIN, [M6X14.00] (SERVICED WITH CAMSHAFT ASSEMBLY) 

2 CAP, CAMSHAFT BEARING (SERVICED WITH CYLINDER HEAD ONLY)

3 BOLT, 6 LOBE RECESSED HEAD, M6X1.00X34.00 06509455AA 16

4

CAMSHAFT, INTAKE

LEFT SIDE 05184379AH 1

RIGHT SIDE 05184380AH 1

5 BOLT, HEX FLANGE HEAD, M8X1.25X12.00 06104194AA 2

6

CAMSHAFT, EXHAUST

LEFT SIDE 05184377AH 1

RIGHT SIDE 05184378AH 1

7 ROCKER ARM, VALVE 05184296AH 24

8 ADJUSTER, VALVE LASH 05184332AA 24

9 LOCK, VALVE SPRING RETAINER 04663722 48

10 RETAINER, VALVE SPRING 05184126AB 24

11 SPRING, VALVE 05184060AN 24

12

SEAL, VALVE GUIDE

BLACK 05048025AA 24

BROWN 05184168AB 24

13 SEAT, VALVE SPRING 05184167AB 24

14 VALVE, EXHAUST, STANDARD 05184128AE 12

15 VALVE, INTAKE, STANDARD 05184127AC 12

ENGINE COMPONENTS



E
N

G
IN

E
 C

O
M

P
O

N
E

N
T

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY99

ENGINE COMPONENTS

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



E
N

G
IN

E
 C

O
M

P
O

N
E

N
T

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY100Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

PISTON ASSEMBLY
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 PISTON RING SET, COMPLETE ENGINE, STD. 68078776AA AR

2 PISTON PIN AND ROD, GRADE 1 05184347AH AR

4 PISTON, ENGINE (SERVICED IN ASSEMBLY)

5 PIN, PISTON (SERVICED IN ASSEMBLY)

6 ROD, CONNECTING (SERVICED IN ASSEMBLY)

7 BOLT, CONNECTING ROD 06509128AA AR

8 BEARING, CONNECTING ROD, STD. 
 (ONE HALF OF A BEARING PACKAGED. TO BE USED ON UPPER OR LOWER) 05184112AF AR

ENGINE COMPONENTS



E
N

G
IN

E
 C

O
M

P
O

N
E

N
T

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY101

ENGINE COMPONENTS

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



E
N

G
IN

E
 C

O
M

P
O

N
E

N
T

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY102Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

TIMING CASE COVER
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 COVER, CHAIN CASE 04893188AF 1

2 GASKET KIT, CHAINCASE COVER 68078604AA 1

3 COVER, TIMING CASE, SERVICED WITH ITEM 1 ONLY (SERVICED IN ASSEMBLY)

4 GASKET, WATERPUMP 68087340AA 1

5 GASKET, CROSSOVER WATER OUTLET 05184454AE 1

6 CROSSOVER, COOLANT 05184653AF 1

7 SEAL, CRANKSHAFT OIL, FRONT 68079589AA 1

8 PUMP, WATER 05184498AM 1

9 BOLT AND CONED WASHER, HEX HEAD, M6X1.00X25.00, 
MOUNTING COOLANT CROSSOVER TO FRONT COVER 06102429AA 4

10 NUT, PUSH ON, M6 06508675AA 22

11 BOLT, HEX FLANGE HEAD, M6X1.00X48.00 06509392AA 22

12 BOLT, HEX FLANGE HEAD, M10X1.50X100.00, MOUNTING, 
BRACKET TO CYLINDER BLOCK 06104227AA 1

13 BOLT, M8X1.25X100, MOUNTING, BRACKET TO CYLINDER BLOCK 06511564AA 1

14 BOLT, HEX HEAD, M8X1.25X45.00, MOUNTING, TIMING CASE 
COVER TO RIGHT CYLINDER HEAD 06105053AA 1

ENGINE COMPONENTS



E
N

G
IN

E
 C

O
M

P
O

N
E

N
T

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY103

ENGINE COMPONENTS

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



E
N

G
IN

E
 C

O
M

P
O

N
E

N
T

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY104Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

TIMING SYSTEM
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 BOLT, TORX HEAD, M6X1.00X30.00

2 TENSIONER, CHAIN, PRIMARY 05047891AA 1

3 TIMING DRIVE KIT, ENGINE (NOT SERVICED)

4 GEAR, INTERMEDIATE 05184357AE 1

5 CHAIN, TIMING PRIMARY 05184355AF 1

6 GEAR, CRANKSHAFT 05184356AE 1

7

TENSIONER, CHAIN, SECONDARY 

LEFT SIDE 05047885AA 1

RIGHT SIDE 05047886AA 1

8

ARM, TENSIONER

RIGHT SIDE 05047790AA 1

LEFT SIDE 05047792AA 1

9

PHASER, CAMSHAFT

EXHAUST 05184369AH 2

INTAKE 05184370AI 2

10 CHAIN, TIMING SECONDARY 05184352AF 2

11 VALVE, OIL CONTROL 05184150AF 4

12

GUIDE, TIMING CHAIN

GUIDE, TIMING CHAIN, SECONDARY, RIGHT 05047791AA 1

GUIDE, TIMING CHAIN, SECONDARY, LEFT 05047794AA 1

GUIDE, TIMING CHAIN, PRIMARY 05184392AD 1

13 BOLT, TORX HEAD, M6X1.00X15.00, MOUNTING, SECONDARY, CHAIN GUIDE 06509353AA 3

14 BOLT, TORX HEAD, M8X1.25X75.00, MOUNTING, IDLER SHAFT 06509253AA 1

15 SHAFT, IDLER 05184359AB 1

16 PUMP, ENGINE OIL, REFER TO ILLUSTRATION 705 (REFERENCE ONLY)

17 BOLT AND CONED WASHER, HEX HEAD, M6X1.00X25.00 06508448AA 4

18 TENSIONER, CHAIN, OIL PUMP 05184093AE 1

19 CHAIN, OIL PUMP DRIVE 68312674AA 1

20 GEAR, OIL PUMP DRIVE 05184273AD 1

21 BOLT AND WASHER, 
RECESSED TORX HEAD, M8X1.25X16.00 06104128AA 1

22 SCREW, HEX FLANGE HEAD, M5X0.8X12.0 06104172AA 1

23 SHIELD, SPLASH 56029754AA 1

ENGINE COMPONENTS



E
N

G
IN

E
 C

O
M

P
O

N
E

N
T

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY105

ENGINE OIL PUMP
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 PUMP KIT, ENGINE OIL 68252670AP 1

2 PUMP, ENGINE OIL (SERVICED IN ASSEMBLY)

3 CLIP, OIL PUMP PRESSURE RELIEF 68088812AA 1

4 BOLT AND CONED WASHER, HEX HEAD, M6X1.00X25.00 06508448AA 4

5 GEAR, OIL PUMP DRIVE 05184273AD 1

6 BOLT AND WASHER, RECESSED TORX HEAD, M8X1.25X16.00 06104128AA 1

ENGINE COMPONENTS

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



E
N

G
IN

E
 C

O
M

P
O

N
E

N
T

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY106Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

OIL FILTER, ADAPTER, COOLER AND SPLASHGUARD
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 ADAPTER, ENGINE OIL FILTER 68365925AC 1

2 CAP KIT, OIL FILTER HOUSING 68191350AA 1

3 CAP, OIL FILTER HOUSING (SERVICED AS A KIT ONLY)

4 O RING, OIL FILTER CAP (SERVICED AS A KIT ONLY)

5 FILTER KIT, ENGINE OIL 68191349AC 1

6 ELEMENT, OIL FILTER AND O-RING (SERVICED AS A KIT ONLY) 

7 BOLT, 6 LOBE EXTERNAL HEAD, M6X1.00X58.20
 (SERVICED WITH OIL FILTER ADAPTER)

8 BOLT, 6 LOBE EXTERNAL HEAD, M6X1.00X57.20 
 (SERVICED WITH OIL FILTER ADAPTER)

9 COOLER, ENGINE OIL (SERVICED WITH OIL FILTER ADAPTER)

10 BOLT, 6 LOBE EXTERNAL HEAD (SERVICED WITH OIL FILTER ADAPTER)

11 SENSOR, FLUID TEMPERATURE, ENGINE OIL TEMPERATURE 05149077AB 1

12 SENSOR, OIL PRESSURE 68334877AA 1

13 HOUSING, OIL FILTER (SERVICED AS ASSEMBLY ONLY)

14 O RING KIT, ENGINE OIL FILTER ADAPTER 68191356AA 1

15 HOSE, OIL COOLER OUTLET, INCLUDES CLAMPS 68057473AE 1

16 CLAMP, OIL COOLER LINE (SERVICED WITH HOSE ONLY)

17 ENGINE OIL, 5W20, QUART 68218890AC AR

ENGINE COMPONENTS

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



E
N

G
IN

E
 C

O
M

P
O

N
E

N
T

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY107

ENGINE COMPONENTS

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



E
N

G
IN

E
 C

O
M

P
O

N
E

N
T

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY108Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

OIL PAN, LEVEL INDICATOR AND COMPONENTS
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 TRAY, WINDAGE 05184401AG 1

2 BOLT, HEX FLANGE HEAD, M11X1.50X94.00, MOUNTING, 
INNER, MAIN BEARING CAP TO CYLINDER BLOCK 06509563AA 8

3 BOLT, HEX FLANGE HEAD, M8X1.25X97.00, MOUNTING, 
OUTER, MAIN BEARING CAP TO CYLINDER BLOCK 06509565AA 8

4 BOLT, HEX FLANGE HEAD, M6X1.00X25.00 06105038AA 1

5 O RING, OIL PICK UP TUBE 05184908AB 1

6 TUBE, OIL PICKUP 05184427AI 1

7 COVER, TORQUE CONVERTER BOLT ACCESS 04884904AB 1

8 TUBE, ENGINE OIL INDICATOR 68160278AC 1

9 BOLT, HEX FLANGE HEAD, M8X1.25X20.00 06105048AA 1

10 INDICATOR, ENGINE OIL LEVEL 68160279AB 1

11 BOLT AND CONED WASHER, HEX HEAD, M8X1.25X45.00 06509231AA 19

12 O RING, ENGINE OIL INDICATOR TUBE 05047077AB 1

13 STUD, DOUBLE ENDED, M6X1.0X38 06509507AA 2

14 NUT, HEX FLANGE, M6X1.0 06502726 3

15 SEALER, RTV GRAY (REFERENCE ONLY) 

16 BOLT AND CONED WASHER, HEX HEAD, M6X1.00X20.00 

17 PLUG, OIL DRAIN 06513414AA 1

18 PAN, ENGINE OIL, LOWER 05184404AG 1

19 PAN, ENGINE OIL, UPPER 68051597AD 1

ENGINE COMPONENTS



E
N

G
IN

E
 C

O
M

P
O

N
E

N
T

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY109

INTAKE MANIFOLD
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 NUT, HEX FLANGE, M6X1.0 06502843 3

2 BRACKET 05281884AB 1

3 STUD, M6X1.00XM5.74X1.81X37.80 06509376AA 4

4 STUD, DOUBLE ENDED, M8X1.25X51.00 06508966AA 3

5 PLENUM, INTAKE MANIFOLD 68240667AC 1

6 BOLT, TORX FLANGE HEAD, M5.74X1.81X42.00 06512338AA 4

7 BRACKET, INTAKE MANIFOLD 05281886AA 2

8 PAD, ENGINE, FOAM 04593955AA 1

ENGINE COMPONENTS



E
N

G
IN

E
 C

O
M

P
O

N
E

N
T

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY 110Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

LOWER INTAKE MANIFOLD
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 GASKET, INTAKE PLENUM 05281823AA 6

2 BOLT, TORX FLANGE HEAD, M5.74X1.81X42.00 06512338AA 7

3 MANIFOLD, INTAKE 05184199AF 1

4 BOLT, HEX FLANGE HEAD 06509390AA 8

5 GASKET, INTAKE MANIFOLD 05281824AA 6

ENGINE COMPONENTS



E
N

G
IN

E
 C

O
M

P
O

N
E

N
T

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY111

ENGINE COMPONENTS



E
N

G
IN

E
 C

O
M

P
O

N
E

N
T

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY 112Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

CRANKCASE VENTILATION
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 TUBE, MAKE UP AIR 52022430AB 1

2 CLAMP, HOSE, M25 06106142AA 1

3 CLIP, HOSE 68225261AA 1

4 CLAMP, HOSE, M21.50 06106291AA 1

5 HOSE, PCV 68342017AA 1

6 VALVE, PCV 68083202AC 1

7 SCREW AND WASHER, 6 LOBE, M5X0.8X15.00, MOUNTING PCV VALVE 
TO RIGHT SIDE CYLINDER HEAD COVER 06509625AA 2

ENGINE COMPONENTS



E
N

G
IN

E
 C

O
M

P
O

N
E

N
T

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY113

LEFT SIDE ENGINE MOUNTING
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 NUT, HEX FLANGE, M16X1.50 06511689AA 3

2 WASHER, FLAT, M16 68240459AB 2

3 NUT, HEX LOCKING, M12X1.25 06510103AA 1

4 FASTENER KIT 68501448AA 1

5 BRACKET KIT, ENGINE MOUNT 68501446AA 3

6 BOLT, HEX FLANGE HEAD, M12X1.25X50.00 06510995AA 1

7 BOLT, HEX FLANGE HEAD, M10X1.50X60, MOUNTING, ENGINE 
MOUNT BRACKET TO TRANSMISSION 06105069AA 3

8 SCREW AND WASHER, HEX FLANGE HEAD (NOT SERVICED) 2

9 BRACKET KIT, ENGINE MOUNT 68501446AA 1

10 BOLT, HEX FLANGE HEAD LOCK, M10X1.50X72.00 06513383AA 1

ENGINE COMPONENTS



E
N

G
IN

E
 C

O
M

P
O

N
E

N
T

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY 114Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

RIGHT SIDE ENGINE MOUNTING
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 BOLT, 6 LOBE EXTERNAL HEAD, M12X1.75X69.00 06511690AA 3

2 NUT, HEX LOCKING, M12X1.25 06510103AA 2

3 ISOLATOR, ENGINE MOUNT, RIGHT 68185879AA 1

4 BRACKET, ENGINE MOUNT, RIGHT SIDE 04893392AA 1

5 BOLT, HEX FLANGE HEAD, M10X1.50X100.00, MOUNTING, 
RIGHT SIDE, ENGINE MOUNT BRACKET TO ENGINE 06104227AA 3

6 BOLT, M8X1.25X100, MOUNTING, ENGINE MOUNT BRACKET TO ENGINE 06511564AA 1

ENGINE COMPONENTS



E
N

G
IN

E
 C

O
M

P
O

N
E

N
T

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY115

ENGINE COMPONENTS



E
N

G
IN

E
 C

O
M

P
O

N
E

N
T

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY 116Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

IF REPLACING ENGINE MOUNTS AND VEHICLE IS EQUIPPED WITH PIVOT BRACKET 
68157407AA OR TORQUE STRUT 68157408AA YOU MUST REPLACE WITH A NEW ISOLATOR 
68157408AB OR NEWER AND BOLT 06511657AA. ALSO REPLACE THE TORQUE STRUT 
BRACKET WITH 68157407AB OR NEWER & 3 NEW BOLTS 06504013. PLEASE NOTE THAT 
THE AA AND AB LEVELS ARE NOT INTERCHANGEABLE

REAR ENGINE MOUNTING
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 SCREW, M16X1.50X112.70 06511657AA 1

2 ISOLATOR, TRANSMISSION MOUNT, RIGHT 68157408AB 1

3 BOLT, HEX FLANGE HEAD, M16X1.50X104.00 06510664AA 1

4 BRACKET, TORQUE STRUT 68157407AC 1

5 SCREW AND WASHER, HEX HEAD, M14X2.0X55 06504013 3

TECH TIP

ENGINE COMPONENTS



S
A

F
E

T
Y

 C
O

M
P

O
N

E
N

T
S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY117

SAFETY COMPONENTS

FRONT AIR BAGS
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 AIR BAG, DRIVER 1ZT78JXWAB 1

2 AIR BAG, PASSENGER 1ZP27JXWAC 1

3 AIR BAG, FRONT SEAT, LEFT, [X8Z], [CJ1] 68398973AC 1

4

AIR BAG, SIDE CURTAIN

LEFT, [CJ4] 68398971AD 1

RIGHT, [CJ4] 68398972AD 1

5 SCREW, M6X1X20 06509698AA 12

CJ1 = SUPPLEMENTAL FRT SEAT SIDE AIR BAGS

CJ4 = SUPP SIDE CURTAIN FRONT AIR BAGS

X8Z = SEAT PARTS MODULE



S
A

F
E

T
Y

 C
O

M
P

O
N

E
N

T
S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY 118Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

SAFETY COMPONENTS

AIR BAG MODULES AND IMPACT SENSORS
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 MODULE, STEERING CONTROL (REFERENCE ONLY)

2 MODULE, AIR BAG CONTROL 68484345AA 1

3 NUT, M6X1.0, MOUNTING AIR BAG CONTROL MODULE (NOT SHOWN IN DIAGRAM) 06106169AA 3

4

SENSOR, IMPACT

SENSOR, ACCELERATION, DOOR MOUNTED SIDE IMPACT, [CJ1] 04727588AA 2

SENSOR, ACCELERATION, DOOR MOUNTED SIDE IMPACT 68335885AA 2

5 SENSOR, AIR BAG

6 NUT, HEX FLANGE, MOUNTING FRONT ACCELERATION SENSOR 
 (NOT SHOWN IN DIAGRAM)

7 NUT/RIVET (NOT SHOWN IN DIAGRAM) 06106217AA 2

8 WASHER, FLAT ROUND, ACCELERATION SENSOR TO BODY (NOT SHOWN IN DIAGRAM) 06107037AA 1

10 SWITCH, INERTIA

11 NUT, M5X.8, MOUNTING INERTIA SWITCH (NOT SHOWN IN DIAGRAM) 06106796AA 2

12 RIVET, SENSOR ATTACHING (NOT SHOWN IN DIAGRAM) 68201501AA 4

[CJ1] = SUPPLEMENTAL FRT SEAT SIDE AIR BAGS

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



S
A

F
E

T
Y

 C
O

M
P

O
N

E
N

T
S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY119

SAFETY COMPONENTS

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



S
A

F
E

T
Y

 C
O

M
P

O
N

E
N

T
S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY120Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

FIRST ROW SEAT BELTS
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1

SEAT BELT, FRONT OUTER

RIGHT 1ZS76JXWAB 1

LEFT 1ZS79JXWAB 1

3 BUCKLE ASSY, BUCKLE ASSY-S/BELT, LEFT 1ZS81JXWAA 1

4 ADJUSTER, SEAT BELT TURNING LOOP

5 COVER, TURNING LOOP (NOT SHOWN IN DIAGRAM) 1ZS87JXWAA 1

5 SCREW, M6X1X20 06509698AA 12

SAFETY COMPONENTS



E
X

H
A

U
S

T

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY121

EXHAUST
PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



E
X

H
A

U
S

T

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY122Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

EXHAUST SYSTEM
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 RESONATOR, EXHAUST 68190015AC 1

2 GASKET, EXHAUST FLANGE TO CYLINDER HEAD 68093232AA 2

3

BOLT, HEX FLANGE HEAD, M8X1.25X28.00

FRONT CATALYST COLLAR TO HEAD 06509967AA 2

REAR CATALYST COLLAR TO HEAD 06509967AA 2

4 BOLT, HEX FLANGE HEAD, M10X1.50X25.00, FRONT CATALYST TO MOUNTING BRACKET TO ENGINE 06105062AA 2

5 BRACKET, CATALYTIC CONVERTER 68051880AC 2

6 BOLT, HEX FLANGE HEAD, M10X1.50X25.00 06105062AA 2

7 CONVERTER, CATALYTIC, FRONT 68190012AB 1

8 CONVERTER, CATALYTIC, REAR 68190013AB 1

9 BRACKET, CATALYTIC CONVERTER 68190139AB 1

10 BRACKET, EXHAUST, CONVERTER 68190140AB 1

11 BRACKET, EXHAUST, CROSS UNDER PIPE 68190141AB 1

12 PIPE, EXHAUST CROSSUNDER 68190014AC 1

13 PIPE, EXHAUST FRONT, SERVICED WITH ITEM #1 (SERVICED IN ASSEMBLY)

14 GASKET, EXHAUST PIPE 68167991AB 1

15 NUT, HEX FLANGE, M8X1.25 06106159AA 2

16 BOLT, HEX HEAD 06106360AA 2

17 SCREW AND WASHER, HEX FLANGE HEAD, M8X1.25X25.00 06105102AA 1

18 PIPE, EXHAUST, MEDIUM LENGTH 68364017AA 1

19 PIPE, EXHAUST, SHORT LENGTH 52022464AC 1

20 BRACKET, EXHAUST PIPE 68134419AA 1

21 BRACKET, EXHAUST HANGER 68167938AA 1

22

BRACKET, EXHAUST HANGER

RIGHT 52022478AA 1

LEFT 68217730AA 1

23 BRACKET, EXHAUST HANGER 52022478AA 1

24 ISOLATOR, EXHAUST SUPPORT 68201398AA 1

25 TAILPIPE, EXHAUST 68190019AB 1

26 MUFFLER, EXHAUST 68190016AD 1

27 ISOLATOR, EXHAUST 68120293AA 3

28 ISOLATOR, EXHAUST SUPPORT 68201398AA 1

29 ISOLATOR, EXHAUST 68120293AA 3

30 BRACKET, EXHAUST HANGER, FRONT 68193158AA 1

31 NUT, HEX FLANGE, M8X1.25 06106159AA 2

32 GASKET, EXHAUST PIPE, CROSS UNDER PIPE 52022461AA 1

33 GASKET, EXHAUST PIPE, MUFFLER 52022461AA 1

34 CLAMP, EXHAUST 55398183AA 1

35 ISOLATOR, EXHAUST 68120293AA 1

36 BRACKET, EXHAUST 68185301AA 1

37 BRACKET, EXHAUST 68185163AA 1

EXHAUST



E
X

H
A

U
S

T

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY123

EXHAUST

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



E
X

H
A

U
S

T

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY124Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

EXHAUST SYSTEM HEAT SHIELD
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 HEAT SHIELD, SPARE TIRE 52022490AD 1

2 SCREW, HEX HEAD, M6X1.0X16.00, SPARE TIRE HEAT SHIELD TO BODY 
 (NOT SHOWN IN DIAGRAM) 06105096AA 4

3 SHIELD, EXHAUST 68270318AA 1

4 RIVET 68118135AA 4

5 RIVET (REFERENCE ONLY)

6 SHIELD, HEAT (REFERENCE ONLY)

7 CLIP, TUBE (REFERENCE ONLY)

8 WASHER, FLAT (REFERENCE ONLY)

9 BOLT, HEX FLANGE HEAD, M6X1.00X16.00 (REFERENCE ONLY)

10 SHIELD, HEAT 68243387AB 1

11 SHIELD, HEAT 68245820AB 1

12 NUT, HEX FLANGE, M5-1.6

13 SHIELD, FUEL TANK HEAT 68211684AA 1

14 SHIELD, HEAT

EXHAUST



F
R

A
M

E
, B

U
M

P
E

R
 A

N
D

 F
A

S
C

IA

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY125

FRAME, BUMPER AND FASCIA

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



F
R

A
M

E
, B

U
M

P
E

R
 A

N
D

 F
A

S
C

IA

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY126Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

FRAME, BUMPER AND FASCIA

FRONT FRAME ASSEMBLY
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 RAIL KIT, RIGHT FRONT (NOT SHOWN IN DIAGRAM) 68133112AA 1

2 RAIL KIT, LEFT FRONT (NOT SHOWN IN DIAGRAM) 68133113AA 1

3

RAIL, FRAME FRONT

RIGHT 04725952AA 1

LEFT 04725953AL 1

4

BEAM, UPPER LOAD PATH

RIGHT 68159486AD 1

LEFT 68159487AB 1

5 NUT/RIVET (NOT SHOWN IN DIAGRAM) 06509731AA 8

6

REINFORCEMENT

RIGHT 68134290AA 1

LEFT 68134291AA 1

7

REINFORCEMENT, FENDER

RIGHT 68134092AA 1

LEFT 68134093AA 1

8

BEAM, UPPER LOAD PATH

RIGHT 68134094AA 1

LEFT 68134095AA 1

9 REINFORCEMENT, CROSSMEMBER 68159489AB 1

10 CROSSMEMBER, FRONT FRAME 68166880AA 1

11 REINFORCEMENT, FRONT BUMPER 68531874AA 1

12 NUT, HEX, M10X1.25 (NOT SHOWN IN DIAGRAM) 06106161AA 2

13 SCREW AND WASHER, HEX FLANGE HEAD (NOT SHOWN IN DIAGRAM) 06510274AA 6

14 REINFORCEMENT, RAIL FRONT

15 REINFORCEMENT, RAIL FRONT 68185331AA 1

16

PANEL, SIDE TRIM, STRUT TOWER CAP

RIGHT (NOT SHOWN IN DIAGRAM) 68134653AA 1

LEFT (NOT SHOWN IN DIAGRAM) 68134654AA 1



F
R

A
M

E
, B

U
M

P
E

R
 A

N
D

 F
A

S
C

IA

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY127

FRAME, BUMPER AND FASCIA

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



F
R

A
M

E
, B

U
M

P
E

R
 A

N
D

 F
A

S
C

IA

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY128Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

REAR FRAME ASSEMBLY
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 RAIL, REAR (REFERENCE ONLY)

2 REINFORCEMENT, CROSSMEMBER 68167200AC 4

3 REINFORCEMENT, REAR SUSPENSION 68200512AA 1

4

REINFORCEMENT, REAR SUSPENSION

RIGHT 68172234AA 1

LEFT 68172258AA 1

5 BRACKET, FRAME, COAT HOOK 68167173AA 1

6

REINFORCEMENT, REAR SUSPENSION

RIGHT 68172235AB 1

LEFT 68172256AB 1

7 BRACKET, PARKING BRAKE CABLE (NOT SHOWN IN DIAGRAM) 68166922AA 1

8 BRACKET, ABS SWITCH (NOT SHOWN IN DIAGRAM) 68197401AA 1

9 RAIL, FRAME SIDE

10

REINFORCEMENT, SIDE RAIL

RIGHT 68167064AA 1

LEFT 68190165AA 1

11

BRACKET, CROSSMEMBER

RIGHT 68165222AB 1

LEFT 68167051AB 1

12 PANEL, ACCESS 68194851AB 1

FRAME, BUMPER AND FASCIA



F
R

A
M

E
, B

U
M

P
E

R
 A

N
D

 F
A

S
C

IA

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY129

FRAME, BUMPER AND FASCIA

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



F
R

A
M

E
, B

U
M

P
E

R
 A

N
D

 F
A

S
C

IA

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY130Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

FRONT FASCIA
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 FASCIA, FRONT BUMPER, CENTER, [MLF] 1ZT90JXWAB 1

2 GRILLE, LOWER [MLF] (NOT SHOWN IN DIAGRAM) 5LT25JXWAB 1

3

FASCIA, FRONT BUMPER

RIGHT [MLF] 1ZT91JXWAA 1

LEFT [MLF] 1ZT92JXWAA 1

4 NUT, SPRING [MLF] (NOT SHOWN IN DIAGRAM) 06106980AA 14

5 NUT/RIVET (NOT SHOWN IN DIAGRAM) 06106217AA 1

6 PLUG, TOW HOOK

7 SCREW

8 BRACKET, FOG LAMP

9 REINFORCEMENT, FRONT BUMPER 68531874AA 1

10 NUT, HEX, M10X1.25, CROSSMEMBER ATTACHING (NOT SHOWN IN DIAGRAM) 06106161AA 2

11 SCREW AND WASHER, HEX FLANGE HEAD, CROSSMEMBER ATTACHING 
 (NOT SHOWN IN DIAGRAM) 06510274AA 6

12 BUMPER, FRONT, LOWER CROSSMEMBER, [MLF] 68191767AB 1

13

BRACKET KIT, LICENSE PLATE

BRACKET AND SCREWS [MDA] 68223756AB 1

BRACKET AND SCREWS 68223757AB 1

14 CLIP [MLF] 68100655AA 3

15

BEZEL, HEADLAMP, LOWER

RIGHT [-W7] 1ZT59ZZZAA 1

LEFT [-W7] 1ZT60ZZZAA 1

16 SCREW, LOWER BEZEL ATTACHING M6X14 (NOT SHOWN IN DIAGRAM) 06511203AA 9

17

BEZEL, HEADLAMP, UPPER

RIGHT, [-W7] 1ZT61ZZZAA 1

LEFT, [-W7] 1ZT62ZZZAA 1

18 SCREW, UPPER BEZEL ATTACHING (NOT SHOWN IN DIAGRAM) 06511203AA 2

19 HOOK, TOW 06510637AA 1

[MDA] = FRONT LICENSE PLATE BRACKET

[MLF] = -BLACK FRONT FASCIA

[-W7] = GLOBAL BLACK/WICKER BEIGE

FRAME, BUMPER AND FASCIA



F
R

A
M

E
, B

U
M

P
E

R
 A

N
D

 F
A

S
C

IA

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY131

FRAME, BUMPER AND FASCIA

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



F
R

A
M

E
, B

U
M

P
E

R
 A

N
D

 F
A

S
C

IA

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY132Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

REAR FASCIA
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1

COVER, BUMPER

RIGHT (INCLUDES REFLECTOR) [MBN] 5MA17JXWAB 1

LEFT (INCLUDES REFLECTOR) [MBN] 5MA18JXWAA 1

3 U-NUT (NOT SHOWN IN DIAGRAM) 68073566AA 1

6 BUMPER, REAR

7 PANEL, REAR CLOSURE 68184193AA 1

8 BUMPER, REAR 68095825AA 1

9 NUT, HEX, M10X1.25, BUMPER ATTACHING (NOT SHOWN IN DIAGRAM) 06106161AA 2

10 SCREW, HEX HEAD, M10X1.25X30, BUMPER ATTACHING (NOT SHOWN IN DIAGRAM) 06107059AA 4

11 FASCIA, REAR

14 FASCIA, REAR, GLF], [MBN] 5MA20JXWAA 1

[MBN] = Black Rear Bumper

FRAME, BUMPER AND FASCIA



F
R

A
M

E
, B

U
M

P
E

R
 A

N
D

 F
A

S
C

IA

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY133

FRAME, BUMPER AND FASCIA

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



F
R

A
M

E
, B

U
M

P
E

R
 A

N
D

 F
A

S
C

IA

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY134Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

UNDERBODY SHIELDS AND PLATES
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 BELLY PAN, FRONT 68376428AA 1

2 BELLY PAN, EXTENSION FRONT 68163987AB 1

3 BELLY PAN, EXTENSION FRONT

4 CLIP

5 RETAINER

6 SCREW

7 SCREW, LARGE ROUND WASHER HEAD

8 SCREW

9 NUT, RIVET 06107016AA 4

10 NUT, M10 06106406AA 2

11 SCREW

12 BRACKET, SKID PLATE

13 NUT, HEX FLANGE, M8X1.25 06106159AA 3

14 NUT, HEX, M10X1.25 06106161AA 2

15 SCREW, LARGE ROUND WASHER HEAD (NOT SHOWN IN DIAGRAM) 06107164AA 8

FRAME, BUMPER AND FASCIA



F
U

E
L

 S
Y

S
T

E
M

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY135

FUEL SYSTEMS



F
U

E
L

 S
Y

S
T

E
M

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY136Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

FUEL SYSTEMS

FUEL TANK ASSEMBLY
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 RETAINER 68073906AA 3

2 SCREW, PAN HEAD 06509783AA 3

3 COVER, FUEL PUMP ACCESS 52029501AA 1

4 TANK, FUEL 68462373AA 1

5 SHIELD, FUEL TANK HEAT 68211684AA 1

6 NUT AND CONED WASHER, HEX, M5X0.80 06511908AA 4

7 STRAP, FUEL TANK 52029507AB 2

8 SCREW, HEX FLANGE HEAD, M8X1.25X30.00 06511859AA 4

9 BRACKET, FUEL TANK (NOT SHOWN IN DIAGRAM) 68165223AA 1

10 TUBE, VAPOR (NOT SHOWN IN DIAGRAM) 57008424AC 1



F
U

E
L

 S
Y

S
T

E
M

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY137

FUEL SYSTEMS

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



F
U

E
L

 S
Y

S
T

E
M

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY138Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

FUEL TANK FILLER TUBE ASSEMBLY
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 CLAMP, HOSE, 45MM DIAMETER 06505609AA 2

2 TUBE, VENT 52029514AD 1

3 TUBE, FUEL FILLER 52029483AD 1

4 NUT 68132536AA 2

5 SCREW, LARGE ROUND WASHER HEAD LOCK, M6X1.00X22.00 06512237AA 3

6 CAP, FUEL FILLER, GASOLINE 68460906AA 1

8 TETHER, FUEL FILLER CAP 04682676 1

9 CAP, FUEL FILLER, DIESEL

10 CLIP 06510617AA 2

11 SHIELD, FUEL LINE 52029490AB 1

12 NUT, HEX FLANGE, M5-1.6 06509417AA 4

13 FUNNEL, FUEL TANK FILLER TUBE 68201364AA 1

14 TUBE, FUEL FILLER

15 HOSE, FUEL FILLER

16 CLAMP, HOSE 68235556AA 1

17 CLAMP, HOSE

18 SHIELD, FUEL TUBE

19 SHIELD, FUEL TUBE 68188906AA 1

20 HOSE, FUEL FILLER VENT

21 HOUSING, FUEL FILLER 68165078AA 1

22 NUT, M8X1.25 (NOT SHOWN IN DIAGRAM) 06510545AA 2

FUEL SYSTEMS



F
U

E
L

 S
Y

S
T

E
M

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY139

TECH TIP
NOTE: For JL MIL On - P0456: Before replacing this part due to fault code P0456, check for terminal/connection issues on 
XY465A connector. XY465 connector is part of a jumper that runs between the ESIM assembly and the vehicle harness. 
Vehicle Harness Connector is clipped onto the right rear upper shock mount bracket. For JK MIL On – P0441: Before 
replacing this part due to fault code P0441, check for restriction due to plastic over-flash in the Purge Hose Port of the 
Intake Manifold. If there is flash in the Purge Hose Port of the Intake Manifold and the vehicle is 2016 MY then replace the 
Intake Manifold and send to QEC. Otherwise, remove the flash with a 5/32 drill bit and clean the Intake Manifold of any flash 
debris. For RT MIL On – P0456: If ESIM needs to be replaced for fault code P0456, check the Vapor Line, Fresh Air Filter 
and the Black Frame Rail Blocker for water ingestion. If water ingestion is found, replace the ESIM and the Jumper, Vent 
Recirculation Tube.

FUEL SYSTEMS

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



F
U

E
L

 S
Y

S
T

E
M

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY140Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

REAR FUEL LINES / TUBES
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 TUBE, VAPOR 57008645AB 1

2 SENSOR, FUEL VAPOR (ALSO REFERRED AS FUEL TANK PRESSURE SENSOR) 04593949AA 1

3 CLIP, FUEL VAPOR HOSE 68079522AA 2

4 TUBE, FUEL SUPPLY

5 BUNDLE, FUEL LINE

6 BUNDLE, FUEL LINE 68422836AA 1

7 TUBE, FUEL VAPOR 68461588AA 1

8 CLIP, FUEL LINE

9 CLIP, FUEL BUNDLE 68210259AA 1

10 CLIP, FUEL BUNDLE 68210258AA 1

11 CLIP, FUEL BUNDLE 68210256AA 2

12 CLIP, FUEL BUNDLE 68210257AB 5

13 CLIP, FUEL BUNDLE 68210260AA 1

14 CLIP, FUEL BUNDLE 68210261AA 2

15 BRACKET, FUEL LINE 04861969AA 1

16 TUBE, VAPOR, OVERFLOW (NOT SHOWN IN DIAGRAM) 57008637AA 1

FUEL SYSTEMS



F
U

E
L

 S
Y

S
T

E
M

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY141

FUEL SYSTEMS

FUEL RAILS AND INJECTORS
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 RAIL, FUEL 53034198AC 1

2 SCREW, PAN HEAD, M5.75X1.81X44.0, ATTACHES FUEL RAIL TO LOWER INTAKE 06510222AA 4

3 FUEL INJECTOR 05281900AA 6

4 FUEL INJECTOR O RING KIT 
(CONSISTS OF (1) BLUE & (1) RED O RING, USED ON INJECTOR) 68080831AA 1



F
U

E
L

 S
Y

S
T

E
M

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY142Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

FUEL SYSTEMS

FUEL PUMP MODULE
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 RING, FUEL MODULE LOCK 52029454AA 1

2 MODULE KIT, FUEL PUMP/LEVEL UNIT 68210305AC 1

3 O RING, FUEL PUMP/LEVEL UNIT 68079799AA 1



F
U

E
L

 S
Y

S
T

E
M

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY143

FUEL SYSTEMS



F
U

E
L

 S
Y

S
T

E
M

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY 144Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

FUEL SYSTEMS

AIR CLEANER
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 HOSE, AIR CLEANER TO THROTTLE/BODY 68190499AA 1

2 CLAMP, HOSE, 93MM 06511009AA 2

3 CLAMP, HOSE, M21.50 06106291AA 1

4 TUBE, MAKE UP AIR 52022430AB 1

5 CLAMP, HOSE, M25 06106142AA 1

6 CLIP, HOSE 68225261AA 1

7 DUCT, CLEAN AIR 68190498AB 1

8 SENSOR, AIR TEMPERATURE 05149182AB 1

9 CLAMP, HOSE, 103MM 06511010AA 1

10 GROMMET 68163421AA 2

11 DUCT, FRESH AIR 52022426AB 1

12 SCREW 06106680AA 2

13 DUCT, AIR 68193485AA 1

14 CLAMP, AIR CLEANER DUCT 06511011AA 2

15 COVER, AIR CLEANER 68195000AA 1

16 BOLT, HEX FLANGE HEAD, M6X1.00X48.00 06107010AA 2

17 SCREW, HEX HEAD 06107011AA 3

18 BRACKET, AIR CLEANER 68192714AA 1

19 SPACER 68134428AA 1

20 FILTER, AIR 52022424AA 1

21 BODY, AIR CLEANER 68195002AA 1

22 BRACKET, AIR CLEANER 68536127AA 1

23 NUT, HEX FLANGE, M8X1.25 06106159AA 2

24 SCREW, HEX FLANGE HEAD, M5X2.24X30.00 06510157AA 4



F
U

E
L

 S
Y

S
T

E
M

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY145

FUEL SYSTEMS

THROTTLE BODY ASSEMBLY
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 GASKET, THROTTLE BODY 05281822AA 1

2 THROTTLE BODY 05184349AF 1

3 BOLT, TORX FLANGE HEAD, M5.75X1.81X48.00, 
ATTACHES THROTTLE BODY TO INTAKE MANIFOLD 06512338AA 4



F
U

E
L

 S
Y

S
T

E
M

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY146Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

FUEL SYSTEMS

ACCELERATOR PEDAL ASSEMBLY
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 NUT, HEX LOCK, M8X1.25 06106123AA 4

2 PEDAL, ACCELERATOR 68208213AA 1

3 STOP, ACCELERATOR PEDAL 68232475AA 1

4 RETAINER, WIRING HARNESS (NOT SHOWN IN DIAGRAM) 68112811AA 1

5 CLIP, RETAINING (NOT SHOWN IN DIAGRAM) 68169574AA 1

TECH TIP
BEFORE REPLACING ACCELERATOR PEDAL, BE SURE TO FOLLOW FAULT CODE DIAGNOSTIC PROCEDURES IN SERVICE LIBRARY AND BE SURE TO 
CHECK WIRING AND CONNECTORS. P2122 AND P2127 WILL SET IF ACCELERATOR PEDAL CONNECTOR IS DISCONNECTED DURING DIAGNOSIS. MAKE 
SURE CODES ARE ACTIVE BEFORE REPLACING PEDAL. DTC P2299 IS USUALLY CAUSED BY A TWO FOOTED DRIVER AND ACCELERATOR PEDAL 
SHOULD NOT BE REPLACED FOR THIS FAULT IF DRIVING STYLE IS CONFIRMED WITH THE CUSTOMER.



S
T

E
E

R
IN

G

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY147

STEERING

STEERING WHEEL ASSEMBLY
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 WHEEL, STEERING [RDZ] 05281822AA 1

2 CAP, STUD NUT 05184349AF 1

3 NUT, M16X1.5 06512338AA 4

[RDZ] = STEERING WHEEL MOUNTED AUDIO CONTROLS



S
T

E
E

R
IN

G

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY148Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

STEERING

STEERING COLUMN ASSEMBLY
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 COLUMN, STEERING 1ZP20JXWAB 1

2 SPACER, STEERING COLUMN 68109575AA 1

3 COVER, STEERING COLUMN 1ZS75LAHAA 1

4 SCREW, STEERING COLUMN 68118641AA 1

5 NUT, HEX LOCK, M8X1.25 06106135AA 3

6 CLIP, SPRING, [X81] 68095828AA 2

7 SCREW 06106447AA 2

8 SCREW, LARGE ROUND WASHER HEAD 06107024AA 6

9 SHROUD, STEERING COLUMN, UPPER (NOT SHOWN IN ASSEMBLY) 1YB21JXWAA 1

10 SHROUD, STEERING COLUMN, LOWER (NOT SHOWN IN ASSEMBLY) 1YB20JXWAA 1

11 SHROUD, STEERING COLUMN [X81] (NOT SHOWN IN ASSEMBLY) 1ZS71JXWAA 1

12 SCREW, STEERING COLUMN SHROUD TO COLUMN (NOT SHOWN IN ASSEMBLY) 68162579AA 7

[X81] = INSTRUMENT PANEL PARTS MODULE



S
T

E
E

R
IN

G

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY149

STEERING

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



S
T

E
E

R
IN

G

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY150Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

STEERING

STEERING RACK AND PINION
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 GEAR, RACK AND PINION,
INNER TIE RODS ARE ONLY SERVICED WITH THE STEERING GEAR 68440710AA 1

2 NUT, HEX LOCK, M14X1.5 06106987AA 2

3 HEAT SHIELD, STEERING GEAR 68167924AA 1

4 SEAL, STEERING COLUMN SHAFT 68134074AA 1

5 SCREW, HEX HEAD HEADER POINT 06510544AA 4

6 NUT AND WASHER, HEX LOCK CONED WASHER, M8X1.25 06509473AA 4

7 NUT, HEX, M8X1.25 06106166AA 2

9 TIE ROD END, OUTER

9 TIE ROD END, OUTER, LEFT 68364925AA 1

9 TIE ROD END, OUTER, RIGHT 68364926AA 1

10 BOOT PACKAGE, STEERING COLUMN 68440709AA 1

11 JAM NUT, OUTER TIE ROD, PART SERVICED WITH OUTER TIE ROD END, 
(SERVICED IN ASSEMBLY)



S
T

E
E

R
IN

G

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY151

STEERING

POWER STEERING PUMP
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 PUMP, POWER STEERING 68214885AA 1

2 BOLT, HEX FLANGE HEAD, M8X1.25X14.00 06106317AA 3

3 BRACKET, POWER STEERING PUMP 68217062AA 1

4 SCREW, HEX HEAD, M8X1.25X40 06104200AA 3

5 PULLEY, POWER STEERING PUMP 68246847AA 1

6 SPACER (NOT SHOWN IN DIAGRAM) 68222479AA 3



S
T

E
E

R
IN

G

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY152Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

STEERING

POWER STEERING RESERVIOR
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 RESERVOIR, POWER STEERING FLUID 68135084AA 1

2 COVER, RESERVOIR 68100663AA 1

3 GROMMET, COOLANT BOTTLE 68109391AA 2

4

SCREW AND WASHER

SCREW AND WASHER, POWER STEERING HOSE BRACKET TO ENGINE 06106793AA 1

SCREW AND WASHER, POWER STEERING RESERVOIR TO COOLANT RESERVOIR 06107003AA 2

5 BRACKET, POWER STEERING RESERVOIR 68169298AB 1

6 CAP, POWER STEERING RESERVOIR 68133275AA 1

7 SCREW, HEX FLANGE HEAD, RESERVOIR TO BRACKET (NOT SHOWN IN DIAGRAM) 06105034AA 2



S
T

E
E

R
IN

G

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY153

STEERING



S
T

E
E

R
IN

G

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY154Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

STEERING

POWER STEERING HOSES
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 HOSE, POWER STEERING RETURN, R&P TO JUMPER 68167922AD 1

2 HOSE, POWER STEERING RETURN, P/S COOLER TO P/S RESERVOIR 68169572AE 1

3 HOSE, POWER STEERING RETURN, RESERVOIR TO PUMP 68168027AE 1

4 HOSE, POWER STEERING RETURN, JUMPER TO P/S COOLER 68169571AI 1

5 COOLER, POWER STEERING 68214348AE 1

6 BRACKET, POWER STEERING HOSE, P/S RETURN HOSE TO SIDE RAIL 68169286AA 1

7 BRACKET, POWER STEERING HOSE, P/S RETURN HOSE TO RADIATOR 
CROSSMEMBER RIGHT 68169289AA 1

8 BOLT, HEX FLANGE HEAD 06106992AA 1

9 NUT/RIVET 06106217AA 1

10 CLIP, POWER STEERING HOSE 68227046AB 2

11 NUT, HEX FLANGE, POWER STEERING RETURN CLIP TO FRONT RIGHT SIDE RAIL 06106158AA 1

12 BOLT, HEX FLANGE HEAD, M6X1.00X16.00 06106318AA 2

13 CLAMP, HOSE 06107095AA 2

14

BRACKET, MOUNTING

RIGHT 68196491AA 1

LEFT 68196492AB 1

15 HOSE, POWER STEERING PRESSURE 68167921AD 1

16 BOLT, BANJO

17 SEAL, RING 68096915AA 1

18 O RING, POWER STEERING HOSE 68223861AA 2

19

FITTING, MALE

PRESSURE 68109695AA 1

RETURN 68109696AA 1



T
R

A
N

S
M

IS
S

IO
N

 C
O

M
P

O
N

E
N

T
S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY155

TRANSMISSION COMPONENTS



T
R

A
N

S
M

IS
S

IO
N

 C
O

M
P

O
N

E
N

T
S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY156Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

TRANSMISSION COMPONENTS

TRANSMISSION/TRANSAXLE ASSEMBLY
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 TRANSMISSION KIT, WITH TORQUE CONVERTER R8599680AA 1

2 CONVERTER KIT, TORQUE 04753538AB 1

3 BOLT, HEX HEAD, M10X1.50X13.20 06504383 4

4 SEAL, TORQUE CONVERTER HUB 05222629 1

5 FLUID, AUTOMATIC TRANSMISSION ATF+4, QUART, STANDARD MS-9602-F 68218057AC AR

6

OVERHAUL KIT, TRANSMISSION

OVERHAUL KIT (NOT SHOWN IN DIAGRAM) 68272621AE 1

BANNER KIT (NOT SHOWN IN DIAGRAM) 68272623AE 1

MASTER KIT (NOT SHOWN IN DIAGRAM) 68272623AE 1

TECH TIP DESCRIPTION: 1. ALL PROMASTER (VF) 3.6L/62TE EQUIPPED VEHICLES:

A) IF THE TRANSMISSION BRACKET TO THE TRANSMISSION CASE FASTENERS ARE REMOVED DURING SERVICING, THE FASTENERS (PART NUMBER 
06511385As) MUST BE REPLACED AS THEY ARE ONE-TIME USAGE.

B) VEHICLES BUILT PRIOR TO 10/23/2015 REQUIRES SERVICE KIT PN 68461214AA; INCLUDES TRANSMISSION ISOLATOR PN 68264483AA, AND 
ADAPTATION BRACKET 68264479AA AND FASTENER SERVICE KIT PN 68329056AA.

C) VEHICLES BUILT ON OR AFTER 10/23/2015 WILL REQUIRE ONLY THE FASTENER SERVICE KIT PN 68329056AA.

2. ONLY USE THE REMAN 62TE SPECIFIED IN STARPARTS FOR EACH MODEL YEAR

ONLY USE R8210327As FOR 2014 - 2018 VF. / ONLY USE R8453637As FOR 2019 VF. / ONLY USE R8599680AA FOR 2020/1VF.

INSTALLING A R8453637As OR R8599680As IN A 2014-18 VF WILL RESULT IN A 2014-18 MY CORE BEING RETURNED. MOPAR CAN NO LONGER 
CONVERT 2014-18 VF 62TE CORE TO THE 2019-21 VERSION. CONTINUED MIS-USAGE WILL RESULT IN A CORE SHORTAGE. MOPAR MAY DENY 
WARRANTY CLAIMS WHERE THE INCORRECT VERSION IS USED IN 2014-18 VF.

3. THE ENGINE TO TRANSMISSION DOWEL PINS ARE CRITICAL TO THE LONGEVITY OF SEVERAL COMPONENTS. VERIFY THE DOWEL PINS ARE 
IN THE REAR FACE OF ENGINE BLOCK BEFORE INSTALLING A REPLACEMENT TRANSMISSION. MOPAR WILL ADD LOOSE DOWEL PINS WITH 
REMANUFACTURED 62TE.

4. ALL 62TE EQUIPPED VEHICLES. IF VEHICLE IS JERKING/SLIPPING WITH MIL CODE (S) P0740 OR P2764, CHECK TCC SOLENOID OPERATION. IF TCC 
SOLENOID IS OK, THE CODES ARE INDICATIVE OF A TORQUE CONVERTER FAILURE. REPLACE THE TORQUE CONVERTER.

5. THERE MAY BE INCORRECT FLUID MEASUREMENT ON THE DIPSTICK TOOL WHEN CHECKING 62TE FLUID LEVEL AFTER FILLING THE ATF AS PER 
SERVICE LIBRARY SPECIFICATION. PLEASE CHANGE WITH NEW VALVE BODY PAN P/N:68145886As AS THERE MAY BE INCORRECT VALVE BODY PAN IS 
USED IN TRANSMISSION.



T
R

A
N

S
M

IS
S

IO
N

 C
O

M
P

O
N

E
N

T
S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY157

TRANSMISSION COMPONENTS

TRANSMISSION/TRANSAXLE CASE
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 CASE, TRANSAXLE (NOT SERVICED)

2 PLUG, TRANSMISSION CASE 06036759AA 2

3 DEFLECTOR 04872683AA 1

4 BALL, TRANSMISSION OIL PUMP 00152127 11

5 SCREW AND WASHER, HEX HEAD, M10X1.50X65.00 06508543AA 8

6 SCREW, HEX FLANGE HEAD, M10X1.5X65 06509112AA 2

7 PIN, CHAMFER M10X15.00 06102388AA 2

8 SEAL, TRANSMISSION ROTATING SHAFT IN CASE ASSY 05078952AA 1

9 CUP, FINAL DRIVE PINION BEARING 05078695AB 1

10 BEARING CUP, OUTPUT SHAFT 04412234 1

11 BEARING CUP, DIFFERENTIAL 04567022 1

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



T
R

A
N

S
M

IS
S

IO
N

 C
O

M
P

O
N

E
N

T
S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY158Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

TRANSMISSION COMPONENTS

SENSORS, SWITCHES AND VENTS
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 SPEED SENSOR ASSY, TRANSFER 05078930AA 1

2 SPEED SENSOR ASSY, INPUT OUTPUT 05078554AA 2

3 O RING, TRANS SPEED SENSOR, INCLUDED IN ITEM #2 (SERVICED IN ASSEMBLY)

4 CONNECTOR, OIL COOLER HOSE 04800267AA 2

5 VALVE, COOLER BYPASS 04659946AB 1

6 VENT ASSY, TRANSMISSION AIR 04505557AB 1

7 PLUG, PIPE 06036760AA 1

8 PLUG, TRANSMISSION CASE 06036758AA 1

9 SCREW, HEX FLANGE HEAD, M6X1X20 06101331 3



T
R

A
N

S
M

IS
S

IO
N

 C
O

M
P

O
N

E
N

T
S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY159

TRANSMISSION COMPONENTS

EXTENSIONS AND ADAPTORS
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 EXTENSION ASSY, TRANSMISSION 05078687AA 1

2 SEAL 04412522AC 1

3 DAM, TRANS CASE DIFFERENTIAL OIL 05078686AA 1

4 SCREW, M8X1.25X30.00 06508573AA 5

5 DAM, TRANS CASE DIFFERENTIAL OIL 05078686AA 1

6 SEAL 04412522AC 1



T
R

A
N

S
M

IS
S

IO
N

 C
O

M
P

O
N

E
N

T
S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY160Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

TRANSMISSION COMPONENTS

Transmission Oil Dipstick
Part Number: 01-5962
• Replaces OE transmission fluid fill cap
• Specific for the USPS Promaster
• Saves time over the use of a universal dipstick
• Allows for fluid check to reduce risk of low fluid
• Long handle design for easy access

SE
AM

 
APPROVED

OIL FILL TUBE ASSEMBLY
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 EXTENSION ASSY, TRANSMISSION 05078687AA 1

2 SEAL 04412522AC 1

3 DAM, TRANS CASE DIFFERENTIAL OIL 05078686AA 1

4 SCREW, M8X1.25X30.00 06508573AA 5

5 DAM, TRANS CASE DIFFERENTIAL OIL 05078686AA 1

6 SEAL 04412522AC 1

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



T
R

A
N

S
M

IS
S

IO
N

 C
O

M
P

O
N

E
N

T
S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY161

TRANSMISSION COMPONENTS

OIL PAN, COVER AND COMPONENTS
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 COVER, TRANSMISSION END 05078570AB 1

2 STRAP, LOWER END TRANSMISSION COVER 05078868AA 1

3 BOLT, HEX FLANGE HEAD, M6X1.00X14.00, END COVER TO CASE 06102403AA 10

4 COVER, VALVE BODY 68145886AC 1

5 BOLT, HEX FLANGE HEAD, M6X1.00X14.00, VALVE BODY PAN TO CASE 06102403AA 10

6 STUD, DOUBLE ENDED 06509255AA 3

7 MAGNET, TRANSMISSION 68207789AA 1

8 PAN, TRANSMISSION OIL 05078556AA 1

9 BOLT, HEX FLANGE HEAD, M6X1.00X14.00, OIL PAN TO CASE 06102403AA 11

10 SCREW, HEX FLANGE HEAD, M10X1.5X65 06509112AA 2

11 SCREW AND WASHER, HEX HEAD, M10X1.50X65.00 06508543AA 8

12 CAP, OIL FILLER 04591959AA 1



T
R

A
N

S
M

IS
S

IO
N

 C
O

M
P

O
N

E
N

T
S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY162Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

TRANSMISSION COMPONENTS

TRANSMISSION FILTERS
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 FILTER PACKAGE, TRANSMISSION OIL 68018555AA 1

2 BOLT 06509582AA 3

3 BOLT, HEX FLANGE HEAD, M6X1.00X14.00 06102403AA 12

4 PAN, TRANSMISSION OIL 05078556AA 1

5 MAGNET, TRANSMISSION 68207789AA 1

6 SEAL (SERVICED IN ASSEMBLY)

7 CAP, OIL FILLER 04591959AA 1



T
R

A
N

S
M

IS
S

IO
N

 C
O

M
P

O
N

E
N

T
S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY163

TRANSMISSION COMPONENTS

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



T
R

A
N

S
M

IS
S

IO
N

 C
O

M
P

O
N

E
N

T
S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY164Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

TRANSMISSION COMPONENTS

Oil PUMP ASSEMBLY
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 PUMP KIT, TRANSMISSION OIL, REMANUFACTURED R8052759AB 1

2 SCREW AND WASHER, HEX FLANGE HEAD, M8X1.25X25 06506408AA 6

3 SEAL, IMPELLER 05078684AA 1

4 SEAL, OIL PUMP 04659945 1

5 GASKET, TRANSMISSION OIL PUMP 05078568AA 1

6 BALL, CHECK (REFERENCE ONLY)

7 DOWEL PIN 06100902 1

8 BALL, TRANSMISSION OIL PUMP 00152127 1

9 BUSHING, FRONT PUMP ( NO LONGER SERVICED, AVAILABLE IN OIL PUMP KIT ONLY) 04800379AA 1

10 SEAL, RING, REACTION SUPPORT 04471874 4

11 BOLT, HEX HEAD, M8X1.25X19 06500211 6

12 SEAL AND GASKET PACKAGE, TRANSMISSION OIL PUMP 68014103AA 1

13 VALVE, COOLER BYPASS 04659946AB 1



T
R

A
N

S
M

IS
S

IO
N

 C
O

M
P

O
N

E
N

T
S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY165

TRANSMISSION COMPONENTS

GEARSHIFT CONTROLS
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 SHIFTER, TRANSMISSION 05154965AE 1

2 KNOB KIT, SHIFTER 5NH52LXHAD 1

3 CABLE, GEARSHIFT CONTROL 68166623AC 1

4 NUT, M6X1 06106154AA 4

5 SCREW, HEX FLANGE HEAD, M10X1.50X30.00 06105063AA 1



T
R

A
N

S
M

IS
S

IO
N

 C
O

M
P

O
N

E
N

T
S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY166Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

TRANSMISSION COMPONENTS

GEARSHIFT LEVER, CABLE AND BRACKET
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 CABLE, GEARSHIFT CONTROL 68166623AC 1

2 GROMMET, SERVICED WITH THE CABLE (SERVICED IN ASSEMBLY)

3 CLIP, BRAKE BOOSTER VACUUM 68073514AA 1

4 BRACKET, TRANSMISSION CONTROL CABLE 
 (USE CLIP P/N 04877053AA FOR ATTACHING SHIFTER CABLE AT CABLE BRACKET) 05310005AC 1

5 SCREW, HEX FLANGE HEAD, M10X1.50X30.00 06105063AA 1

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



W
H

E
E

L
 C

O
M

P
O

N
E

N
T

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY167

WHEEL COMPONENTS

TIRE MONITORING SYSTEM
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 SENSOR, TIRE PRESSURE, VALVE STEM 68510378AA 4

2 NUT, TIRE PRESSURE SENSOR (NOT SHOWN ON DIAGRAM) 05154877AA 4

3 NUT, HEX FLANGE 06106158AA 2

4 MODULE, TIRE PRESSURE MONITORING 68158118AC 1

5 STEM, WHEEL VALVE [X88], [XGM] (NOT SHOWN ON DIAGRAM) 52057949AC 1

[XGM] = TIRE PRESSURE MONITORING DISPLAY

[X88] = TIRE & WHEEL PARTS MODULE



W
H

E
E

L
 C

O
M

P
O

N
E

N
T

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY168Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

WHEEL COMPONENTS

WHEELS, WHEEL COVERS AND HARDWARE
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 WHEEL, STEEL [X88], [WCS] 68417596AA 2

2 STUD, WHEEL 68095788AA 20

3 COVER, WHEEL [WMN], [MZZ] 68417597AA 4

[WCS] = 16X6.0 STEEL WHEELS

[WMN] = WHEEL CENTER CAP

[MZZ] = BRANDED WHEEL/COVER CENTER CAP

[X88] = TIRE & WHEEL PARTS MODULE



A
IR

 C
O

N
D

IT
IO

N
E

R
S

 A
N

D
 H

E
A

T
E

R
S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY169

AIR CONDITIONERS AND HEATERS

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



A
IR

 C
O

N
D

IT
IO

N
E

R
S

 A
N

D
 H

E
A

T
E

R
S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY170Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

AIR CONDITIONERS AND HEATERS

HVAC ASSEMBLY
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 VALVE KIT, A/C EXPANSION, INCLUDES: BOLTS, O-RINGS 68153947AA 1

2 SEAL KIT, SLIM LINE 68153949AA 1

3 EVAPORATOR, AIR CONDITIONING 68153946AA 1

4 CORE, HEATER 68232364AA 1

5 SEAL KIT, A/C AND HEATER UNIT 68232365AA 1

6 DUCT, A/C AND HEATER 05191353AB 1

7 ACTUATOR, A/C AND HEATER 68018109AA 1

8 HOUSING, DISTRIBUTION 68232362AA 1

9 DUCT, FLOOR 68038529AA 1

10 HEATER, CAB (NOT SERVICED)

11 BAFFLE, HEATER UNIT 68018839AA 1

12 RELAY, ELECTRICAL 06106093AA 2

13 NUT, HEX FLANGE 06106158AA 2

14 SCREW AND WASHER, HEX FLANGE HEAD 06106404AA 4

15 HOUSING, A/C AND HEATER 
 (INCLUDES EVAPORATOR TEMPERATURE SENSOR, NOT SERVICED SEPARATELY.) 68232363AA 1

16 CLAMP, HOSE 06106358AA 1

17 DRAIN, HEATER AND A/C 68232370AA 1

18 SCREW 04720533 1

19 MODULE, POWER, BLOWER MOTOR 68018105AA 1

20 MOTOR, BLOWER WITH WHEEL 68250220AC 1

21 SCREW, TAPPING 06107079AA 1

22 FILTER, CABIN AIR 68169308AA 1



A
IR

 C
O

N
D

IT
IO

N
E

R
S

 A
N

D
 H

E
A

T
E

R
S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY171

AIR CONDITIONERS AND HEATERS

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



A
IR

 C
O

N
D

IT
IO

N
E

R
S

 A
N

D
 H

E
A

T
E

R
S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY172Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

AIR CONDITIONERS AND HEATERS

HEATER PLUMBING
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 CONNECTOR, HEATER HOSE (FOR REAR HEAT/AC PREP PACKAGE ONLY)

2 CLAMP, HOSE (FOR REAR HEAT/AC PREP PACKAGE ONLY)

3 CONNECTOR, 3 WAY (FOR REAR HEAT/AC PREP PACKAGE ONLY)

4 CLAMP, HOSE, FOR REAR HEAT/AC PREP PACKAGE ONLY

5 CLIP, TUBE (HEATER HOSE TO RADIATOR HOSE) 68217625AB 1

6 HOSE, HEATER RETURN 52014856AE 1

7 CLAMP, HOSE, M21.50 06106291AA 1

8 BOLT 68111560AA 4

9 HOSE, HEATER SUPPLY 52014853AC 1

10 CLIP, TUBE (HEATER HOSE TO RADIATOR HOSE) 68217625AB 1

11 WASHER, FLAT, M6 06107092AA 2

12 NUT, HEX, M8X1.25 06107086AA 1

13 NUT, HEX, M6 06107085AA 2

14 CLAMP, HOSE, HEATER INLET HOSE TO COOLANT BOTTLE 06106139AA 1

15 BOLT AND WASHER, HEX HEAD, M6X1.00X14.00 06106288AA 1

16 NUT, HEX, M6 06107085AA 2

17 WASHER, FLAT, M8 06107093AA 1



A
IR

 C
O

N
D

IT
IO

N
E

R
S

 A
N

D
 H

E
A

T
E

R
S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY173

AIR CONDITIONERS AND HEATERS



A
IR

 C
O

N
D

IT
IO

N
E

R
S

 A
N

D
 H

E
A

T
E

R
S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY 174Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

AIR CONDITIONERS AND HEATERS

A/C PLUMBING
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 CONDENSER, AIR CONDITIONING 57008243AB 1

2 FILTER 68240019AA 1

3 RETAINER 68240026AA 1

4 PLUG 68240020AA 1

5 LINE, A/C LIQUID, [HAA] 68157080AE 1

6 O RING, A/C LINE 05183358AA 1

7 VALVE CORE, A/C LINE, [HAA] 05003862AA 1

8 VALVE, A/C PRESSURE TRANSDUCER, [HAA] 68308727AA 1

9 O RING, A/C LINE 05183358AA 1

10 VALVE CORE, A/C LINE 05003862AA 1

11 CAP, A/C CHARGE VALVE, [HAA] 05161786AA 1

12 SEAL, SLIM LINE, 1/2 68100681AA 1

13 O RING, A/C, YELLOW 68232799AA 1

14 O RING, A/C, GREEN 68232802AA 1

15 LINE, A/C SUCTION 68157071AE 1

16 SEAL, SLIM LINE, 3/4 68100682AA 1

17 VALVE CORE, A/C LINE 05003862AA 1

18 CAP, A/C CHARGE VALVE 05161786AA 1

19 LINE, A/C DISCHARGE 68157074AE 1

20 SEAL, SLIM LINE, 1/2 68100681AA 1

21 O RING, A/C, YELLOW 68232795AA 1

22 O RING, A/C, GREEN 68232796AA 1

23 LINE, A/C SUCTION 68157071AE 1

24 SEAL, SLIM LINE, 3/4 68100682AA 1

25 SCREW, M6X1X25 06106156AA 1

26 CLIP, TUBE (NOT SHOWN IN DIAGRAM) 68134316AA 1

27 CLIP, TUBE (NOT SHOWN IN DIAGRAM) 68134596AA 1

[HAA] = AIR CONDITIONING



A
IR

 C
O

N
D

IT
IO

N
E

R
S

 A
N

D
 H

E
A

T
E

R
S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY175

AIR CONDITIONERS AND HEATERS

A/C AND HEATER CONTROLS
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 CONTROL, A/C AND HEATER [GFA], [GTB], [GTL], [GTR], [HAA], 6RK11DX9AB 1

[GFA] = REAR WINDOW DEFROSTER

[GTB] = WIDE POWER HEATED MIRRORS

[GTL] = POWER HEATED FOLD-AWAY MIRRORS

[GTR] = POWER FOLDING/HEATED MIRRORS

[HAA] = AIR CONDITIONING



A
IR

 C
O

N
D

IT
IO

N
E

R
S

 A
N

D
 H

E
A

T
E

R
S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY 176Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

AIR CONDITIONERS AND HEATERS

A/C COMPRESSOR AND MOUNTING
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 COMPRESSOR, AIR CONDITIONING 68149886AB 1

2 BRACKET, AIR CONDITIONING 04627822AA 1

3 SCREW, HEX FLANGE HEAD, M8X1.25X35 05096986AA 1

4 BOLT, HEX HEAD, M8X1.25X90 06104035AA 3

5 LUBRICANT, COMPRESSOR 68224150AB 1

6 REFRIGERANT, R134A, 1 POUND (REFERENCE ONLY)



A
IR

 C
O

N
D

IT
IO

N
E

R
S

 A
N

D
 H

E
A

T
E

R
S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY177

AIR CONDITIONERS AND HEATERS

FRONT AIR DUCT ASSEMBLY
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 DUCT, DEMISTER, [X81] 68169357AA 1

2 DUCT, DEMISTER, [X81] 68169358AA 1

3 GRILLE, DEFROSTER 1YB22JXWAA 1

4 DUCT, INSTRUMENT PANEL, SERVICED IN INSTRUMENT PANEL
 (SERVICED IN ASSEMBLY)

5 DUCT, INSTRUMENT PANEL, CENTER, SERVICED IN INSTRUMENT PANEL
 (SERVICED IN ASSEMBLY)

6 DUCT, AIR OUTLET, LEFT, SERVICED IN INSTRUMENT PANEL
 (SERVICED IN ASSEMBLY)

7 DUCT, AIR OUTLET, RIGHT, SERVICED IN INSTRUMENT PANEL
 (SERVICED IN ASSEMBLY)

[X81] = INSTRUMENT PANEL PARTS MODULE

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



A
IR

 C
O

N
D

IT
IO

N
E

R
S

 A
N

D
 H

E
A

T
E

R
S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY178Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

AIR CONDITIONERS AND HEATERS

EXHAUSTER ASSEMBLY
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 CAP, EXHAUSTER

2

BEZEL, EXHAUSTER

SIDE 68134923AC 2

REAR 68223622AA 2

5 SCREW, M4X2.5X16 06106212AA 4

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



E
M

IS
S

IO
N

S
 C

O
N

T
R

O
L

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY179

EMISSION CONTROLS

VACUUM CANISTER AND LEAK DETECTION PUMP
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 CANISTER, VAPOR 52029887AD 1

2 CLIP, FUEL TUBE 52122565AA 1

3 SEAL, VAPOR CANISTER, SEAL 68321481AA 1

4 DETECTOR, EVAPORATIVE SYSTEM INTEGRITY MODULE 04861959AD 1

5 HOSE, FUEL TANK VENT 52029491AB 1

6 TUBE, VAPOR 57008424AC 1

7 SENSOR, FUEL VAPOR (ALSO REFERRED AS A FUEL TANK PRESSURE SENSOR) 68525698AA 1

8 BRACKET, VAPOR CANISTER 52029517AB 1

9 SCREW, HEX FLANGE HEAD, M8X1.25X30.0 06509797AA 7

10 BRACKET, VAPOR CANISTER 52029518AB 1



E
M

IS
S

IO
N

S
 C

O
N

T
R

O
L

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY180Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

EMISSION CONTROLS

EMISSION CONTROL VACUUM HARNESS
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 VALVE, PURGE CONTROL 04627832AB 1

2 VALVE, PURGE CONTROL 04627694AB 1

3 FILTER, FUEL VAPOR VENT 68233217AA 1

4 NUT, HEX FLANGE 06106158AA 1

5 BRACKET, FUEL FILTER 68233646AA 1

6 FILTER, FUEL FILLER VENT 68080298AA 1

7 HOSE, FUEL VAPOR 68233349AA 1

8 CLIP 04793468 1

9 CLIP 68162799AA 1



G
L

A
S

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY181

GLASS

FRONT WINDSHIELD GLASS
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 WINDSHIELD, SHIPPING ASSEMBLY - 30 LITE GLASS [GBB] 68209698AA 1

2 SPACER, GLASS ATTACH 68095235AA 2

 [GBB] = TINTED WINDSHIELD GLASS



G
L

A
S

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY182Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

GLASS

REAR WINDSHIELD GLASS
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1

GLASS,REAR DOOR

LEFT [GLF] 68166390AA 1

RIGHT [GLF] 68166391AA 1

 [GLF] = 260 DEG OPENING REAR HINGED DOORS



G
L

A
S

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY183

GLASS

INSIDE REARVIEW MIRROR
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 MIRROR, INSIDE REAR VIEW [GNA] 57010393AC 1

2 COVER, INSIDE MIRROR PLUG

 [GNA] = REAR VIEW DAY/NIGHT MIRROR



G
L

A
S

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY184Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

GLASS

FRONT DOOR GLASS
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1

GLASS, FRONT DOOR

RIGHT 68166158AA68166158AA 1

LEFT 68166159AA68166159AA 1

2

GLASS, QUARTER WINDOW, FRONT FIXED

RIGHT 68166160AA68166160AA 1

LEFT 68166161AA68166161AA 1

3 PANEL, FILLER (NOT SHOWN IN DIAGRAM) 68169373AA68169373AA 2

4 BUSHING (NOT SHOWN IN DIAGRAM) 68094625AA68094625AA 4



D
O

O
R

 A
N

D
 C

O
M

P
O

N
E

N
T

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY185

DOOR AND COMPONENTS



D
O

O
R

 A
N

D
 C

O
M

P
O

N
E

N
T

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY186Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

DOOR AND COMPONENTS

FRONT DOOR SHELL AND HINGES
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1

DOOR, FRONT

RIGHT 68465073AC 1

LEFT 68465081AC 1

2 STRIKER, DOOR LATCH 68232446AC 1

3 SCREW, TORX, M8X1.25X23, STRIKER TO BODY 68201888AA 2

4

HINGE, FRONT DOOR

RIGHT 68135088AB 2

LEFT 68135089AB 2

5 BUSHING, HINGE 68445193AA 2

6 NUT, PUSH 68445606AA 2

7 SCREW, HINGE TO BODY & DOOR 68134471AA 4

8 CHECK, FRONT DOOR 68169379AE 2

9 NUT, HEX 06107173AA 3

10 SCREW, PAN HEAD LOCKING, DOOR CHECK STRAP TO BODY 68490136AA 2

11 SEAL, DOOR CHECK 68134403AA 2

12 TAPE, ANTI-SQUEAK (NOT SHOWN IN DIAGRAM) 68185697AA 3

WHEN SERVICING THE CHECK STRAP OR HINGE AN UPDATED PIN 
BUSHING - 68445193AS AND PUSH NUT - 68445606AS NEED TO BE 
INSTALLED.



D
O

O
R

 A
N

D
 C

O
M

P
O

N
E

N
T

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY187

DOOR AND COMPONENTS

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



D
O

O
R

 A
N

D
 C

O
M

P
O

N
E

N
T

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY188Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

DOOR AND COMPONENTS

FRONT DOOR AND HARDWARE
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1

LATCH, FRONT DOOR

LEFT 68232439AC 1

RIGHT 68232440AC 1

2 NUT, HEX FLANGE, OUTSIDE HANDLE TO DOOR (NOT SHOWN IN DIAGRAM) 06106158AA 2

3 BOLT AND WASHER, HEX HEAD, LATCH TO DOOR ATTACHING 
 (NOT SHOWN IN DIAGRAM) 06510957AA 3

4

HANDLE, EXTERIOR DOOR

RIGHT 5RJ91JXWAB 1

LEFT 5RK15JXWAD 1

5 LINK, LATCH ACTUATING 68134162AA 1

6

CHANNEL, FRONT DOOR GLASS LOWER

RIGHT 68169376AA 1

LEFT 68169388AA 1

7 BOLT AND WASHER, HEX HEAD, CHANNEL TO DOOR (NOT SHOWN IN DIAGRAM) 06510957AA 1

8

REGULATOR, FRONT DOOR WINDOW

RIGHT 68401985AB 1

LEFT 68401986AB 1

9 NUT, HEX FLANGE, REGULATOR TO DOOR (NOT SHOWN IN DIAGRAM) 06106158AA 2

10

HANDLE, DOOR INTERIOR

RIGHT 1ZA10JXWAE 1

LEFT 1ZA11JXWAE 1

11 SCREW, M6X1X25, REMOTE TO DOOR ATTACHING (NOT SHOWN IN DIAGRAM) 68134817AA 4

12 BRACKET, DOOR INSIDE

13 SCREW AND WASHER, HEX FLANGE HEAD, REMOTE BRACKET ATTACHING
 (NOT SHOWN IN DIAGRAM) 06510274AA 6

14 NUT/RIVET (NOT SHOWN IN DIAGRAM) 06106217AA 1

15

WATERSHIELD, FRONT DOOR

RIGHT 68154620AC 1

LEFT 68154621AC 1

16 BRACKET, DOOR INSIDE, DOOR PANEL INNER (NOT SHOWN IN DIAGRAM) 68172363AA 1

18 PLUG (NOT SHOWN IN DIAGRAM) 68133283AA 1



D
O

O
R

 A
N

D
 C

O
M

P
O

N
E

N
T

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY189

DOOR AND COMPONENTS

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



D
O

O
R

 A
N

D
 C

O
M

P
O

N
E

N
T

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY190Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

DOOR AND COMPONENTS

SLIDING DOOR SHELL AND HINGES
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 DOOR, SLIDING, RIGHT 68249805AB 1

2 REINFORCEMENT

3 STUD, DOUBLE ENDED, M8X1.25X36.5 06512173AA 1

4 LATCH, SLIDING DOOR, RIGHT 68229629AA 1

5 SCREW, M6X1X18 06511271AA 2

6 STABILIZER, SLIDING DOOR 68195822AA 2

7 PIN, LOCATOR 68195823AB 2

8 SCREW, M6X1X18 06511273AA 4

9 STABILIZER, SLIDING DOOR 68214654AA 1

10 CATCH, SLIDING DOOR, SECONDARY, HOOK, SLIDING DOOR 68169423AB 1

11 SCREW 06511122AA 2

12 ROLLER, SLIDING DOOR, RIGHT 68271843AA 1

13 SCREW, M8X1.25X25 06511275AA 2

14 HANDLE, SLIDING DOOR, LEFT AND RIGHT WITH CABLE, [-O0] 5RK14JXWAC 1

15 CLIP, DOOR HANDLE 68525946AA 2

16 NUT, HEX FLANGE

17 BEZEL, REMOTE HANDLE 1ZQ05JXWAA 1

18 SEAL, DOOR, SLIDING DOOR LATCH INSULATOR 68293204AB 1

19 SCREW 06107025AA 2

20 HANDLE, SLIDING DOOR, INSIDE 1ZQ02JXWAA 1

21 SCREW, PILOT POINT 06106952AA 3

22 GASKET 68238544AB 1

23 LATCH, SLIDING DOOR, WITH CABLES, RIGHT 68226180AE 1

24 SCREW, M6X1X12 06509994AA 2

25 STRIKER, DOOR LATCH 68232446AC 1

26 SCREW, TORX, M8X1.25X23 68201888AA 2

27 ROLLER, SLIDING DOOR 68271845AA 1

28 SCREW, M8X1.25X25 06511275AA 2

29 ROLLER, SLIDING DOOR, 
RIGHT 68226100AA 1

30 BUMPER, SLIDING DOOR 68226091AA 1

31 SCREW, M8X1.25X20 06511274AA 3

32 BUMPER, SLIDING DOOR, RIGHT & LEFT 68169425AC 1

33 CLIP, LATCH, CABLE GUIDE, EXTERIOR HANDLE 06106950AA 3



D
O

O
R

 A
N

D
 C

O
M

P
O

N
E

N
T

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY191

DOOR AND COMPONENTS



D
O

O
R

 A
N

D
 C

O
M

P
O

N
E

N
T

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY192Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

DOOR AND COMPONENTS

REAR CARGO DOOR SHELL AND HINGES
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1

DOOR, REAR CARGO

RIGHT, [GLA] 68135029AF 1

LEFT, [GLA] 68172509AE 1

2 HINGE, REAR DOOR, UPPER 68195668AC 2

3 HINGE, REAR DOOR LOWER 68195669AC 1

4 PLATE, ON BODY 68095765AA 2

5 SCREW, TORX, M8X1.25X30, UPPER AND LOWER HINGE TO DOOR 68095855AA 4

6 SCREW, HEX FLANGE HEAD, M8X1.25X30, HINGE TO BODY 06106258AA 4

7 PLUG 1ZP89JXWAA 2

8 BOLT, HEX FLANGE HEAD, M8X1.25X14.00, HINGE TO BODY LOWER 06106317AA 3

9 BRACKET KIT, LICENSE PLATE 68223757AB 1

10 CAP, SCREW COVER (NOT SHOWN IN DIAGRAM) 68223755AA 4

11 BUMPER, LICENSE PLATE (NOT SHOWN IN DIAGRAM) 68073904AA 2

12 SCREW, ROUND WASHER HEAD TAPPING (NOT SHOWN IN DIAGRAM) 06107169AA 4

13 RETAINER (NOT SHOWN IN DIAGRAM) 06510552AA 4

[GLA] = REAR HINGED DOORS W/NO GLASS



D
O

O
R

 A
N

D
 C

O
M

P
O

N
E

N
T

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY193

DOOR AND COMPONENTS



D
O

O
R

 A
N

D
 C

O
M

P
O

N
E

N
T

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY194Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

DOOR AND COMPONENTS

REAR LEFT CARGO DOOR AND HARDWARE
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 LATCH, CARGO DOOR 68226087AB 1

2 PLATE, DOOR STABILIZER 68134292AA 1

3 SCREW, TORX HEAD, M6X1X18 06510589AA 8

4 STABILIZER, DOOR 68385054AA 2

5 SCREW 06510661AA 8

6 HANDLE, INSIDE RELEASE 1ZP90JXWAB 1

7 SCREW 06511203AA 2

8 LOCK, DOOR 68095820AA 1

9 SCREW, M6X1X12 06511295AA 3

10 LATCH, CARGO DOOR, LEFT 68226089AC 1

11 SCREW, M6X1X12 06511295AA 3

12 STRIKER, DOOR LATCH 68169415AC 1

13 SCREW, TORX HEAD, M6X1X18 06510589AA 8

14 STABILIZER, DOOR 68385055AA 1

15 SCREW 06106680AA 2

16 SCREW 06510661AA 8

17 STRIKER, DOOR LATCH, UPPER (NOT SHOWN IN DIAGRAM) 68375886AA 1

18 WASHER, FLAT, M8 (NOT SHOWN IN DIAGRAM) 06106948AA 1



D
O

O
R

 A
N

D
 C

O
M

P
O

N
E

N
T

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY195

DOOR AND COMPONENTS



D
O

O
R

 A
N

D
 C

O
M

P
O

N
E

N
T

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY196Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

DOOR AND COMPONENTS

REAR RIGHT CARGO DOOR AND HARDWARE
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 STABILIZER, DOOR, UPPER STABILIZER BUMPER 68385054AA 2

2 STRIKER, DOOR LATCH 68169398AB 1

3 SCREW, M6X1X18, STRIKER ATTACHING 06511273AA 4

4 LATCH, CARGO DOOR 68226088AB 1

5 SCREW 06107025AA 2

6 HANDLE, INSIDE REMOTE CONTROL 1ZP86JXWAB 1

7 SCREW, TORX HEAD, M6X1X12 06511276AA 3

8 ROD, INSIDE LOCK TO LATCH 68134553AA 1

9 LATCH, CARGO DOOR 68226175AD 1

10 SCREW, M6X1X12 06511295AA 3

11 STRIKER, DOOR LATCH 68232446AC 1

12 SCREW, TORX, M8X1.25X23 68201888AA 2

13 HANDLE, EXTERIOR DOOR 5RJ95JXWAD 1

14 NUT, HEX FLANGE 68095097AA 4

15 PLATE 68095765AA 2

16 SCREW, TORX HEAD, M6X1X18 06510589AA 8

17

FOAM, INSULATOR

FOAM, INSULATOR 68109711AA 1

FOAM, INSULATOR 68109712AA 1

18 WASHER (NOT SHOWN IN DIAGRAM) 68223494AA 1



D
O

O
R

 A
N

D
 C

O
M

P
O

N
E

N
T

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY197

DOOR AND COMPONENTS



D
O

O
R

 A
N

D
 C

O
M

P
O

N
E

N
T

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY198Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

DOOR AND COMPONENTS

SIDE DOOR MIRROR ASSEMBLY
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1

MIRROR, OUTSIDE REARVIEW, INCLUDES MIRROR GLASS

RIGHT [GTR] 5VF00JXWAI 1

LEFT [GTR] 5VF01JXWAI 1

2

BEZEL, MIRROR

RIGHT 1ZP63JXWAA 1

LEFT 1ZP68JXWAA 1

3 SCREW, PAN HEAD LOCKING, MIRROR ATTACHING (NOT SHOWN IN DIAGRAM) 06512018AA 4

4 SCREW, LARGE ROUND WASHER HEAD (NOT SHOWN IN DIAGRAM) 06107013AA 8

5 BUSHING (NOT SHOWN IN DIAGRAM) 68094674AA 1

6 STUD (NOT SHOWN IN DIAGRAM) 68315273AA 5

7 LAMP, SIDE MARKER (NOT SHOWN IN DIAGRAM) 68374916AA 1

8

GLASS, MIRROR REPLACEMENT, UPPER

RIGHT [GTR] 68465079AA 1

LEFT [GTR] 68465087AA 1

9

GLASS, MIRROR REPLACEMENT, LOWER

RIGHT [GTR] 68095310AA 1

LEFT [GTR] 68095311AA 1

10 SCREW, [GTR] (NOT SHOWN IN DIAGRAM) 68154062AA 4



D
O

O
R

 A
N

D
 C

O
M

P
O

N
E

N
T

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY199

SLIDING DOOR AND HARDWARE COMPONENTS
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 TRACK, SLIDING DOOR, CENTER 68229648AB 1

2 COVER 5SD68JXWAA 1

3 CLIP, ATTACHING

4 RIVET 06510658AA 1

5 SCREW, M6X1X18 06511272AA 1

6 NUT, HEX

7 RIVNUT, INSTALLATION 06106206AA 1

8 SCREW, M6X1X18 06511272AA 1

9 COVER, RIGHT 1ZQ00JXWAA 1

10 SEAL, DOOR, ROUND WASHERS BEHIND GUIDE (NOT SHOWN IN DIAGRAM) 68169430AA 6

DOOR AND COMPONENTS

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



D
O

O
R

 A
N

D
 C

O
M

P
O

N
E

N
T

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY200Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

FRONT DOOR WEATHERSTRIPS
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 WEATHERSTRIP, FRONT DOOR BODY MOUNTED 68241488AA 1

2

WEATHERSTRIP, FRONT DOOR GLASS RUN

RIGHT 68134039AA 1

LEFT 68134040AA 1

3 WEATHERSTRIP, FRONT DOOR GLASS RUN, LOWER 68134397AA 2

4

WEATHERSTRIP, FRONT DOOR OPENING

RIGHT 68233254AA 1

LEFT 68465082AA 1

5

MOLDING, ROOF, DITCH

RIGHT (NOT SHOWN IN DIAGRAM) 68109576AA 1

LEFT (NOT SHOWN IN DIAGRAM) 68109587AA 1

DOOR AND COMPONENTS



D
O

O
R

 A
N

D
 C

O
M

P
O

N
E

N
T

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY201

SLIDING DOOR WEATHERSTRIPS
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 WEATHERSTRIP, SLIDING DOOR 68226113AB 1

2 SEAL. DOOR, SLIDING DOOR LATCH INSULATOR (NOT SHOWN IN DIAGRAM) 68293206AB 1

DOOR AND COMPONENTS



D
O

O
R

 A
N

D
 C

O
M

P
O

N
E

N
T

S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY202Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

REAR DOOR WEATHERSTRIPS
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 WEATHERSTRIP, CARGO DOOR, UPPER 68472321AA 1

2 WEATHERSTRIP, CARGO DOOR, MOUNTED 68229641AD 1

3 WEATHERSTRIP, CARGO DOOR 68229637AD 1

4 WEATHERSTRIP, CARGO DOOR, LOWER 68229640AC 1

5 PLUG 68095715AA 2

DOOR AND COMPONENTS



E
X

T
E

R
IO

R
 M

O
L

D
IN

G
S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY203

EXTERIOR MOLDINGS



E
X

T
E

R
IO

R
 M

O
L

D
IN

G
S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY204Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

EXTERIOR MOLDINGS

SIDE BODY MOLDING ASSEMBLY
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1

MOLDING, WHEEL OPENING FLARE, FRONT

RIGHT 5NP38JXWAB 1

LEFT 5NP39JXWAB 1

2

MOLDING, DOOR OUTSIDE

LEFT 5LP21JXWAC 1

RIGHT 5LP22JXWAC 1

3

SCUFF PLATE, DOOR, FRONT

RIGHT 1ZT53JXWAB 1

LEFT 1ZT54JXWAB 1

4 SCREW AND WASHER, HEX HEAD TAPPING, M4.8X1.6X19.0, 
MOLDING & FLARE ATTACHING (NOT SHOWN IN DIAGRAM) 06104599AA 4

5 NUT, SNAP IN, MOLDING & FLARE ATTACHING (NOT SHOWN IN DIAGRAM) 06510625AA 2

6

MOLDING, DOOR OUTSIDE

LEFT 1ZT55JXWAB 1

RIGHT 1ZT58JXWAB 1

7

PLATE, SCUFF

RIGHT 1ZT47JXWAB 1

LEFT 1ZT50JXWAB 1

8

MOLDING, BODY SIDE

LEFT 1ZT43JXWAB 1

RIGHT 1ZT46JXWAB 1

9 SCREW, LARGE ROUND WASHER HEAD, BODY SIDE MOLDING ATTACHING 
 (NOT SHOWN IN DIAGRAM) 06107024AA 1

10 NUT, SNAP IN, BODY SIDE MOLDING ATTACHING (NOT SHOWN IN DIAGRAM) 68094455AA 3

11

MOLDING, DOOR OUTSIDE

RIGHT 1ZT28JXWAB 1

LEFT 1ZT32JXWAB 1

12

MOLDING, QUARTER WHEEL OPENING

LEFT 5LP19JXWAB 1

RIGHT 5LP20JXWAB 1

13 NUT, QUARTER WHEEL MOLDING ATTACHING (NOT SHOWN IN DIAGRAM) 68095711AA 1

14

MOLDING, SIDE SILL

RIGHT 1ZT37JXWAB 1

LEFT 1ZT40JXWAB 1

15

PLATE, SCUFF, REAR DOOR

RIGHT 1ZT56JXWAB 1

LEFT 1ZT57JXWAB 1

16 CLIP, TRIM, MOLDING ATTACHING, SQUARE HEAD (NOT SHOWN IN DIAGRAM) 68093998AA 50

17 RETAINER, TRIM PANEL, BODY TO REAR WHEEL FLARE (NOT SHOWN IN DIAGRAM) 06106747AA 5



E
X

T
E

R
IO

R
 M

O
L

D
IN

G
S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY205

EXTERIOR MOLDINGS

SPLASH SHIELDS
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1

SPAT, FRONT FENDER

LEFT (INCLUDES BRACKET) 1ZP03JXWAA 1

RIGHT (INCLUDES BRACKET) 1ZP06JXWAA 1

2

BRACKET, WHEEL HOUSE

RIGHT 68134782AA 1

LEFT 68134783AA 1

3

SPAT, REAR WHEEL OPENING

LEFT (INCLUDES BRACKET, MUD FLAP) 1ZP09JXWAA 1

RIGHT (INCLUDES BRACKET, MUD FLAP) 1ZP12JXWAA 1

4 BRACKET, TRIM 68134781AA 2

5 WASHER, FLAT M6XM12 68094394AA 2



E
X

T
E

R
IO

R
 M

O
L

D
IN

G
S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY206Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

EXTERIOR MOLDINGS

GRILLE ASSEMBLY
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 SURROUND, Grille, Chrome [MFD] 6RD02TZZAA 1

2 SCREW 68163460AA 4

3 MEDALLION, RADIATOR GRILLE [MFD] 68395015AA 1

6 SURROUND, Grille, Chrome [MFD] 68396715AA 1

7 NUT, Spring Push On, M3.2, Grille To Fascia, [MFD] (NOT SHOWN IN DIAGRAM) 06510521AA 6

[MFD] = SILVER GRILLE



IN
T

E
R

IO
R

 T
R

IM

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY207

INTERIOR TRIM

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



IN
T

E
R

IO
R

 T
R

IM

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY208Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

INTERIOR TRIM

HEADLINERS AND VISORS
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 HEADLINER [CTP] 1XD72LWRAI 1

2

VISOR

RIGHT 1YA60LD7AH 1

LEFT 1YA61LD7AH 1

3 SUPPORT, VISOR 5RM30LA6AA 2

4 SCREW, M6X1X25, VISOR TO ROOF 06106104AA 2

5 SCREW, M6X1X25, VISOR CENTER SUPPORT 06106104AA 2

6 TRIM COVER, HEADLINER 5QY70LWRAC 1

7

BRACKET, ROOF, ABSORBER LEFT

BOW 2 [CTP] 68185150AA 1

BOW 3 [CTP] 68185156AA 1

8 BRACKET, ROOF, ABSORBER RIGHT, [CTP] 68185159AA 1

9 PUSH PIN, ABSORBER ATTACH 06107027AA 3

10 BEZEL, DOME LAMP 1ZR48LA6AA 1

11 HOUSING, LAMP, DOME LAMP 5YU66LA6AA 1

12 PUSH PIN, HEADLINER ATTACH 1ZR35LA6AA 6

13 PUSH PIN 1ZR35LA6AA 6

14 FASTENER, M4.8X1.6X16.0

15 SCREW AND WASHER, HEX HEAD, ROOF SHELF TO BODY 06510571AA 4

16 SCREW, HEADLINER, REAR BRACKET 06106680AA 2

17 HANDLE, GRAB, LEFT OR RIGHT (NOT SHOWN IN DIAGRAM) 1ZR39LA6AA 1

18 BRACKET, HEADLINER (NOT SHOWN IN DIAGRAM) 68169507AA 1

[CTP] = NO CARGO PARTITION



IN
T

E
R

IO
R

 T
R

IM

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY209

INTERIOR TRIM



IN
T

E
R

IO
R

 T
R

IM

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY210Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

INTERIOR MOLDING AND PILLARS
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1

MOLDING, A PILLAR

RIGHT 6DA64LA6AD 1

LEFT 6DA65LA6AD 1

2 BRACKET, A-PILLAR, FOR GRAB HANDLE (NOT SHOWN IN DIAGRAM) 68343508AB 4

3 PLUG, SEAT BELT OPENING, SEAT BELT DELETE COVER PASSENGER 
SIDE ONLY [CD9] (NOT SHOWN IN DIAGRAM) 1ZS18LA6AA 1

4

MOLDING, B PILLAR, UPPER

RIGHT [CTP] 1YA74LA6AD 1

LEFT [CTP] 1YA75LA6AD 1

5

MOLDING, B PILLAR, LOWER

RIGHT [CTP] 5LL64JXWAB 1

LEFT [CTP] 5LL89JXWAB 1

6 CAP, SCREW COVER, UPPER B PILLAR SCREW COVER (NOT SHOWN IN DIAGRAM) 5MJ86LA6AA 2

7

MOLDING, SILL

RIGHT 1ZQ97JXWAB 1

LEFT 1ZQ98JXWAB 1

8

MOLDING, SIDE SILL

LEFT 1ZQ95JXWAA 1

RIGHT 1ZQ96JXWAA 1

9 COVER 1ZQ90LAHAB 1

10 PANEL, ACCESS, PASSENGER FLOOR ELECTRONIC UNIT COVER 
 (NOT SHOWN IN DIAGRAM) 1ZQ87LAHAB 1

11 RETAINER, PUSH ON, ROUND, PUSH ON, 5X30. SECURES ITEM 6 ACCESS PANEL
 (NOT SHOWN IN DIAGRAM) 68073375AA 3

12 COVER, BATTERY (NOT SHOWN IN DIAGRAM) 6JV49LAHAB 1

13 PLUG (NOT SHOWN IN DIAGRAM) 1ZQ99JXWAA 1

14 PLUG, SEAT BELT OPENING, COVERS ADJUSTABLE RETRACTOR TRACK [CTP]
 (NOT SHOWN IN DIAGRAM) 1ZR80LA6AA 2

15 PLUG, SEAT BELT OPENING, COVERS BOLT HOLE [CTP] (NOT SHOWN IN DIAGRAM) 1ZR71LA6AA 2

16 MOLDING, C PILLAR

17 HANDLE, GRAB, A PILLAR GRAB HANDLE (NOT SHOWN IN DIAGRAM) 1ZS17LA6AA 1

18 CAP, SCREW COVER, B-PILLAR UPR TO BODY (NOT SHOWN IN DIAGRAM)

19 SUPPORT, REAR SHELF PANEL, FOAM BLOCK (NOT SHOWN IN DIAGRAM) 68249629AA 1

20 PUSH PIN, A PILLAR CABIN HARNESS (NOT SHOWN IN DIAGRAM) 68195751AA 2

21 NUT, SNAP IN [CTP] (NOT SHOWN IN DIAGRAM) 68163294AA 1

[CTP] = NO CARGO PARTITION

INTERIOR TRIM



IN
T

E
R

IO
R

 T
R

IM

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY211

D PILLAR TRIM
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 PANEL, QUARTER TRIM, LEFT 1ZR78JXWAA 1

2

COVER, CARGO COMPARTMENT 1ZR79JXWAA 4

LEFT 68395015AA 1

RIGHT 1ZR83JXWAA 1

3 SCREW, TRIM 06106929AA 7

4 NUT, SNAP IN 06509809AA 1

INTERIOR TRIM



IN
T

E
R

IO
R

 T
R

IM

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY212Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS

SLIDING DOOR AND HARDWARE
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 PLUG, BODY

2

MOLDING, C PILLAR

RIGHT 5MH22LAHAA 1

LEFT 5MH23LAHAA 1

3 CLIP

4 NUT, SNAP IN

5 SCREW, PAN HEAD 68094522AA 7

6 BUSHING 68095702AA 7

7 FASTENER 68095226AA 4

8 MOLDING, C PILLAR, RIGHT

9 MOLDING, C PILLAR, LEFT

10 PANEL, CARGO COMPARTMENT, RIGHT REAR

11 PANEL, CARGO COMPARTMENT, LEFT FRONT

12 PANEL, CARGO COMPARTMENT, LEFT REAR

13 PANEL, CARGO COMPARTMENT

14 ABSORBER

15 BUTTON, TRIM

16 BUSHING 68095702AA 7

18 FASTENER 68095226AA 4

INTERIOR TRIM



IN
T

E
R

IO
R

 T
R

IM

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY213

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS

INTERIOR TRIM



IN
T

E
R

IO
R

 T
R

IM

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY214Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

INTERIOR TRIM

CARPET ASSEMBLY
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1

PANEL, SIDE TRIM

RIGHT 68134653AA 1

LEFT 68134654AA 1

2

COVER

RIGHT 1ZQ88LAHAC 1

LEFT 1ZQ90LAHAB 1

3

MOLDING, SIDE SILL

LEFT 1ZQ95JXWAA 1

RIGHT 1ZQ96JXWAA 1

4 CARPET, FRONT FLOOR (REFERENCE ONLY)

5 PANEL, ACCESS 1ZQ87LAHAB 1

6

MOLDING, SILL

MOLDING, SILL, RIGHT 1ZQ97JXWAB 1

MOLDING, SILL, LEFT 1ZQ98JXWAB 1

7 PLUG 1ZQ99JXWAA 1

8 CARPET, FRONT FLOOR 7HJ82LDUAA 1

9 COVER 5MU56LAHAA 1

10 BUSHING, LOCKING TAB FOR BATTERY COVER UPPER (NOT SHOWN IN DIAGRAM) 68133122AA 1

11 BUSHING, LOCKING TAB FOR BATTERY COVER LOWER (NOT SHOWN IN DIAGRAM) 68133120AA 1



IN
T

E
R

IO
R

 T
R

IM

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY215

INTERIOR TRIM



IN
T

E
R

IO
R

 T
R

IM

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY216Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

INTERIOR TRIM

UPPER FRONT DOOR TRIM PANELS
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1

MOLDING, DAY LIGHT OPENING, FRONT DOOR

RIGHT 1YA68LA6AA 1

LEFT 1YA69LA6AA 1

2

BEZEL, SPEAKER

RIGHT [RA9] AND/OR [RCD] 1YA62JXWAB 1

LEFT [RA9] AND/OR [RCD] 1YA63JXWAB 1

3 RIVET 68202065AA 2

4

PLUG, COVER, PULL CUP

RIGHT 5RB58JXWAB 1

LEFT 5RB59JXWAB 1

5

BRACKET, DOOR INSIDE

RIGHT 68172359AB 1

LEFT 68172361AB 1

6 SCREW, M6X1X25 68134817AA 2

7

PANEL ASSEMBLY, FRONT DOOR TRIM

RIGHT 7JR70JXWAA 1

LEFT 7JR71JXWAA 1

8 COVER, SCREW. REAR SIDE OF DOOR PANEL 5LX50JXWAA 1

9

BEZEL, REMOTE HANDLE

RIGHT 1ZA36JXWAA 1

LEFT 1ZA37JXWAA 1

10

HANDLE, DOOR INTERIOR

RIGHT 1ZA10JXWAE 1

LEFT 1ZA11JXWAE 1

11 SCREW, M4X2.50X25, DOOR TRIM PANEL TO BRACKET 06106303AA 1

12 RIVET 68202065AA 2

13 INSERT 68073412AA 1

14 SCREW, M6X1X25, DOOR TRIM PANEL TO BODY 68134817AA 4

15 SCREW, M6X1X25, MAP POCKET TO DOOR 68134817AA 4

16 PLUG, ACCESS HOLE, DOOR FRAME [-O0] 5LX52JXWAA 1

17

MAP POCKET, DOOR TRIM PANEL

RIGHT 5LE26JXWAA 1

LEFT 5LE27JXWAA 1

18 BUSHING (NOT SHOWN IN DIAGRAM) 68094454AA 3

[RA9] = RADIO WIRING PREP

[RCD] = 4 SPEAKERS



IN
T

E
R

IO
R

 T
R

IM

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY217

LOWER FRONT DOOR TRIM PANELS
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1

PANEL ASSEMBLY, FRONT DOOR TRIM

RIGHT 1YA58JXWAB 1

LEFT 1YA59JXWAB 1

2 SCREW, M6X1X25 68134817AA 4

INTERIOR TRIM



IN
T

E
R

IO
R

 T
R

IM

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY218Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

SLIDING DOOR TRIM PANELS
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 CLIP, TRIM PANEL

2 PANEL, SLIDING DOOR TRIM 1ZP98LAHAB 1

3 PUSH PIN 6SC00LA6AA 20

INTERIOR TRIM



IN
T

E
R

IO
R

 T
R

IM

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY219

INTERIOR TRIM

ALTERNATE DESIGN

4A

REAR CARGO DOOR TRIM PANELS
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 PLUG 1ZP88LAHAA 1

2 PUSH PIN 68094743AA 4

3 PANEL, REAR DOOR TRIM

4

PANEL, REAR DOOR

RIGHT [GLF] 1ZP82LAHAB 1

LEFT [GLF] 1ZP92LAHAA 1

4A
RIGHT (OPTIONAL HEAVY DUTY ALUMINIUM DESIGN) 1558-0006 1

LEFT (OPTIONAL HEAVY DUTY ALUMINIUM DESIGN) 1558-0005 2

5 HANDLE, INSIDE RELEASE 1ZP90JXWAB 1

6 SCREW 06107025AA 2

7 PUSH PIN 6SC00LAHAA 12

[GLF] = 260 DEG OPENING REAR HINGED DOORS

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



IN
T

E
R

IO
R

 T
R

IM

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY220Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

DRIVERS BUCKET SEAT ASSEMBLY
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 SEAT SET, COMPLETE, DOES NOT INCLUDE HEADRESTS & SLEEVES 
 (NOT SHOWN IN DIAGRAM)

2 SEAT COMPLETE, FRONT

3 HEADREST, FRONT

4 SLEEVE, HEADREST, CONTAINS LOCKING AND NON-LOCKING SLEEVES 
[X8Z], [CDN], [CJ1] 5SE77LXBAA 1

5 COVER, FRONT SEAT BACK [X8Z], [CDN], [CJ1] 5SE73LXBAA 1

6 ARMREST, FRONT SEAT [X8Z], [CDN], [CJ1] 5SF69LXBAB 1

7 FOAM, FRONT SEAT BACK

8 COVER, FRONT SEAT CUSHION [X8Z], [CDN], [CJ1] 5SE75LXBAA 1

9 FOAM, SEAT CUSHION, FRONT

[CDN] = 4 WAY ADJUSTABLE DRIVER SEAT

[CJ1] = SUPPLEMENTAL FRT SEAT SIDE AIR BAGS

[X8Z] = SEAT PARTS MODULE

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS

INTERIOR TRIM



IN
T

E
R

IO
R

 T
R

IM

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY221

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS

INTERIOR TRIM



IN
T

E
R

IO
R

 T
R

IM

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY222Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

ADJUSTERS, RECLINERS, SHIELDS AND RISERS
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 FRAME, FRONT SEAT BACK, [X8Z], [CDN], [CJ1] 68263797AA 1

2 ELEMENT, HEATED SEAT, SEAT BACK (SERVICED WITH SEAT BACK FOAM ONLY) 

3 LUMBAR, SUPPORT, INCLUDES HAND WHEEL

4 KNOB, LUMBAR

5 ELEMENT, HEATED SEAT, SEAT CUSHION (SERVICED WITH SEAT CUSHION FOAM 
ONLY)

6 PAN, SEAT CUSHION, [X8Z], [CDN], [CJ1] 68240182AA 1

7 KNOB, SEAT RECLINER [X8Z], [CDN], [CJ1] 5SF70LXBAA 1

8 FRAME, FRONT SEAT CUSHION, [X8Z], [CDN], [CJ1] 68263795AA 1

9 SHIELD, SEAT CUSHION [X8Z], [CDN], [CJ1] 5VG17LXBAA 1

10 ADJUSTER, MANUAL SEAT [X8Z], [CDN], [CJ1] 5SF63LXBAA 1

11 TOWEL BAR, SEAT ADJUSTER HANDLE [X8Z], [CDN], [CJ1] 5SF68JXWAA 1

12 RISER, SEAT [X8Z], [CDN], [CJ1] 68240429AA 1

13 SCREW, DRIVER SEAT TO FLOOR (NOT SHOWN IN DIAGRAM) 68134067AA 2

14 BRACKET, EXTINGUISHER (NOT SHOWN IN DIAGRAM)

15 EXTINGUISHER, FIRE (NOT SHOWN IN DIAGRAM)

16 BOLT, PAN HEAD, M6X1.00X19.00, EXTINGUISHER TO SEAT (NOT SHOWN IN DIAGRAM)

17 HANDLE, SEAT ADJUSTER (NOT SHOWN IN DIAGRAM)

18 SCREW, PAN HEAD, RISER TO FLOOR, REAR (NOT SHOWN IN DIAGRAM)

19 SHIELD, FRONT SEAT [CDN] OR [CDL] OR [CDU], [X8Z] (NOT SHOWN IN DIAGRAM) 1ZU37JXWAA 1

20 SHIELD, FRONT SEAT [CDN] OR [CDL] OR [CDU], [X8Z] (NOT SHOWN IN DIAGRAM) 1ZU38JXWAA 1

21 SHIELD, FRONT SEAT (NOT SHOWN IN DIAGRAM)

22 SCREW, TAPPING, M4.8X1.6X19.0, COVER TO SEAT BASE, [CDN] OR [CDL] OR [CDU] OR 
[CMB] (NOT SHOWN IN DIAGRAM) 68171979AA 2

[CDL] = DRIVER 6-WAY ADJ. LUMBAR SEAT
[CDN] = 4 WAY ADJUSTABLE DRIVER SEAT
[CDU] = DRIVER/PASS. 6-WAY ADJ LUMBAR SEATS
[CJ1] = SUPPLEMENTAL FRT SEAT SIDE AIR BAGS
[CMB] = HEATED DRIVER SEAT
[X8Z] = SEAT PARTS MODULE

INTERIOR TRIM



IN
T

E
R

IO
R

 T
R

IM

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY223

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS

INTERIOR TRIM

OVERHEAD CONSOLE
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 BEZEL, OVERHEAD CONSOLE

2 SCREW, M6X1X20, BRACKET TO OVERHEAD SHELF

3 SCREW, HEX, M6X1X35, CONSOLE TO OVERHEAD SHELF (NOT SERVICED)

4 RIVET

5 CAP, COVER

6 LAMP, DOME, SEE GROUP 008 (REFERENCE ONLY)

7 GROMMET 68163421AA 2

8 BEZEL, DOME LAMP 1ZR48LA6AA 1

9 SCREW, REAR BRACKET HEADLINER CENTER TO BODY 06106680AA 2

10 BEZEL, DOME LAMP 1ZR48LA6AA 1

11 BRACKET

12 NUT, OVERHEAD SHELF TO BODY 06509688AA 3

13 BRACKET

14 BRACKET, CONSOLE

15 BRACKET

16 FOAM, AIR BLOCK (NOT SHOWN IN DIAGRAM) 68230502AA 1

17

ABSORBER, FRONT ENERGY

RIGHT (NOT SHOWN IN DIAGRAM) 5MH18LDMAA 1

LEFT (NOT SHOWN IN DIAGRAM) 5MH19LDMAA 1

18 BRACKET, GAUGE, EXPORT ONLY (NOT SHOWN IN DIAGRAM)



IN
T

E
R

IO
R

 T
R

IM

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY224Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

INTERIOR TRIM

INSTRUMENT PANEL STRUCTURE
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 PANEL, INSTRUMENT PANEL [X81] 1XC07JXWAF 1

2 REINFORCEMENT, INSTRUMENT PANEL, [CGE] OR [CGW], [X81] 68528065AA 1

4 DUCT, DEMISTER, RIGHT, [X81] 68169357AA 1

5 DUCT, DEMISTER, LEFT 68169358AA 1

6 GRILLE, DEFROSTER 1YB22JXWAA 1

7

BRACE, INSTRUMENT PANEL TO FLOOR

RIGHT (NOT SHOWN IN DIAGRAM) 68158694AA 1

LEFT (NOT SHOWN IN DIAGRAM) 68158695AA 1

8 BRACKET, INSTRUMENT PANEL, CENTER STACK OPENING (NOT SHOWN IN DIAGRAM) 68158693AB 1

9 BRACKET, INSTRUMENT PANEL, HVAC ATTACHING (NOT SHOWN IN DIAGRAM) 68158697AA 1

10 BRACKET, A/C LINE, [CGE] OR [CGW], [X81] (NOT SHOWN IN DIAGRAM) 68189482AA 1

12 BRACKET, DASH, RIGHT (NOT SHOWN IN DIAGRAM) 68194412AF 1

13 BRACKET, SENSOR MOUNTING, LEFT (NOT SHOWN IN DIAGRAM) 68194413AC 1

15 CLIP, SPRING, [X81] (NOT SHOWN IN DIAGRAM) 68169355AA 2

16 NUT (NOT SHOWN IN DIAGRAM) 06107041AA 1

17 SCREW (NOT SHOWN IN DIAGRAM) 06510576AA 1

18 STUD, DOUBLE ENDED (NOT SHOWN IN DIAGRAM) 06510583AA 2

19 STUD, DOUBLE ENDED, BRACKET TO CCB (NOT SHOWN IN DIAGRAM) 06511648AA 2

20 STUD, WELD, M6X1X25, GEAR SHIFT TO DASH COVER (NOT SHOWN IN DIAGRAM) 06106020AA 4

[CGE] = PASSENGER AIR BAG

[CGW] = DRIVER & FRONT PASSENGER AIR BAGS

[X81] = INSTRUMENT PANEL PARTS MODULE



IN
T

E
R

IO
R

 T
R

IM

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY225

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS

INTERIOR TRIM



IN
T

E
R

IO
R

 T
R

IM

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY226Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

INTERIOR TRIM

UPPER INSTRUMENT PANEL
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1

OUTLET, AIR CONDITIONING & HEATER

LEFT [X81] 1YB11JXWAB 1

RIGHT 1YB12JXWAB 1

2

OUTLET, AIR CONDITIONING & HEATER

LEFT [X81] 1YB09JXWAB 1

RIGHT 1YB10JXWAB 1

3 BEZEL, HOOD 1YB39JXWAB 1

4 SCREW 06509682AA 6

5 BIN, INSTRUMENT PANEL, STORAGE

6 COVER, FUSE ACCESS 1YB30JXWAA 1

7 SCREW (NOT SHOWN IN DIAGRAM) 6QA68JXWAA 2

8 CLIP, SPRING [X81] 68073307AA 24

9 LID, STORAGE BIN 1ZP54JXWAA 1

10 LATCH, STORAGE BIN LID

11 PIN, DOOR HINGE, UPPER LID 68169359AA 1

12 COVER, INSTRUMENT PANEL, TOP 1YB26JXWAA 1

13 BIN, INSTRUMENT PANEL, BOTTLE HOLDER 1YB33JXWAA 1

14 BUMPER, BIN (NOT SHOWN IN DIAGRAM) 06106944AA 2

15 BEZEL, INSTRUMENT PANEL, CENTER 1YB13JXWAC 1

16 SCREW AND WASHER, HEX FLANGE HEAD (NOT SHOWN IN DIAGRAM) 06106404AA 8

17 BRACKET, INSTRUMENT PANEL (NOT SHOWN IN DIAGRAM) 68134219AA 1

18 NUT, SPRING U TYPE, CENTER BEZEL (NOT SHOWN IN DIAGRAM) 06509756AA 4

19 CLIP, RETAINING, IP CENTER TO IP BEZEL 06106644AA 1

20 SCREW, HEX FLANGE HEAD, M8X1.25X30.0, IP TO DASH PANEL 06509797AA 7

21 SCREW, LARGE ROUND WASHER HEAD, M4.8X1.59X16 (NOT SHOWN IN DIAGRAM) 06106224AA 4

22 CLIP, U TYPE, OUTLET ATTACHING (NOT SHOWN IN DIAGRAM) 68134535AA 1

[X81] = INSTRUMENT PANEL PARTS MODULE



IN
T

E
R

IO
R

 T
R

IM

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY227

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS

INTERIOR TRIM



IN
T

E
R

IO
R

 T
R

IM

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY228Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

INTERIOR TRIM

LOWER INSTRUMENT PANEL
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 BIN, INSTRUMENT PANEL, STORAGE BIN

2 MAT, INSTRUMENT PANEL, PASSENGER BIN 5LT62JXWAA 1

3 PIN, GLOVE BOX DOOR [JKH] 68196956AA 1

4 ASH RECEIVER, INSTRUMENT PANEL 1RY38JXWAA 1

5 CAP, SCREW COVER, CUP HOLDER

5 CAP, SCREW COVER, CUP HOLDER, RIGHT 5MT92JXWAB 1

5 CAP, SCREW COVER, CUP HOLDER, LEFT 5MT93JXWAB 1

6 CUPHOLDER, INSTRUMENT PANEL, OPEN BIN 1ZS65JXWAE 1

7 USB, CHARGING PORT, [RS3] (NOT SHOWN IN DIAGRAM) 68212468AA 1

8 COVER, STEERING COLUMN OPENING 1YB23JXWAA 1

9 BEZEL, CUP HOLDER, 3 CUP 1ZS67JXWAC 1

10 SCREW, TAPPING (NOT SHOWN IN DIAGRAM) 06107044AA 6

11 GLOVE BOX, INSTRUMENT PANEL [JKH] 5RA45JXWAC 1

12 SCREW, SELF-TAPPING [JKH] (NOT SHOWN IN DIAGRAM) 68429393AA 1

13 BUMPER, DOOR [JKH] (NOT SHOWN IN DIAGRAM) 68073519AA 1

14 COVER, STEERING COLUMN 1ZS75LAHAA 1

15 COVER, INSTRUMENT PANEL, ALSO SHOWN IN 50 - 1710 1YB26JXWAA 1

16 MAT, INSTRUMENT PANEL, ASH RECEIVER (NOT SHOWN IN DIAGRAM) 68169340AA 1

17 MAT, CUP HOLDER, FITS INSIDE 3 CUP HOLDER 68169646AA 1

20 SCREW, TAPPING, M4.8X1.6X25.0, LOWER IP COVER/OPEN BOX BEZEL 
 (NOT SHOWN IN DIAGRAM) 06107042AA 1

21 BEZEL, INSTRUMENT PANEL, LOWER 1YB19JXWAB 1

22 CLIP, CONSOLE (NOT SHOWN IN DIAGRAM) 68098401AA 3

23 SCREW, STEERING SHROUD TO COLUMN (NOT SHOWN IN DIAGRAM) 68162579AA 7

24 BEZEL, A/C OUTLET, USB PORT TRIM SUPPORT

25 BRACKET, CUP HOLDER 68416994AA 1

26 BIN, INSTRUMENT PANEL 1YB28JXWAA 1

27 SCREW, TAPPING, SWITCH BANK TO CENTER CONSOLE 06510317AA 6

28 SCREW (NOT SHOWN IN DIAGRAM) 06510595AA 12

29 COVER, INSTRUMENT PANEL, GEAR LEVER CABLE LOWER 6GP09JXWAB 1

30 RIVET, DIESEL BRACKET TO IP SUPPORT (NOT SERVICED)

31 SCREW, CUPHOLDER, GLOVEBOX DOOR TO IP 06509682AA 6

32 BEZEL, LED, AMBIENT LIGHT IN CUPHOLDER (NOT SHOWN IN DIAGRAM)

33 LED, AMBIENT LIGHT (NOT SHOWN IN DIAGRAM)

34 PLUG, LED LAMP HOLE (NOT SHOWN IN DIAGRAM) 6YU85JXWAA 1

35 BRACKET, INSTRUMENT PANEL [X81] (NOT SHOWN IN DIAGRAM) 68134462AA 1

36 NUT, HEX, GLOVE BOX ATTACHING [JKH] (NOT SHOWN IN DIAGRAM) 68429401AA 1

[JKH] =GLOVE BOX

[RS3] = REMOTE USB PORT - CHARGE ONLY

[X81] = INSTRUMENT PANEL PARTS MODULE



B
O

D
Y

 S
H

E
E

T
 M

E
T

A
L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY229

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS

BODY SHEET METAL



B
O

D
Y

 S
H

E
E

T
 M

E
T

A
L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY230Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

FRONT FLOOR PLAN ASSEMBLY
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 PAN, REAR FLOOR 68413807AA 1

2 REINFORCEMENT, SEAT 68165220AA 1

3 CROSSMEMBER, REAR FLOOR 68167110AB 1

4 BRACKET, CROSSMEMBER (REFERENCE ONLY)

5 BRACKET, FUEL TANK 68186091AA 2

6 REINFORCEMENT 68185132AA 2

7

REINFORCEMENT, SEAT

RIGHT 68171996AA 1

LEFT 68171997AB 1

8

REINFORCEMENT, B-PILLAR

RIGHT 68167242AA 1

LEFT 68167243AA 1

9 HOUSING, FUEL FILLER 68165078AA 1

10

BRACKET, CROSSMEMBER

RIGHT 68165222AB 1

LEFT 68167051AB 1

11 REINFORCEMENT, B-PILLAR

12

SIDEMEMBER, FLOOR

RIGHT 68166994AA 1

LEFT 68166996AA 1

13 BRACKET, FUEL TANK 68165223AA 1

14 PAN, FRONT FLOOR 68159482AA 1

15 CROSSMEMBER, FRONT SEAT RETENTION 68159485AA 1

16 TRAY, BATTERY 68169810AB 1

17 COVER, BATTERY 6JV49LAHAB 1

18 CROSSMEMBER, DASH 68375923AA 1

19

REINFORCEMENT, SILL

RIGHT (NOT SHOWN IN DIAGRAM) 68166918AA 1

LEFT (NOT SHOWN IN DIAGRAM) 68166956AA 1

20 PAN, REAR FLOOR 68185887AB 1

21 REINFORCEMENT, B-PILLAR (NOT SHOWN IN DIAGRAM)

22

REINFORCEMENT, B-PILLAR

RIGHT 68158917AC 1

LEFT 68203070AC 1

BODY SHEET METAL



B
O

D
Y

 S
H

E
E

T
 M

E
T

A
L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY231

BODY SHEET METAL



B
O

D
Y

 S
H

E
E

T
 M

E
T

A
L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY232Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

REAR FLOOR PLAN ASSEMBLY
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 PAN, CENTER FLOOR 68167035AA 1

2 PAN, REAR FLOOR 68167006AA 1

3

WHEELHOUSE, REAR INNER

LEFT 68134104AA 1

RIGHT 68134105AA 1

4 CROSSMEMBER, REAR FLOOR 68184192AA 1

5

REINFORCEMENT, WHEELHOUSE

RIGHT 68190763AA 1

LEFT 68190764AA 1

6 REINFORCEMENT, REAR FLOOR PAN 68190765AB 1

7 PANEL, REAR CLOSURE 68184193AA 1

8

REINFORCEMENT, REAR SUSPENSION

RIGHT 68172234AA 1

LEFT 68172258AA 1

9

RAIL, REAR

RIGHT 68167179AD 1

LEFT 68167225AB 1

10 BRACKET, FRAME 68167173AA 1

11 BRACKET, ABS SWITCH 68197401AA 1

12 MOUNT, SHOCK UPPER 68167209AC 1

13 REINFORCEMENT, REAR SUSPENSION 68200512AA 1

14

REINFORCEMENT, REAR SUSPENSION

RIGHT 68172235AB 1

LEFT 68172256AB 1

15 CROSSMEMBER, FLOOR PAN 68429961AA 1

16 CROSSMEMBER, FLOOR PAN 68134227AB 1

17 CROSSMEMBER, FLOOR PAN 68134228AB 1

18 CROSSMEMBER, FLOOR PAN 68134229AB 2

19 CROSSMEMBER, FLOOR PAN 68292654AA 1

20 CROSSMEMBER, FLOOR PAN 68134231AB 1

21 CROSSMEMBER, FLOOR PAN 68134053AA 1

22 REINFORCEMENT, CROSSMEMBER 68159489AB 1

23 BRACKET, FRAME RAIL 68167273AA 1

24 LOOP, CARGO TIE DOWN (NOT SHOWN IN DIAGRAM) 68095849AA 8

25

RAIL, FRAME SIDE

RIGHT 68184206AB 1

LEFT 68184207AB 1

26

REINFORCEMENT, SIDE RAIL

RIGHT 68167064AA 1

LEFT 68190165AA 1

27 REINFORCEMENT, REAR FLOOR PAN 68184109AA 1

28 BRACKET, BRAKE SENSOR WIRE 68166919AA 1

BODY SHEET METAL



B
O

D
Y

 S
H

E
E

T
 M

E
T

A
L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY233

BODY SHEET METAL

UNDERBODY SHIELDS AND SKID PLATES
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 BELLY PAN, EXTENSION FRONT 68163987AB 1

2 NUT, RIVET 06107016AA 1

3 SCREW AND WASHER, HEX HEAD TAPPING, M4.8X1.6X19.0 06104599AA 4

4 SCREW, HEX FLANGE HEAD, M10X1.25X32 06106253AA 1



B
O

D
Y

 S
H

E
E

T
 M

E
T

A
L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY234Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

BODY SHEET METAL

PLUGS
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 PLUG, BODY

2 PLUG, BODY, RUBBER 06106634AA 3

3 PLUG, CLUTCH CABLE ROUTING 68134023AA 1

4 PLUG, FRONT FASCIA (NOT SERVICED)

5 PLUG, DRAIN 68125952AA 1

6 PLUG, BODY 68134024AA 2

7 PLUG, BODY 68114372AA 2

8 PLUG, FRONT SIDE RAIL 68134565AA 1

9 PLUG, BRAKE CABLE ROUTING PLUG 68134602AA 1

10 PLUG 68073528AA 6

11 PLUG, FRONT FASCIA (NOT SERVICED)

12 PLUG, CLUTCH CABLE ROUTING (REFERENCE ONLY)

13 PLUG, ACCESS HOLE 68073525AA 5

14 PLUG, FLOOR

15 PLUG, BODY 68169455AA 1

16 PLUG, FLOOR 68169460AA 2

17 PLUG, BODY (NOT SERVICED)

18 BUTTON, LIFTGATE TRIM (REFERENCE ONLY)

19 PLUG, BODY (NOT SHOWN IN DIAGRAM) 68169456AA 1

20 PLUG, BODY, TRIANGULAR ON REAR LEFT TRIM (NOT SHOWN IN DIAGRAM)

21 PLUG, ROUND REAR DOOR HOLE (NOT SHOWN IN DIAGRAM) 68163329AA 6

22 RETAINER (NOT SHOWN IN DIAGRAM)

23 TAPE, SEALING, FOIL BACK, C PILLAR LOWER PLUG, [GKA] OR [GKB] OR [GKS] 
 (NOT SHOWN IN DIAGRAM) 04860940AB 1

24 TAPE, SEALING, FOIL BACK, BODY SIDE OUTER RECTANGLE 
 (NOT SHOWN IN DIAGRAM) 05160290AB 3

25 TAPE, SEALING, 38MM SQUARE, SHOCK TOWER HOLES (NOT SHOWN IN DIAGRAM) 55364097AB 4



B
O

D
Y

 S
H

E
E

T
 M

E
T

A
L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY235

BODY SHEET METAL



B
O

D
Y

 S
H

E
E

T
 M

E
T

A
L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY236Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

FRONT FENDER ASSEMBLY
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1

PANEL, FENDER

RIGHT 68213477AB 1

LEFT 68213478AB 1

2 SCREW, M6X1X14 06106326AA 1

3

BRACKET, FENDER MOUNTING

RIGHT 68095784AA 1

LEFT 68134448AA 1

4 BEAM, UPPER LOAD PATH, LEFT 68159487AB 1

5 NUT/RIVET (NOT SHOWN IN DIAGRAM) 06509731AA 3

6 BRACKET, SENSOR MOUNTING 68194414AB 2

7

BEAM, UPPER LOAD PATH

RIGHT 68134094AA 1

LEFT 68134095AA 1

8

TOWER, FRONT SUSPENSION

RIGHT 68166881AA 1

LEFT 68166925AD 1

9

SHIELD, WHEELHOUSE, FRONT

RIGHT 68193712AC 1

LEFT 68193713AC 1

10 STUD, M6X1.00X17.00 (NOT SHOWN IN DIAGRAM) 06510601AA 1

BODY SHEET METAL



B
O

D
Y

 S
H

E
E

T
 M

E
T

A
L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY237

BODY SHEET METAL



B
O

D
Y

 S
H

E
E

T
 M

E
T

A
L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY238Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

HOOD ASSEMBLY
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 HOOD 68095724AA 1

3 CLIP, SILENCER (NOT SHOWN IN DIAGRAM) 1ZQ10JXWAA 8

4 WEATHERSTRIP, HOOD TO COWL 68134688AB 1

5

HINGE, HOOD

HINGE, HOOD, RIGHT 68095734AA 1

HINGE, HOOD, LEFT 68095735AA 1

6 SCREW, M6X1X22, HINGE TO HOOD 06106255AA 4

7 ISOLATOR, HOOD PROP ROD 68162954AA 1

8 WEATHERSTRIP, HOOD 68109574AC 1

9 BEZEL 1ZQ12JXWAA 1

10 NUT, M6X1.00 06106203AA 9

11 SCREW 06511203AA 9

12 ROD, HOOD PROP 68226021AC 1

13 BUSHING, HOOD PROP ROD PIVOT 68099819AA 1

14 CLIP, CABLE ROUTING 68134573AA 1

15 LATCH, HOOD 68223640AA 1

16 NUT, HEX FLANGE 06106158AA 2

17 CABLE, HOOD RELEASE 68226090AA 1

18 HANDLE, LATCH RELEASE 1ZQ11JXWAA 1

19 SCREW 06107025AA 3

20 BUMPER, OVERSLAM 68073366AA 2

21 CLIP, HOOD LATCH RELEASE 68134598AA 1

22 CLIP, HOOD LATCH RELEASE 68103656AA 1

23 CLIP, HOOD PROP ROD 68132630AA 1

BODY SHEET METAL



B
O

D
Y

 S
H

E
E

T
 M

E
T

A
L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY239

BODY SHEET METAL



B
O

D
Y

 S
H

E
E

T
 M

E
T

A
L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY240Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

BODY SHEET METAL

COWL AND DASH PANEL ASSEMBLY
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1

BEZEL, AIR INLET

BEZEL, AIR INLET, LEFT 1ZS88JXWAD 1

BEZEL, AIR INLET, RIGHT 1ZS89JXWAD 1

2

COVER, COWL GRILLE

COVER, COWL GRILLE, LEFT 68134625AA 1

COVER, COWL GRILLE, RIGHT 68134626AA 1

3 RETAINER 68132493AA 2

4 CROSSMEMBER, DASH 68159483AC 1

5 DUCT, AIR INLET 68169309AE 1

6 TUBE, DRAIN 68185151AB 1

7 BRACKET, COWL, BRACKET FOR DRAIN TUBE (NOT SHOWN IN DIAGRAM) 68134773AA 1

8

REINFORCEMENT, FENDER

REINFORCEMENT, FENDER, RIGHT 68134092AA 1

REINFORCEMENT, FENDER, LEFT 68134093AA 1

9 FILTER, CABIN AIR 68169308AA 1

10 BEZEL 1ZQ12JXWAA 1

11 TUBE, DRAIN 68445329AA 1

12 PANEL, DASH 68157034AC 1

13 INSULATION, DASH PANEL 68163837AF 1

14 PANEL, DASH 68157035AC 1

15 STUD, WELD (NOT SHOWN IN DIAGRAM) 68135012AA 3

16 BRACKET (NOT SHOWN IN DIAGRAM) 68186854AA 1

17 BRACKET, PEDAL (NOT SHOWN IN DIAGRAM) 68189192AA 1

18 INSULATION, DASH PANEL (NOT SHOWN IN DIAGRAM) 68164217AD 1

19 INSULATION, DASH PANEL (NOT SHOWN IN DIAGRAM) 68164224AE 1

21

BRACKET, TRIM, COWL LEFT

LEFT (NOT SHOWN IN DIAGRAM) 68134536AA 1

RIGHT (NOT SHOWN IN DIAGRAM) 68293699AA 1

22 BUSHING (NOT SHOWN IN DIAGRAM) 68095276AA 10

23 BUSHING, COWL TOP COVER TO BODY ATTACH (NOT SHOWN IN DIAGRAM) 68109662AA 4

24 CLIP, COWL SCREEN (NOT SHOWN IN DIAGRAM) 06510551AA 2

25 CLIP, COWL DRAIN HOSE ATTACHING (NOT SHOWN IN DIAGRAM) 68134995AA 2

26 CLIP (NOT SHOWN IN DIAGRAM) 68169647AA 1

27 PLUG (NOT SHOWN IN DIAGRAM) 68134498AA 1

28 WASHER, FLAT, ENGINE SIDE LOWER DASH SILENCER ATTACHING 
 (NOT SHOWN IN DIAGRAM) 68101366AA 3

29 SCREW, TORX, COWL GRILLE TO BODY (NOT SHOWN IN DIAGRAM) 06510591AA 1

30 SEAL, COWL 68236967AB 1



B
O

D
Y

 S
H

E
E

T
 M

E
T

A
L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY241

BODY SHEET METAL



B
O

D
Y

 S
H

E
E

T
 M

E
T

A
L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY242Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

BODY SHEET METAL

LEFT SIDE COMPLETE APERTURE PANEL STRUCTURE
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 REINFORCEMENT, A-PILLAR 68167587AB 1

2 REINFORCEMENT, ROOF RAIL 68167484AA 1

3 REINFORCEMENT, ROOF RAIL 68223538AA 1

4 REINFORCEMENT, C-PILLAR 68167617AA 1

5 REINFORCEMENT, C-PILLAR 68167468AA 1

6 REINFORCEMENT, C-PILLAR 68167471AB 1

7 REINFORCEMENT, ROOF RAIL 68167465AA 1

8 REINFORCEMENT, D PILLAR UPPER 68134183AA 1

9 REINFORCEMENT, ROOF RAIL 68167482AA 1

10 REINFORCEMENT, C-PILLAR 68167470AC 1

11 REINFORCEMENT, ROOF RAIL

12 BRACKET, FRAME RAIL 68167273AA 2

13 REINFORCEMENT, ROOF RAIL 68167261AA 1

14 EXTENSION, ROOF BOW 68167258AA 1

15 REINFORCEMENT, ROOF PANEL 68167256AA 1

16 REINFORCEMENT, D PILLAR 68167475AA 1

17 REINFORCEMENT, B-PILLAR 68167480AA 1

18 REINFORCEMENT, B-PILLAR 68196144AA 1

19 REINFORCEMENT, SIDE PANEL 68109663AA 1

20 REINFORCEMENT, SIDE PANEL

21 REINFORCEMENT, CENTER PILLAR

22 REINFORCEMENT, BODY SIDE APERTURE 68109686AA 1

23 REINFORCEMENT, CENTER PILLAR 68167483AA 1

24 REINFORCEMENT, C-PILLAR 68109577AA 1

25 REINFORCEMENT, C-PILLAR 68207338AD 1

26 REINFORCEMENT, SIDE PANEL 68109624AA 1

27 REINFORCEMENT, BODY SIDE APERTURE REAR 68134338AA 1

28 REINFORCEMENT, SIDE PANEL 68134043AA 1

29 REINFORCEMENT, SIDE PANEL 68109623AA 1

30 PANEL, B PILLAR OUTER 68109615AA 1

31 REINFORCEMENT, CENTER PILLAR 68109595AB 1

32 REINFORCEMENT, BODY SIDE APERTURE 68109613AA 1

33 REINFORCEMENT, WHEELHOUSE 68109591AA 1

34 REINFORCEMENT, SILL 68167523AA 1

35 REINFORCEMENT, C-PILLAR 68167624AA 1

36 PANEL, WHEELHOUSE OUTER 68134057AA 1

37 REINFORCEMENT, WHEELHOUSE 68134266AA 2

38 REINFORCEMENT, D PILLAR LOWER 68134261AA 1



B
O

D
Y

 S
H

E
E

T
 M

E
T

A
L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY243

BODY SHEET METAL



B
O

D
Y

 S
H

E
E

T
 M

E
T

A
L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY244Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

BODY SHEET METAL

RIGHT SIDE COMPLETE APERTURE PANEL STRUCTURE
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 REINFORCEMENT, D PILLAR UPPER 68134365AA 1

2 REINFORCEMENT, ROOF RAIL 68167253AA 1

3 TRACK, SLIDING DOOR 68212656AF 1

4 REINFORCEMENT, C-PILLAR 68167257AA 1

5 REINFORCEMENT, C-PILLAR (REFERENCE ONLY)

6 REINFORCEMENT, D PILLAR 68167274AA 1

7 REINFORCEMENT, ROOF RAIL

8 EXTENSION, ROOF BOW 68167258AA 1

9 REINFORCEMENT, ROOF PANEL 68167256AA 1

10 EXTENSION, ROOF BOW 68167287AA 1

11 REINFORCEMENT, ROOF RAIL 68167288AA 1

12 REINFORCEMENT, ROOF RAIL 68167261AA 1

13 REINFORCEMENT, ROOF RAIL 68167488AA 1

14 REINFORCEMENT, B-PILLAR 68189495AA 1

15 REINFORCEMENT, BODY SIDE APERTURE REAR 68134328AA 1

16 REINFORCEMENT, SIDE PANEL 68134263AA 1

17 REINFORCEMENT, SIDE PANEL 68109623AA 1

18 REINFORCEMENT, C-PILLAR 68223987AA 1

19 REINFORCEMENT, C-PILLAR 68248936AB 1

20 REINFORCEMENT, C-PILLAR 68109611AB 1

21 REINFORCEMENT, WHEELHOUSE 68109591AA 1

22 REINFORCEMENT, D PILLAR LOWER 68134082AA 1

23 REINFORCEMENT, WHEELHOUSE 68134266AA 2

24 PANEL, WHEELHOUSE OUTER 68134056AA 1

25 REINFORCEMENT, C-PILLAR 68167428AA 1

26 TRACK, SLIDING DOOR 68167406AD 1



B
O

D
Y

 S
H

E
E

T
 M

E
T

A
L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY245

BODY SHEET METAL



B
O

D
Y

 S
H

E
E

T
 M

E
T

A
L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY246Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

BODY SHEET METAL

RIGHT SIDE HIGH ROOF STRUCTURE AND REINFORCEMENT
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 PANEL, BODY SIDE APERTURE OUTER, UPPER, RIGHT AND LEFT

2 PANEL, BODY SIDE APERTURE OUTER, UPPER, RIGHT AND LEFT

3

PANEL, BODY SIDE APERTURE OUTER, UPPER

RIGHT 68167279AA 1

LEFT 68167478AA 1

4 PANEL, BODY SIDE APERTURE OUTER, UPPER, RIGHT AND LEFT 68167462AA 1

5 PANEL, BODY SIDE APERTURE OUTER, MIDDLE

6

PANEL, BODY SIDE APERTURE OUTER, REAR

RIGHT 68095840AB 1

LEFT 68134822AB 1



B
O

D
Y

 S
H

E
E

T
 M

E
T

A
L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY247

BODY SHEET METAL



B
O

D
Y

 S
H

E
E

T
 M

E
T

A
L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY248Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

BODY SHEET METAL

REAR CARGO OPENING
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1

PANEL, REAR CORNER

LEFT 68565014AB 1

RIGHT 68565024AB 1

2 PANEL, REAR CORNER (SERVICED IN ASSEMBLY)

3

PANEL, REAR CORNER

RIGHT 68134180AA 1

LEFT 68134181AA 1

4

PANEL, TAIL LAMP MOUNTING

LEFT 68134390AA 1

RIGHT 68134391AA 1

5

PANEL, QUARTER CORNER

LEFT 68134252AB 1

RIGHT 68134253AB 1

6

TROUGH, DRIP

RIGHT (NOT SHOWN IN DIAGRAM) 68109617AA 1

LEFT (NOT SHOWN IN DIAGRAM) 68109618AA 1

7

REINFORCEMENT, REAR CLOSURE PANEL

RIGHT 68134077AA 1

LEFT 68134127AA 1

8

REINFORCEMENT, REAR CLOSURE PANEL

RIGHT 68134356AA 1

LEFT 68134360AA 1

9 BRACKET, HINGE REINFORCEMENT 68134357AA 1

10 HEADER, ROOF UPPER REAR, [XAC] 68167656AB 1

11

PANEL, ROOF RAIL OUTER

RIGHT 68134079AA 1

LEFT 68134125AA 1

[XAC] = PARKVIEW REAR BACK-UP CAMERA



B
O

D
Y

 S
H

E
E

T
 M

E
T

A
L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY249

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS

BODY SHEET METAL

FRONT APERTURE PANEL
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1

PANEL, BODY SIDE APERTURE OUTER, FRONT
RIGHT 68167373AA 1

LEFT 68167535AA 1

2

MOLDING, ROOF
RIGHT 68109576AA 1

LEFT 68109587AA 1

3

REINFORCEMENT, A-PILLAR
RIGHT 68134168AC 1

LEFT 68134171AC 1



B
O

D
Y

 S
H

E
E

T
 M

E
T

A
L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY250Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

FRONT APERTURE PANEL
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

4 BAFFLE, A PILLAR 68109643AA 2

5 BAFFLE, A PILLAR 68109645AA 2

6

PANEL, COWL SIDE
RIGHT 68134299AB 1

LEFT 68134300AB 1

7

WHEELHOUSE, FRONT INNER
LEFT 68109571AA 1

RIGHT 68109572AA 1

8

BAFFLE, WHEELHOUSE
RIGHT 68109660AA 1

LEFT 68109661AA 1

9 BAFFLE, WHEELHOUSE 68109646AA 2

10 PLUG (NOT SERVICED)

11

REINFORCEMENT, WHEELHOUSE TO SILL
RIGHT 68134274AA 1

LEFT 68134275AA 1

12 BAFFLE, B PILLAR

13

REINFORCEMENT, DOOR STRIKER
RIGHT 68134188AA 1

LEFT 68134189AA 1

14 BRACKET, DOOR SURROUND 68197397AA 1

15 BRACKET, ROOF, [CTP] 68185155AA 1

16 PANEL, B PILLAR OUTER, LEFT LOWER 68214161AB 1

17 PANEL, B PILLAR OUTER, LEFT UPPER 68167532AB 1

18 PANEL, B PILLAR OUTER, RIGHT 68100631AB 1

19 REINFORCEMENT, B-PILLAR

20

REINFORCEMENT, D PILLAR
RIGHT 68167274AA 1

LEFT 68167475AA 1

21

REINFORCEMENT, SILL
RIGHT 68134187AA 1

LEFT 68134190AA 1

22

REINFORCEMENT, SILL
REINFORCEMENT, SILL, RIGHT 68166044AA 1

REINFORCEMENT, SILL, LEFT, [GK8] 68166045AA 1

23

REINFORCEMENT, C-PILLAR
RIGHT (NOT SHOWN IN DIAGRAM) 68167257AA 1

LEFT (NOT SHOWN IN DIAGRAM) 68167468AA 1

25 REINFORCEMENT, A-PILLAR, RIGHT (NOT SHOWN IN DIAGRAM) 68312582AA 1

25 REINFORCEMENT, A-PILLAR, LEFT (NOT SHOWN IN DIAGRAM) 68312583AA 1

26

BRACKET, GRAB HANDLE, A PILLAR REINFORCEMENT
RIGHT (NOT SHOWN IN DIAGRAM) 68171038AA 1

LEFT (NOT SHOWN IN DIAGRAM) 68171039AA 1

27 BRACKET, CROSSMEMBER (NOT SHOWN IN DIAGRAM) 68194827AA 1

28 MOLDING, A PILLAR, A PILLAR FOAM (NOT SHOWN IN DIAGRAM) 68101506AA 2

32 REINFORCEMENT, A-PILLAR, RIGHT (NOT SHOWN IN DIAGRAM) 68171046AA 1

33 TAPPING PLATE, GRAB HANDLE BRACKET ATTACHMENT (NOT SHOWN IN DIAGRAM) 68310892AA 2

BODY SHEET METAL



B
O

D
Y

 S
H

E
E

T
 M

E
T

A
L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY251

FUEL FILLER HOUSING AND DOOR ASSEMBLY
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1

DOOR, FUEL FILL

DOOR, FUEL FILL, [-W7] 5XP08GW7AC 1

DOOR, FUEL FILL, PRIMER 68452514AA 1

2 HOUSING, FUEL FILLER 68199800AC 1

3 SCREW, PAN HEAD 06511742AA 4

4 NUT, PLASTIC 68094751AA 4

5 PIN, DOOR HINGE 68210899AC 1

[-W7] = Global Black/Wicker Beige

BODY SHEET METAL



B
O

D
Y

 S
H

E
E

T
 M

E
T

A
L

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY252Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

BODY SHEET METAL

ROOF PANEL ASSEMBLY
ITEM # PRODUCT DESCRIPTION PART NUMBER QTY NEEDED

1 PANEL, ROOF

2 PANEL, ROOF 68134120AA 1

3

PANEL, ROOF SIDE

PANEL, ROOF SIDE, RIGHT 68134791AA 1

PANEL, ROOF SIDE, LEFT 68134792AA 1

4

REINFORCEMENT, A-PILLAR

REINFORCEMENT, A-PILLAR, RIGHT 68172460AB 1

REINFORCEMENT, A-PILLAR, LEFT 68172461AB 1

5 PANEL, ROOF 68134114AB 1

6 BOW, ROOF

7 BOW, ROOF 68134200AB 4

8 BOW, ROOF, CENTER 68134047AB 1

9 BOW, ROOF, CENTER

10 HEADER, ROOF FRONT 68134204AA 1

PART INFORMATION HIGHLIGHTED IN RED ARE SHOWN IN ILLUSTRATION, 
BUT ARE NOT AVAILABLE ON USPS CONFIGURATIONS



A
C

C
E

S
S

O
R

IE
S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY253

ACCESSIBILITY OPTIONS
ITEM
NUMBER

PRODUCT
DESCRIPTION

PART 
NUMBER

QTY 
NEEDED

ADDITIONAL 
INFORMATION

REFERENCE
NUMBER

1 REAR BUMPER STEP KIT 82214498AC 1

- LOWER STEP IMPROVES ACCESSIBILITY, 
 REDUCING SLIPS, TRIPS, OR FALLS
- ADDITIONAL REAR DOOR PROTECTION BY 
 PROVIDING A BUFFER BETWEEN THE
 DOCK AND THE VEHICLE

82214498, 
82214498AB

2 RUNNING BOARD STEP 410088 1 88 (CURB SIDE), USES 401472 MOUNT KIT
 (NOT SHOWN IN ILLUSTRATION)

2 RUNNING BOARD STEP 415098 1 98 (CURB SIDE), USES 401472 MOUNT KIT

3 RUNNING BOARD STEP
BRACKET MOUNTING KIT 401472 1

1

2 3

ACCESSORIES



A
C

C
E

S
S

O
R

IE
S

PART NUMBERS MAY BE SUBJECT TO CHANGE. PLEASE CONTACT A WBI REPRESENTATIVE FOR PRICE AND AVAILABILITY254Use of other manufacturer’s names, part numbers, or trademarks are solely used for informational/identification purposes.

4 5

ITEM
NUMBER

PRODUCT
DESCRIPTION

PART 
NUMBER

QTY 
NEEDED

ADDITIONAL 
INFORMATION

1 BACK-UP CAMERA 1 COLOR, CMOS, IR - 9-LED 140-DEGREE VIEWING ANGLE

2 REARVIEW MIRROR VOM73MM 1 W/ BACK-UP CAMERA MONITOR, INCLUDES CABLE AND 
BRACKET, ADAPTER 32000017 NOT INCLUDED

3 REARVIEW MIRROR
MOUNT KIT PSVCVOM73MM 1 INCLUDES STALK , WIRING HARNESS FOR MONITOR, AND 

MOUNTING HARDWARE

4 MIRROR MOUNT BRACKET 32000017 1 ADAPTER BRACKET TO ACCEPT VOM73MM

5 CAMERA TO MONITOR CABLE 16516300CX034 1 34' LENGTH

BACK-UP CAMERA SYSTEM

1 2

3

ACCESSORIES



NEED MORE PARTS? WE'RE HERE TO HELP
Call Us Today I 800.842.7285


